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INSTRUCTIONS FOR CLASSIFYING MULTIPLE CAUSES OF DEATH, 2006

SECTION I Introduction

A

INTRODUCTION

This manual provides instructions to mortality medical coders and nosologists for coding
multiple causes of death from death certificates filed in the states. These mortality coding
instructions are used by both the State vital statistics programs and the National Center for
Health Statistics (NCHS), which is the Federal agency responsible for the compilation of
U.S. statistics on causes of death. NCHS is part of the Centers for Disease Control and
Prevention.

In coding causes of death, NCHS adheres to the World Health Organization Nomenclature
Regulations specified in the most recent revision of the International Statistical
Classification of Diseases and Related Health Problems (ICD). NCHS also uses the ICD
international rules for selecting the underlying cause of death for primary mortality
tabulation in accordance with the international rules.

Beginning with deaths occurring in 1999, the Tenth Revision of the ICD (ICD-10) is being
used for coding and classifying causes of death. This revision of the Classification is
published by the World Health Organization (WHQO) and consists of three volumes.
Volume 1 contains a list of three-character categories, the tabular list of inclusions, and the
four-character subcategories. The supplementary Z code appears in Volume 1 but is not
used for classifying mortality data. Optional fifth characters are provided for certain
categories and an optional independent four-character coding system is provided to classify
histological varieties of neoplasm, prefixed by the letter M (for morphology) and followed
by a fifth character indicating behavior. These optional codes, except those for place of
occurrence of external cause and activity code related to external cause codes, are not used
in NCHS. The place code and activity code are used as supplementary codes rather than as
additional characters. Volume 2 includes the international rules and notes for use in
classifying and tabulating underlying cause-of-death data. VVolume 3 is an alphabetical
index containing a comprehensive list of terms for use in coding. Copies of these volumes
may be purchased in hard-copy or on diskette from the following address:

WHO Publications Center
49 Sheridan Avenue
Albany, New York 12210
Tel. 518-436-9686
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SECTION I Introduction

NCHS has prepared an updated version of Volume 1 and Volume 3 to be used for both
underlying and multiple cause-of-death coding. The major purpose of the updated version is
to provide a single published source of code assignments including terms not indexed in
Volume 3 of ICD-10. NCHS has included all nonindexed terms encountered in the coding
of deaths during 1979-1994, under the Ninth Revision of the International Classification of
Diseases (ICD-9). With the availability of the updated Volumes 1 and 3, NCHS will
discontinue publishing the Part 2e manual, Nonindexed Terms, Standard Abbreviations, and
State Geographic Codes Used in Mortality Data Classification, which was first published in
1983. Due to copyright considerations, the updated Volumes 1 and 3 may not be reproduced
for distribution outside of NCHS and State vital statistics agencies.

The basic purpose of this manual is to document concepts and instructions for coding
multiple causes of death, which were developed by NCHS for use with the Eighth Revision
of the ICD adapted for use in the United States (ICDA-8), and which were updated to ICD-
9, and subsequently to ICD-10. The coding concepts are generally consistent with provisions
of ICD-10. Thus, this manual should be used with ICD-10, Volumes 1 and 3 as updated by
NCHS. The list of abbreviations used in medical terminology (Appendix A), the list of
synonymous sites (Appendix B), and the list of geographic codes (Appendix C) are included
in this publication.

NCHS does not use the “dagger and asterisk” system which WHO introduced in ICD-9 and
continued in ICD-10. For some medical conditions, this system provides two codes, which
distinguish between the etiology or underlying disease process and the manifestation or
complication for selected conditions. The etiology or underlying disease codes is denoted
with a dagger (1) and the manifestation or complication code by an asterisk (*) following the
code. For example, Coxsackie myocarditis has a code (B33.21) marked with a dagger in the
chapter for infectious and parasitic diseases and a different code (141.1*) marked with an
asterisk in the chapter for diseases of the circulatory system. Similarly, diabetic
nephropathy has a dagger code (E14.2 1) in the chapter relating to endocrine disease and an
asterisk code (N08.3*) in the genitourinary system chapter. Under ICD-9, limited use was
made of the asterisk codes in classifying mortality data for data years 1979-1982. Effective
July 1982 the use of asterisk codes in mortality coding was discontinued and will not be
used in the 10" revision for mortality coding. NCHS assigns only the dagger code to such
conditions.
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SECTION I Introduction

The multiple cause-of-death codes are used as inputs to the ACME program (Automated
Classification of Medical Entities) developed by NCHS to automatically select the
underlying cause of death, and the TRANSAX program (Translation of Axes) used to
produce multiple cause-of-death statistics, beginning with deaths occurring in 1968. As
inputs, the computer programs require codes for each condition reported on the death
certificate, usually in the order in which the information is recorded.

The outputs of the ACME program are the traditional underlying cause-of-death codes
selected according to the selection and modification rules of the Classification, the same
cause that would be selected using manual underlying cause-of-death coding instructions
specified in Instruction Manual Part 2a. Thus, a single cause is associated with each
decedent.

Using the same input codes, the TRANSAX program generates two sets of outputs: “entity-
axis” codes that reflect the placement of each condition on the certificate for each decedent;
and “record-axis” codes that, where appropriate, link two or more diagnostic conditions to
form composite codes that are classifiable to a single code, according to the provisions of
the Classification. Record axis codes are preferred for multiple cause tabulation to better
convey the intent of the certifier, and to eliminate redundant cause-of-death information (see
Instruction Manual Part 2f).
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SECTION I Introduction

Major Revisions from Previous Manuals

1.

10.

11.

12.

13.

Corrections have been made to clarify instructions, spelling, and format throughout the
manual. These changes are not specifically noted.

Section Il, Part B, General Coding Concept, Special diagnostic entities, added “Alzheimer’s
disease (dementia)” to the list of terms to code as Alzheimer’s dementia, G309.

Section |1, Part B, General Coding Concept, Implied “disease”, revised instruction and
added another example.

Section 111, Intent of Certifier, added category #3 for coding viral hepatitis as chronic viral
hepatitis.

Section 111, Intent of Certifier, revised instructions for coding certain types of pneumonia as
hypostatic pneumonia.

Section 1V, Part E, Conditions of Early Infancy, added J8490 to list of categories to code as
newborn even though not indexed as newborn.

Section IV, Part F, Sequela, NOTE following list of sequela categories, revised list of
categories that should not be considered as sequela when reported with HIV (B20-B24,
R75).

Section IV, Part F, Sequela, B942 Sequela of viral hepatitis, revised instructions.

Section IV, Part F, Sequela, B94.8 Sequela of other specified infectious and parasitic
diseases, removed A30, leprosy, from span of numbers since sequela of leprosy is covered
under category B92.

Section IV, Part G, IlI-Defined and Unknown Causes, IlI-defined and unspecified cause of
mortality (R99), added “undetermined natural causes” and similar terms to R99 list, also
added an example of coding “undetermined natural causes” to R99 only.

Section IV, Part G, IlI-Defined and Unknown Causes, Unknown cause (R97), rearranged
instructions and added instruction to not code R97 in “Describe How Injury Occurred” (Item
43) on the death certificate. Example is also added.

Section V, Part A, External Cause Code Concept, Manner of death (Item 37) on death
certificate, added instruction for suicide or homicide in the check box and no condition is
coded to Chapter XIX, code Injury NOS, T149 preceding the external cause code.

Section V, Part A, External Cause Code Concept, E code only list, added “Firearm (any
type)” and “.22, .32 or any caliber”.
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14.

15.

16.

17.

18.

19.

20.

21.

22,

23.

24,

Section V, Part A, External Cause Code Concept, N\E Code list, added “Firearm discharge”,
“Gun went off”, and “Pulled trigger”.

Section V, Part E, Conditions Qualified as Traumatic, conditions indexed directly as
nontraumatic but the Classification also provides a traumatic code, added an Exception to
not use W78-W80 to consider the condition as traumatic.

Section V, Part F, Assumption of Nature of Injury Code, added instruction for an external
cause reported on a certificate without a nature of injury code, add the code for Injury NOS,
T149 preceding the external cause code. Example is also added.

Section V, Part F, Assumption of Nature of Injury Code, Exceptions, added another
exception, “When conditions in J680-J709 are reported due to an external cause not
considered to be medical or surgical care, refer to Section V, Part O”.

Section V, Part J, Transportation Accidents, Additional information about type of transports,
added Pick-up truck or van includes truck (farm) (utility)

Section V, Part J, Transportation Accidents, Classifying accidents as traffic or nontraffic,
added an instruction to consider accidents involving occupants of motor vehicles as traffic
when the place is railroad (tracks).

Section V, Part M, Firearms and Firearm Injuries, Type Firearm, added “9 mm” to Other
and unspecified firearms.

Section V, Part R, Complications of Medical and Surgical Care, Drugs, medicaments and
biological substances causing adverse effects in therapeutic use (Y40-Y59), added an
instruction to interpret “due to drug therapy” as a condition(s) on an upper line with drug
therapy as the first condition on the next lower line. An example is also added.

Section V, Part R, Complications of Medical and Surgical Care, Surgical procedures as the
cause of abnormal reaction of the patient or later complication (Y83), added an instruction to
interpret “due to surgery” as a condition(s) on an upper line with surgical procedure as the
first condition on the next lower line. An example is also added.

Section V, Part R, Complications of Medical and Surgical Care, Condition necessitating
surgery, added “arteriovenous shunt” to list of surgical procedures to not assume a disease
condition when the reason for surgery is not reported.

Section V, Part R, Complications of Medical and Surgical Care, Conditions qualified as
postoperative, added NOTE with instructions and examples for coding “status post”.
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25.

26.

217.

28.

29.

30.

31.

32.

Section V, Part R, Complications of Medical and Surgical Care, Surgical procedures as the
cause of abnormal reaction of the patient or later complication (Y83), f, changed title to
“Relating condition for which surgery was performed to the site of the surgery”.
Section V, Part R, Complications of Medical and Surgical Care, Complications of medical
procedures other than surgical (Y84), added an instruction to interpret “due to medical
procedures” as a condition(s) on an upper line with a medical procedure as the first
condition on the next lower line.
Appendix D, changed title to “Code for Place of Occurrence”.
Appendix D, added “Assisted living” to 1. Residential institution.
Appendix D, addred “Animal hospital” to 5. Trade and service area.
Appendix D, added “Trail (bike)” to 8. Other specified places.
Appendix F, Invalid and Substitute Codes, deleted 1150 and 1159 from invalid code list.
Appendix F, Invalid and Substitute Codes, added new invalid code, 1252 with 1258 as
substitute code.

Other manuals relating to coding causes of death are:

Part 2a, NCHS Instructions for Classifying the Underlying Cause of Death, 2006

Part 2c, ICD-10 ACME Decision Tables for Classifying the Underlying Causes of Death,
2006

Part 2s, SuperMICAR Data Entry Instruction, 2006
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SECTION I Medical Certification

B. MEDICAL CERTIFICATION

The U. S. Standard Certificate of Death provides spaces for the certifying physician,
coroner, or medical examiner to record pertinent information concerning the diseases,
morbid conditions, and injuries which either resulted in or contributed to death as well as the
circumstances of the accident or violence which produced any such injuries. The medical
certification portion of the death certificate includes items 32-44. It is designed to obtain the
opinion of the certifier as to the relationship and relative significance of the causes, which he
reports.

A cause of death is the morbid condition or disease process, abnormality, injury, or
poisoning leading directly or indirectly to death. The underlying cause of death is the
disease or injury, which initiated the train of morbid events leading directly or indirectly to
death or the circumstances of the accident or violence, which produced the fatal injury. A
death often results from the combined effect of two or more conditions. These conditions
may be completely unrelated, arising independently of each other or they may be causally
related to each other; that is, one cause may lead to another which in turn leads to a third
cause, etc.

The order in which the certifier is requested to arrange the causes of death upon the
certification form facilitates the selection of the underlying cause when two or more causes
are reported. He is requested to report in Part | on line (a) the immediate cause of death and
the antecedent conditions on lines (b), (c), and (d) which gave rise to the cause reported on
I(a), the underlying cause being stated lowest in the sequence of events. However, no
entry is necessary on I(b), 1(c), or I(d) if the immediate cause of death, stated on I(a)
describes completely the sequence of events. If the decedent had more than four causally
related conditions relating to death, the certifier is requested to add lines (e), (f), etc., so all
conditions related to the immediate cause of death are entered in Part | with only one
condition to a line.

Any other significant condition which unfavorably influenced the course of the morbid

process and thus contributed to the fatal outcome but not resulting in the underlying cause
given in Part | is entered in Part I1.
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SECTION I Medical Certification

EXCERPT FROM U.S. STANDARD CERTIFICATE OF DEATH (Rev.11/2003)

U.S. STANDARD CERTIFICATE OF DEATH
LOCAL FILE NO. STATE FILE NO.

1. DECEDENT'S LEGAL NAME (Include AKA's if any) (First, Middle, Last) 2. SEX 3. SOCIAL SECURITY NUMBER

d4a. AGE-Last Birthday [4b. UNDER 1 YEAR 4c. UNDER 1 DAY —F DATE OF BIRTH (Mao/Day/Yr) [6. BIRTHPLACE (City and State or Foreign Country)
(Years}
Months Days Hours 'Minules J

7a, RESIDENCE-STATE 7b. COUNTY 7c. CITY OR TOWN

7d. STREET AND NUMBER 7e. APT.NO. E ZIP CODE 70. INSIDE CITY LIMITS? OYes O No

8. EVER IN US ARMED FORCES? |3. MARITAL STATUS AT TIME OF DEATH 10. SURVIVING SPOUSE'S NAME {If wite, give name prior to first marriage)
OYes O No O Married O Married, but separated DO Widowed
O Divorced O Never Married O Unknown

11. FATHER'S NAME (First, Middle, Last) 12. MOTHER'S NAME PRIOR TO FIRST MARRIAGE (First, Middle, Last)

13a. INFORMANT'S NAME 13b. RELATIONSHIP TO DECEDENT 13c. MAILING ADDRESS (Streat and Number, City, State, Zip Code)

14, PLACE OF DEATH (Check only one; see instuctions)

IF DEATH OCCURRED IN A HOSPITAL: IF DEATH OCCURRED SOMEWHERE OTHER THAN A HOSPITAL:

O Inpatient O Emergency Roorm/Cutpatient O Dsad on Arrval O Hospice facility O Nursing home/Long term care facility O Decedant’s home O Other (Specify):
15. FACILITY NAME (If not institution, give strest & number) 16. CITY OR TOWN , STATE, AND ZIP CODE 17. COUNTY OF DEATH

To Be Completed/ Verified By:
FUNERAL DIRECTOR

18. METHOD.OF DISPOSITION: O Burial O Cremation 19. PLACE OF DISPOSITION (Name of cemetery, crematory, other place)
0 Donatien U Entembment O Removal from State '
0 Qther (Specify):

For use by physician or institution

NAME OF DECEDENT

20, LOCATION-CITY, TOWN, AND STATE 21. NAME AND COMPLETE ADDRESS OF FUNERAL FACILITY

22. SIGNATURE OF FUNERAL SERVICE LICENSEE OR OTHER AGENT 23. LICENSE NUMBER (Of Licensoo)

ITEMS 24-28 MUST BE COMPLETED BY PERSON 24, DATE FRONOUNCED DEAD (Mo/Day/Yr) 25. TIME PRONOUNCED DEAD
WHO PRONOUNCES CR CERTIFIES DEATH

26. SIGNATURE OF PERSON PRONOUNCING DEATH (Only when applicabie) 27. LICENSE NUMBER 28. DATE SIGNED (Mo/Day/Yr)

28. ACTUAL OR PRESUMED DATE OF DEATH 30. ACTUAL OR PRESUMED TIME OF DEATH 31, WAS MEDICAL EXAMINER OR
(Mc/Day/Yr) {Speil Month) CORONER CONTACTED? O Yes O No

CAUSE OF DEATH (See instructions and examples) Approximate
32. PART |, Enter the chain of events--diseases, injurias, or complications—that directly caused the death. DO NOT enter terminal events such as cardiac interval:
arrest, respiratory arrest, or ventricular fibrillation without showing the etiology. DO NOT ABBREVIATE. Enter only one cause on aline. Add additional Onset to death
lines if necassary,

IMMEDIATE CAUSE (Final
disease orcondition ——>  a,
resuiting in death) Due to (or as a consequence of);

Sequantially list conditions, b..
if any, leading 1o the cause Due to (or as a consequance of):
listed on line a. Enter the
UNDERLYING CAUSE [
(disease or injury that Due 1o (or as a consequenca of):
initiated the events resulting
in death) LAST

PART Il Enter other gignificant conditions contributing 10 death but not resulling in the underlying cause given in PART [ 33. WAS AN AUTOPSY PERFORMED?

OYes ONo
34. WERE AUTOPSY FINDINGS AVAILABLE TO
COMPLETE THE CAUSE OF DEATH? O Yes O No

To Be Completed By;
MEDICAL CERTIFIER

35. DID TOBACCO USE CONTRIBUTE |36, IF FEMALE: 37. MANNER OF DEATH
TO DEATH? O Not pregnant within past year
O Natural  © Homicide

O YesO Probably O Pregnant at time of death
0 Accident O Pending Investigation

O Not nant. but nant within 42 days of death
O No O Unk pregnant. but pregi y: .
- Mikicu 0 Suicide O Could not be determined

O Not pregnant, but pregnant 43 days to 1 year before death

O _Unknown If pregnant within the past year

38. DATE OF INJURY 39. TIME OF INJURY 40. PLACE OF INJURY (e.g., Decadent's home; construction site; rastaurant; wooded araa) 41. INJURY AT WORK?
(Mo/Day/Yr) (Speil Month) 0O Yes ONo
42, LOCATION OF INJURY: State: City or Town:
Strast & Number: Apanment No.: Zip Code:
43, DESCRIBE HOW INJURY QCCURRED: 44. IF TRANSPORTATION INJURY, SPECIFY:
O Drivar/Cperator
O Passenger
0 Padestrian
0 Other (Specify)
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Medical Certification

US STANDARD CERTIFICATE OF DEATH (Rev. 11/2003)

U.S. STAMDARD CERTIFICATE OF DEATH

LOGCAL FILE NG,

TE FILE NO_

To Be Comeéatad! Verified By:
FUNERAL DIRECTOR

For uge by physician of instiution

MAME OF DECEDENT

. DECEDENT S LEGAL MARME (inciude ARAE 1 any) (Fiml, Midde, Lash

7 SEX

El

STA
SOCIAL SEGURITY MU MBER

7a. AESIDENCE-STATE

7d. STREET AND NUMBER

O Yee

(8. EVER IN US ARM=D FORCEST S MARITAL STATUS AT TIME OF DEATH
Mareis

ad O Mardgd, bul sepamtad O Widowad
EI Divorced O Never Marded O Unknown

4o AGE-Lest Dirthday [4b, UNDER 1 YEAR  [4c. UNDER 1 DAY 5. DATE OF BIRTH MoiDaywi 6. BIRTHPLACE (Gity and Gtats or Foraign Courtryy
gy lon s inutas
7b. GOUNTY Tz, GITY OR TOWN
Fa APT. N0, 7. ZiF CODE 7g. INSIDE CAY LIKIMS? O vez O Ho

l 10,  SURYIVING SPOUSE'S NAME (N nile, give nama prior io drst mardage)

1%, FATHER'S NAME (Fi

1, htidcle, Lash)

12. MOTHER'S NAME PRIOR 10 FIRST MARRIAGE (First, Middia, Last)

12a. INFORMANT'S NAME

12b. RELATIONSHIP TD DECEDENT

13, MAILING ADDRESS {Straot and Murbor, City, State, Zip Codo)

14, PLACE OF DEATH (Check only ona; sae instruclions)

F DEATH DDDURRED T A HOSFITALT
ert O PecrmyOul

|5 FAGHLITY NRME lll nol mstituion. give siraal & aurben

etent O Dead on Arrivel O Hospige faciiity 0 hursing

6. CITY OR TOWN , STATE, AN ZIP COD

TF OEATH OCDURAED SOMEWHERE QTHER THAN A HOSPITAL:
Hermn care lacll

O Decedent's home O Othar (S

18 METHOD OF DISPOSITICH:

O Oth

To Be Campleled By:
MEDICAL CERTIFIEA

0 Burial O Cremation
O Dongtion O Entoriament © Removal from Stala

ITEMS 24-28 MUST BE COMPLETED BY PERSON
'WHO PRONOUNCES OR CERTIFIES DEATH

19.

PLACE OF DISPOSITION [Name of cemalery, sramatory, cther place)

FUMERAL FACILITY

24, DATE PRONCUNGCED

(MaDayryr) {Speil Monih)

28, ACTUAL OR PRESUMED DATE OF DEATH

30. ACTUAL OR PRESUMED TIME OF DEATH

WAS MEDICAL EXAMINER Oft
COROMER CONTACTED? D ¥sa U No

fines K recessary.

MMEDIATE CAUSE (Final
dizeaso or condil —

CAUSE OF DEATH (See instruclions and examples) Avprodais
32. PARTL Enlsr tha cheln of sventy--cisaases, injuries, of complication cirectly caused tha death. DO NOT entar torminal everts such as carding ol
airss, vassralony armas, or vemlrcaar ortlaiion wihoat showing tha mluw DD NOT ABBREYIATE. Enter only one cauze on a line. Add eddiional Cnset o

resuling in daath)

Due to {or as 6 consequancs ofy:

Seguentislty list
W BrYy, leading 1 1a cause
listac on line a. Entertha
URDERLYING CAUSE

DuA lo (or a5 & consagquence o)

{dizeasn or injury that
inltlated the svents resulting
in doalh) LAST

Duo 1o (o 05 a conesquencs ol

FART i, Emier oinar

10 degih Bul ot resulting ko e undanlying Cause giaen B PART |

33 WAS AN AUTOPSY PERFCF
O Yas Ho

34, WEAE ALUTOPSY FINDINGS AVAILBOLE TO

[COMPLETE THE CAUSE OF DEATH? O Yes D No

MED?

O YasO Probably

O MNo O Unicvown

35, DID TOBACCGD USE CONTRIBUTE
TO DEATH?

36 W FEMALE
) Mot prognant withins past yaar

O Pregrant at tima of death
O Mot prognant, but prognert within 42 days of death
13 riot pragnant, bt pragnant 43 days 1 1 year hsfora desth

lﬁ‘ DATE OF INJURY
(MaCayrr) Spal Monthy

29, TIME

37, MANNER OF DEATH

O Nelral  CF Homigige

o Accident O Pendirg investigeton

O Bulelde O Could nol bo detarminad

O Unknown if pregnant within the past year
OF INJURY 40.

PLACE GF MUURY (8.0., Cecedanl’s home; construction site; reslzurarl; wooded aren)

1, FRMURY AT WORKT
O%es Dho

[42. LOCATION OF INJURY.  Slale:

Sireal & Numbar:

Tty o Tawm:

|13, DESCRIEE HOW INJURY OCCURRED:

2p Code:
44, T TRANSPORTATION INJURY, SPECIFY:
0 Drver/Oparalor
D Passanger
o Pacastnan
© Ctir (Specify)

5. CEATIFIER (Chack ooy one):

o cedifler:,

£l Ganifying phyeician: To tha bost of my imowiedgs, daath occurrad dua to tha cause(s) end manner stalad
01 Pronouncing & Carifying physiden-To the beol of my fnowledge, desth cecurrad al the e, date;, and plaoe, and duo 1o tho cause(s) and mannar stated,
O Madical ExaminaGotorer-0n tha basls of axaménalion, andfor investigation, sy epiilon. death occumad a1 he fime, deta, and plece, ard dus 1o he sauseis) end manme: steted.

[46. NAVE. ADDRESS, AND ZIP GODE OF PERSON COMFPLETING CAUSE OF DEATH (ltam 32)

47. TITLE OF CERATIFIER

48. LICENSE NUMBER

49. DATE CERTIFIED (MoDay/vn

“To Be Complated By:
FUNERAL DIRECTOR

a

lthat bast descibes
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Soma eollegn crodit, but no dogree
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SECTION I Medical Certification

In the following example, there are three causes reported. On line I(c) the underlying cause
is entered—congenital heart disease. Congenital heart disease gave rise to congestive heart
failure (line I(b)) which in turn led to a myocardial infarction (line 1(2)) -- the immediate
cause of death.

I (@) Myocardial infarction
(b) Congestive heart failure
(c) Congenital heart disease
(d)

|

As demonstrated by the following example, the certifier may not always list one cause per
line:

I (a) Myocardial infarction and pulmonary embolism with congestive
heart failure
(b)
(c)
(d)
I

Likewise, the causes may not be reported in an acceptable sequence. In the following
example, cancer is reported as due to diabetes.

I (a) Cancer
(b) Diabetes
(©)

(d)

I

To date, the causes of the majority of cancers are still unknown so the causal relationship
tables stored in the NCHS computers preclude the assumption that diabetes caused the
cancer. Cancer is selected as the underlying cause of death from this certification for
statistical purposes. However, the selection of the underlying cause of death is not relevant
for this manual. For coding purposes, the order and position of each cause of death reported
on the death certificate must be interpreted accurately so the computer software can then
determine the correct underlying cause of death.
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There is an average of three causes listed per certificate. Approximately 20 percent have
only one cause of death and 45 percent have three or more causes. Frequently, a cause will
be reported on I(a) in Part | and a cause in Part Il with no other reported causes. For other
records, several causes may all be reported on a single line of the certificate or they may be
entered on several lines in Part . Rarely, the only cause(s) reported may be in Part I1.
Representative examples follow.

I (a) Pneumonia
(b)
(©)
(d)

Il Diabetes

I (a) Cancer
(b)
(c)
(d)

I (3
(b)
(©)
(d)
Il Diabetes

I (a)

(b) Acute myocardial infarction

()

Il Renal disease

I (a) AMI, renal disease, pulmonary embolism
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SECTION 11 General Instructions

Part A

Introduction

A.

Introduction

Code all information reported in the medical certification section of the death certificate and
any other information pertaining to the medical certification, when reported elsewhere on
the certificate. In Volumes 1 and 3 of ICD-10, the fourth-character subcategories of
three-character categories are preceded by a decimal point. For coding purposes, omit the
decimal point.

Enter codes in the same order and location as the entries they represent appear on the death
certificate. Enter the codes for entries in Part Il in the order the entries are reported,
proceeding from the entry reported uppermost in Part 11 downward and from the left to right.
If the uppermost line in Part 11 is an obvious continuation of a line below, enter the codes
accordingly.

For instructions on placement of codes when the certifier states or implies a “due to”
relationship between conditions not reported in sequential order, refer to Section 11, Part C,
Format. For instructions on placement of nature of injury (N-code) and external cause codes
(E-codes), refer to Section V, Part B, Placement of Nature of Injury and External Cause
Codes.

When an identical code applies to more than one condition reported on the same line, enter
the code for the first-mentioned of these conditions only. When conditions classifiable to
the same code are reported on different lines of the certificate, enter the code for each of the
reported conditions. (This does not apply to external cause of morbidity and mortality
(E-codes)).

1. Excessive Codes

a. When a single line in Part | or Part Il requires more than eight codes, delete the
excessive codes (any over eight) for the line using the following criteria in the order
listed:

(1) Delete ill-defined conditions (1469, 1959, 199, J960, J969, P285, R00-R94,
R96, R98) except when this code is the first code on a line, proceeding right to
left.

(2) Delete nature of injury codes (S000-T983) except for the first one entered on a
line, proceeding right to left.

(3) If, after applying the preceding criteria, any single line still has more than eight
codes, delete beginning with the last code on the line until only 8 remain.
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| (a) 1460
(b) 1219 1739
(c)
(d)
Il &E109 1739 T811 &Y835 R18 R33 N19 C475 N359 1490 1493 J181

After deleting excessive codes:
I (a) 1460
(b) 1219 1739
(c)
(d)
Il &E109 1739 T811 &Y835 N19 C475 N359 1490

Delete (1) R33, (2) R18, (3) J181 and (4) 1493

b. When a single record requires more than 14 codes, delete the excessive codes using
the following criteria in the order listed:

(1) Delete ill-defined conditions (1469, 1959, 199, J960, J969, P285, R0O - R94, R96,
R98) except when this code is the first code on a line, beginning with the last
code in Part 11, proceeding right to left then upward right to left on each line (Part
I, line e, line d, line c, line b, line a).

(2) Delete nature of injury codes (S000-T983) except for the first one entered on a
line beginning with the last code in Part 11, proceeding right to left then upward
right to left on each line (Part 11, line e, line d, line c, line b, line a).

(3) Delete repetitive codes except when it is the first code on a line beginning with
the last code in Part Il, proceeding right to left then upward right to left on each
line (Part 11, line e, line d, line c, line b, line a).

(4) If after applying the preceding criteria, any record still has more than 14 codes,
delete beginning with the last code in Part I, proceeding upward right to left on
each line (Part 11, line e, line d, line c, line b, line a).

| (@ C80 1460 R570
(b) RO98 R53
(c) R54 F09 FO3
(d) 1709 1635
Il 1119 C473 R200 1258 1251 D539 R798 1635
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After deleting excessive codes:

| (a) C80 1460
(b) R09S
(c) R54 FO9 FO3
(d) 1709 1635
Il 1119 C473 1258 1251 D539 1635

Delete (1) R798, (2) R200, (3) R53 and (4) R570

2. Created Codes

To facilitate automated data processing, the following ICD-10 codes have been amended
for use in coding and processing the multiple cause data. Special five character
subcategories are for use in coding and processing the multiple cause data; however, they
will not appear in official tabulations.

Al169 Respiratory tuberculosis, unspecified
Excludes: Any term indexed in ICD-10 to A169 not qualified as respiratory
or pulmonary (A1690)
*A1690  Tuberculosis NOS
Includes: Any term indexed in ICD-10 to A169 not qualified as
respiratory or pulmonary

E039  Hypothyroidism, unspecified
Excludes: Any term indexed to E039 qualified as advanced, grave, severe,
or with a similar qualifier (E0390)
*E0390  Advanced hypothyroidism
Grave hypothyroidism
Severe hypothyroidism
Includes: Any term indexed to E039 qualified as advanced, grave,
severe, or with a similar qualifier

G122  Motor neuron disease
Excludes: Any term indexed to G122 qualified as advanced, grave, severe, or with
a similar qualifier (G1220)

*G1220  Advanced motor neuron disease
Grave motor neuron disease
Severe motor neuron disease
Includes: Any term indexed to G122 qualified as advanced, grave,

severe, or with a similar qualifier

15 2b  January 2006



SECTION 11 General Instructions

Part A Introduction

G20 Parkinson’s disease
Excludes: Any term indexed to G20 qualified as advanced, grave, severe, or with
a similar qualifier (G2000)

*G2000  Advanced Parkinson’s disease
Grave Parkinson’s disease
Severe Parkinson’s disease
Includes: Any term indexed to G20 qualified as advanced, grave,

severe, or with a similar qualifier

G309  Alzheimer’s disease, unspecified
Excludes: Any term indexed to G309 qualified as advanced, grave, severe, or with
a similar qualifier (G3090)

*G3090  Advanced Alzheimer’s disease
Grave Alzheimer’s disease
Severe Alzheimer’s disease
Includes: Any term indexed to G309 qualified as advanced, grave,

severe, or with a similar qualifier

G35 Multiple sclerosis
Excludes: Any term indexed to G35 qualified as advanced, grave, severe, or
with a similar qualifier (G3500)

*G3500  Advanced multiple sclerosis
Grave multiple sclerosis
Severe multiple sclerosis
Includes: Any term indexed to G35 qualified as advanced, grave,

severe, or with a similar qualifier

1420  Dilated cardiomyopathy
Excludes: Any term indexed to 1420 qualified as familial, idiopathic,
or primary (14200)

*14200 Familial dilated cardiomyopathy
Idiopathic dilated cardiomyopathy
Primary dilated cardiomyopathy
Includes: Any term indexed to 1420 qualified as familial,

idiopathic, or primary

1421 Obstructive hypertrophic cardiomyopathy
Excludes: Any term indexed to 1421 qualified as familial, idiopathic,
or primary (14210)

*14210 Familial obstructive hypertrophic cardiomyopathy
Idiopathic obstructive hypertrophic cardiomyopathy
Primary obstructive hypertrophic cardiomyopathy
Includes: Any term indexed to 1421 qualified as familial,

idiopathic, or primary
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1422 Other hypertrophic cardiomyopathy
Excludes: Any term indexed to 1422 qualified as familial, idiopathic,
or primary (14220)
*14220 Familial other hypertrophic cardiomyopathy
Idiopathic other hypertrophic cardiomyopathy
Primary other hypertrophic cardiomyopathy
Includes: Any term indexed to 1422 qualified as familial,
idiopathic, or primary

1425  Other restrictive cardiomyopathy
Excludes: Any term indexed to 1425 qualified as familial, idiopathic,
or primary (14250)

*14250 Familial other restrictive cardiomyopathy
Idiopathic other restrictive cardiomyopathy
Primary other restrictive cardiomyopathy
Includes: Any term indexed to 1425 qualified as familial,

idiopathic, or primary

1428  Other cardiomyopathies
Excludes: Any term indexed to 1428 qualified as familial, idiopathic,
or primary (14280)

*14280  Familial other cardiomyopathies
Idiopathic other cardiomyopathies
Primary other cardiomyopathies
Includes: Any term indexed to 1428 qualified as familial,

idiopathic, or primary

1429  Cardiomyopathy, unspecified
Excludes: Any term indexed to 1429 qualified as familial, idiopathic,
or primary (14290)

*14290 Familial cardiomyopathy
Idiopathic cardiomyopathy
Primary cardiomyopathy
Includes: Any term indexed to 1429 qualified as familial,

idiopathic, or primary

I500  Congestive heart failure
Excludes: Any term indexed to 1500 qualified as advanced, grave, severe, or with
a similar qualifier (15000)

*15000 Advanced congestive heart failure
Grave congestive heart failure
Severe congestive heart failure
Includes: Any term indexed to 1500 qualified as advanced, grave,

severe, or with a similar qualifier
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1514  Myocarditis, unspecified
Excludes: Any term indexed in ICD-10 to 1514
qualified as arteriosclerotic (15140)
*15140 Acrteriosclerotic myocarditis
Includes: Any term indexed in ICD-10 to 1514 qualified
as arteriosclerotic

1515  Myocardial degeneration
Excludes: Any term indexed in ICD-10 to 1515
qualified as arteriosclerotic (15150)
*15150 Avrteriosclerotic myocardial degeneration
Includes: Any term indexed in ICD-10 to 1515 qualified
as arteriosclerotic

1600  Subarachnoid hemorrhage from carotid siphon and bifurcation
Excludes: Ruptured carotid aneurysm (into brain) (16000)
*16000 Ruptured carotid aneurysm (into brain)

1606  Subarachnoid hemorrhage from other intracranial arteries
Excludes: Ruptured aneurysm (congenital) circle of Willis (16060)
*16060 Ruptured aneurysm (congenital) circle of Willis

1607 Subarachnoid hemorrhage from intracranial artery, unspecified
Excludes: Ruptured berry aneurysm (congenital) brain (16070)
Ruptured miliary aneurysm (16070)
*16070 Ruptured berry aneurysm (congenital) brain
Ruptured miliary aneurysm

1608  Other subarachnoid hemorrhage
Excludes: Ruptured aneurysm brain meninges (16080)
Ruptured arteriovenous aneurysm (congenital) brain (16080)
Ruptured (congenital) arteriovenous aneurysm cavernous sinus (16080)
*16080 Ruptured aneurysm brain meninges
Ruptured arteriovenous aneurysm (congenital) brain
Ruptured (congenital) arteriovenous aneurysm cavernous sinus

1609  Subarachnoid hemorrhage, unspecified
Excludes: Ruptured arteriosclerotic cerebral aneurysm (16090)
Ruptured (congenital) cerebral aneurysm NOS (16090)
Ruptured mycotic aneurysm brain (16090)
*16090 Ruptured arteriosclerotic cerebral aneurysm
Ruptured (congenital) cerebral aneurysm NOS
Ruptured mycotic aneurysm brain
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J101  Influenza with other respiratory manifestations, influenza virus identified
Excludes: Influenza, flu, grippe (viral), influenza virus identified
(without specified manifestations) (J1010)
*J1010 Influenza, flu, grippe (viral), influenza virus identified
(without specified manifestations)

J111 Influenza with other respiratory manifestations, virus not identified
Excludes: Influenza, flu, grippe (viral), influenza virus not identified
(without specified manifestations) (J1110)
*J1110 Influenza, flu, grippe (viral), influenza virus not identified
(without specified manifestations)

J841  Other interstitial pulmonary diseases with fibrosis
Excludes: Chronic pneumonia, not elsewhere classified (J8410)
*J8410 Chronic pneumonia, not elsewhere classified

J849 Interstitial pulmonary disease, unspecified
Excludes: Interstitial pneumonia, not elsewhere classified (J8490)
*J8490 Interstitial pneumonia, not elsewhere classified

J984  Other disorders of lung
Excludes: Lung disease (acute) (chronic) NOS (J9840)
*J9840 Lung disease (acute) (chronic) NOS

K319 Disease of stomach and duodenum, unspecified
Excludes: Disease, stomach NOS (K3190)
Lesion, stomach NOS (K3190)
*K3190 Disease, stomach NOS
Lesion, stomach NOS

K550  Acute vascular disorders of intestine
Excludes: Any term indexed in ICD-10 to K550 qualified as embolic
(K5500)
*K5500  Acute embolic vascular disorders of intestine
Includes: Any term indexed in ICD-10 to K550 qualified
as embolic

K631 Perforation of intestine (nontraumatic)
Excludes: Intestinal penetration, unspecified part (K6310)
Intestinal perforation, unspecified part (K6310)
Intestinal rupture, unspecified part (K6310)
*K6310 Intestinal penetration, unspecified part
Intestinal perforation, unspecified part
Intestinal rupture, unspecified part
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K720  Acute and subacute hepatic failure
Excludes: Acute hepatic failure (K7200)
*K7200  Acute hepatic failure

K721  Chronic hepatic failure
Excludes: Chronic hepatic failure (K7210)
*K7210  Chronic hepatic failure

K729  Hepatic failure, unspecified
Excludes: Hepatic failure (K7290)
*K7290  Hepatic failure

M199  Arthrosis, unspecified
Excludes: Any term indexed to M199 qualified as advanced, grave, severe,
or with a similar qualifier (M1990)
*M1990  Advanced arthrosis
Grave arthrosis
Severe arthrosis
Includes: Any term indexed to M199 qualified as advanced, grave,
severe, or with a similar qualifier

Q278  Other specified congenital malformations of peripheral vascular system
Excludes: Congenital aneurysm (peripheral) (Q2780)
*Q2780  Congenital aneurysm (peripheral)

Q282  Arteriovenous malformation of cerebral vessels
Excludes: Congenital arteriovenous cerebral aneurysm (nonruptured) (Q2820)
*Q2820  Congenital arteriovenous cerebral aneurysm (nonruptured)

Q283  Other malformations of cerebral vessels
Excludes: Congenital cerebral aneurysm (nonruptured) (Q2830)
*Q2830  Congenital cerebral aneurysm (nonruptured)

R58 Hemorrhage, not elsewhere classified
Excludes: Hemorrhage of unspecified site (R5800)
*R5800  Hemorrhage of unspecified site

R99 Other ill-defined and unspecified causes of mortality

Excludes: Cause unknown (R97)
*R9O7 Cause unknown
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3. “Dagger and asterisk” codes

ICD-10 provides for the classification of certain diagnostic statements according to two
different axes-etiology or underlying disease process and manifestation or complication.
Thus, there are two codes for diagnostic statements subject to dual classification. The
etiology or underlying disease codes are marked with a dagger (t) and the
manifestations or complication codes are marked with an asterisk (*) following the
code. The terms classified to codes with an asterisk are to be coded to the dagger code
for the term only. These codes will not appear in official tabulations on multiple cause

data.

I (a) Salmonella meningitis

A022

Use only the dagger code for multiple cause-of-death coding.

Do not use the following ICD-10 codes for multiple cause coding:

D63*
D77*
E35*
E90*
FOO*
FO2*
GO1~*
G02*
GO05*
GO7*
G13*
G22*
G26*
G32*
G46*
G53*
G55*
G59*
G63*
G73*
G94*
G99*

HO3*
HO6*
H13*
H19*
H22*
H28*
H32*
H36*
H42*
H45*
H48*
H58*
H62*
H67*
H75*
H82*
H94*
132*

139*

141*

143*

152*

21

168*
179*
198*
J17*
Jo1*
J99*
K23*
Ke67*
K77*
K87*
K93*
L14*
L45*
L54*
L62*
L86*
L99*
MO1*
MO3*
MO7*
MO9*
M14*

M36*
M49*
M63*
M68*
M73*
M82*
M9O0*
NO8*
N16*
N22*
N29*
N33*
N37*
N51*
N74*
pP75*
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B. General coding concept

The coding of cause-of-death information for the ACME system consists of the assignment
of the most appropriate ICD-10 code(s) for each diagnostic entity that is reported on the
death certificate. In order to arrive at the appropriate code for a diagnostic entity, code each
entity separately. Do not apply provisions in ICD-10 for linking two or more diagnostic
terms to form a composite diagnosis classifiable to a single ICD-10 code.

I (@) Cholecystitis with cholelithiasis K819 K802

Code each entity separately even though the Index has provided for a
combination code for cholecystitis with cholelithiasis.

I (a) Malignant neoplasm of colon with rectum C189 C20
Code malignant neoplasm of colon and malignant neoplasm of rectum
separately even though the Index has provided for a combination code for

malignant neoplasm of colon with rectum.

Place | (a) Injury of intra-abdominal and intrathoracic organs S369 S279
9 I &X59

Code injury of each site separately even though the Index has provided for a
combination code for intra-abdominal and intrathoracic injury.

1. Definitions and types of diagnostic entities

A diagnostic entity is a single term or a composite term, comprised of one word or of two
or more adjoining words, that is used to describe a disease, nature of injury, or other
morbid condition. In this manual diagnostic entity and diagnostic term are used
interchangeably. A diagnostic entity may indicate the existence of a condition
classifiable to a single ICD-10 category or it may contain elements of information that are
classifiable to different ICD-10 categories. For coding purposes, it is necessary to
distinguish between two different kinds of diagnostic entities — a “one-term entity,” and a
“multiple one-term entity.”

a. One-term entity

(1) A one-term entity is a diagnostic entity that is classifiable to a single ICD-10

code.

I (a) Pneumonia J189
(b) Arteriosclerosis 1709
(c) Emphysema J439

These terms are codable one-term entities.
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I (a) Allergic vasculitis D690
This condition is indexed as one-term entity under “vasculitis.”
I (a) Cerebral arteriosclerosis 1672
This condition is indexed as one-term entity.
(2) A diagnostic term that contains one of the following adjectival modifiers

indicates the condition modified has undergone certain changes and is
considered to be a one-term entity.

adenomatous hypoxemic

anoxic hypoxic

congestive inflammatory

cystic ischemic

embolic necrotic

erosive obstructed, obstructive
gangrenous ruptured

hemorrhagic
(These instructions apply to these adjectival modifiers only).
For code assignment, apply the following criteria in the order stated.
(a) If the modifier and lead term are indexed together, code as indexed.
I (a) Embolic nephritis NO058

Code Nephritis, embolic. The adjectival modifier “embolic” is indexed
under nephritis.

(b) If the modifier is not indexed under the lead term, but “specified” is,
use the code for specified (usually .8).

I (a) Obstructive cystitis N308

Code Cystitis, specified NEC. The adjectival modifier “obstructive” is
not indexed under cystitis.
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(c) If neither the modifier nor “specified” is indexed under the lead term, refer
to Volume 1 under the NOS code for the lead term and look for a specified
4™ character subcategory.

I (a) Hemorrhagic cardiomyopathy 1428
Code hemorrhagic cardiomyopathy to 1428, Other cardiomyopathies.
“Hemorrhagic” is not indexed under cardiomyopathy, neither is
Cardiomyopathy, specified NEC indexed. The Classification does
provide a code, 1428, for “Other cardiomyopathies” in Volume 1.

(d) If neither (a), (b), or (c) apply, code the lead term without the modifier.
I (a) Adenomatous bronchiectasis J47
“Adenomatous” is not an index term qualifying bronchiectasis. Code
bronchiectasis only, since there is no provision in the Classification for

coding “other bronchiectasis.”

b. Multiple one-term entity

A multiple one-term entity is a diagnostic entity consisting of two or more
contiguous words on a line for which the Classification does not provide a single
code for the entire entity but does provide a single code for each of the components
of the diagnostic entity. Consider as a multiple one-term entity if each of the
components can be considered as separate one-term entities, i.e., they can stand
alone as separate diagnosis. Code each component of the multiple one-term entity as
indexed and on the same line where reported.

I (a) Myocardial infarction 1219
(b) Uremic acidosis N19 E872
(c) Chronic nephritis N039

“Uremic acidosis” is not indexed as a one-term entity. Code “uremia” and
“acidosis” as separate one-term entities, each of which can stand alone as a

diagnosis.

I (a) Uremia N19
(b) Diabetic heart disease E149 1519
()

“Diabetic heart disease” is not indexed as a one-term entity. Code “diabetic” and
“heart disease” as separate one-term entities, each of which can stand alone as a

diagnosis.
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I (a) Senile cardiovascular disease, Ml R54 1516 1219
(b)
(c)

“Senile cardiovascular disease.” is not indexed as a one-term entity. Code
“senile” and “cardiovascular disease” as separate one-term entities each of which
can stand alone as a diagnosis.

Exception:

When any condition classifiable to 120-125, except 1250, or 160-169 is qualified as
“hypertensive,” code to 120-125 or 160-169 only.

I (a) Hypertensive arteriosclerotic 1672
cerebrovascular disease

I (a) Hypertensive myocardial ischemia 1259

(1) Code an adjective reported at the end of a diagnostic entity as if it
preceded the entity. This applies whether reported in Part I or II.

I (a) Arteriosclerosis, hypertensive 110 1709
(b)
(c)

The complete term is not indexed as a one-term entity. “Hypertensive” is an
adjectival modifier; code as if it preceded the arteriosclerosis.

I (@) MI 1219
(b)
(c)
Il Coronary occlusion, arteriosclerotic 1709 1219

“Coronary occlusion, arteriosclerotic” is not indexed as a one-term entity.
Avrteriosclerotic is an adjectival modifier; code as if it preceded the coronary
occlusion.
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(2) When a multiple one-term entity indicates a condition involving different sites
or systems for which the Classification provides different codes, code the
condition of each site or system separately. Where there is provision for coding
the condition of one or more but not all of the sites or systems, code the
conditions of the site(s) or system(s) that are indexed. Disregard the site(s) or
system(s) for which the Classification does not provide a code.

I (a) Cardiac, respiratory, hepatic, renal failure 1509 J969 K7290 N19

Code each site separately since the Classification provides a different code
for each site.

I (a) Cerebro-hepatic failure K7290
“Hepatic failure” is the only term indexed. Do not enter a code for “cerebral
failure.”
I (a) Cardiopulmonary dysfunction 1518
(b)

“Cardiac dysfunction” is the only term indexed. Do not enter a code for
“pulmonary dysfunction.”

c. Adjectival modifier reported with multiple conditions

(1) If an adjectival modifier is reported with more than one condition, modify
only the first condition.

I (a) Arteriosclerotic cardiomyopathy 1251 NO059
and nephritis

I (a) Diabetic coma and gangrene E140 RO2

(2) If an adjectival modifier is reported with one condition and more than one site is
reported, modify all sites.

I (a) Diabetic gangrene of hands and feet E145

I (a) Arteriosclerotic cardiovascular and 1250 1672
cerebrovascular disease
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(3) When an adjectival modifier precedes two different diseases that are
reported with a connecting term, modify only the first disease.

I (a) Arteriosclerotic cardiovascular disease 1250 1679
and cerebrovascular disease

2. Parenthetical entries

a. When one medical entity is reported, followed by another complete medical entity
enclosed in parenthesis, disregard the parenthesis and enter as separate terms.

I (a) Heart dropsy 1500
(b) Renal failure (CVRD) N19 1139

Code each medical entity as indexed.

Place | (a) Pneumonia (aspiration) J189 T179 &WS80
9
Code each medical entity as indexed.

b. When the adjectival form of words or qualifiers are reported in parenthesis, use
these adjectives to modify the term preceding it.

I (a) Collapse of heart 1509
(b) Heart disease (rheumatic) 1099
(c)

Use the adjective to modify the term and code rheumatic heart disease.

c. If the term in parenthesis is not a complete term and is not a modifier,
consider as part of the preceding term.

I (a) Metastatic carcinoma (ovarian) C56

Consider the site as part of the preceding term and code metastatic ovarian
carcinoma.

I (a) Drug dependence (heroin) (cocaine) F112 F142

Consider the specified drugs as part of the preceding term and code heroin and
cocaine dependence.
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3. Special diagnostic entities

a. When a condition is qualified as “HIV-related,” “AlDS-related,” or is modified by
“AIDS,” or “HIV,” disregard the indexing of these conditions and code as separate

one-term entities.

I (a) HIV-related encephalopathy

I (a) AIDS-related tuberculosis

I (a) AIDS encephalopathy

I (@ HIV encephalopathy

B24 (G934
B24  A1690
B24 G934
B24 G934

b. Alzheimer’s dementia: Consider the following terms as one term entities and code as

indicated:

When reported as:

Endstage Alzheimer’s, senile dementia

Senile dementia, Alzheimer’s

Senile dementia, Alzheimer’s type
Senile dementia of the Alzheimer’s

When reported as:

Alzheimer’s, dementia
Alzheimer’s; dementia
Alzheimer’s disease (dementia)
Dementia Alzheimer’s
Dementia, Alzheimer’s
Dementia-Alzheimer’s
Dementia, Alzheimer’s type
Dementia of Alzheimer’s
Dementia-Alzheimer’s type
Dementia; Alzheimer’s type

Dementia, probable Alzheimer’s (disease)
Dementia syndrome, Alzheimer’s type

Endstage dementia (Alzheimer’s)

28
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4. Plural form of disease

Do not use the plural form of a disease or the plural form of a site to indicate multiple.

I (a) Cardiac arrest 1469
(b) Congenital defects Q899

Code I(b) Q899 (congenital defect); do not code as multiple (Q897).

5. Implied “disease”

When an adjective or noun form of a site is entered as a separate diagnosis, i.e., it is not
part of an entry immediately preceding or following it, assume the word “disease” after
the site and code accordingly.

I (a) Congestive heart failure 1500
(b) Myocardial 1515

Code I(b) to 1515, myocardial disease. The site “myocardial” is not indexed
with congestive heart failure.

I (a) Coronary 1251
(b) Hypertension 110

Code I(a) to 1251, coronary disease. Coronary hypertension is not indexed.

I (a) Renal 1129
(b) Hypertension

Code I(a) to 1129, renal hypertension. Consider the site, renal, to be a part of

the condition that immediately follows it on line b, since Hypertension, renal is
indexed.
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C. Format

1.

“Due to” relationships involving more than four causally related conditions

Four lines, (a), (b), (c), and (d) have been provided in Part | of the death certificate for
reporting conditions involved in the sequence of events leading directly to death and for
indicating the causal relationship of the reported conditions. In cases where the
decedent had more than four causally related conditions leading to death, certifiers have
been instructed to report all of these conditions and to add line, (e), to indicate the
relationship of the conditions. In the ACME system, provision has been made for
identifying conditions reported on the additional “due to” line in Part I. Code
conditions reported on line (e) or in equivalent “due to” positions as having been
reported on separate lines. (Refer to Section 11, Part I, 2, Reject code 9 — More than
four “due to” statements, for instructions for coding certificates with conditions reported
on more than five “due to” lines.)

I (a) Shock due to pneumonia R579
(b) Rupture of esophageal varices J189
(c) Cirrhosis of liver due to alcoholism 1859
(d) K746
(e) F102

2. Connecting terms

a.

“Due to” written in or implied

When the certifier has stated that one condition was due to another or has used
another connecting term that implies a due to relationship between conditions in

Part I, enter the codes as though the conditions had been reported, one due to the
other, on separate lines. Code the conditions on each of the remaining lines in Part I,
if there are any, as though they had been reported on the succeeding line. (Refer to
Section I, Part I, 2, Reject code 9 — More than four “due to” statements for
instructions for coding certificates with more than four “due to” statements).

I (@) Myocardial infarction as a result of 1219
(b) ASHD 1251

Interpret “as a result of” as “due to” and code the ASHD on I(b).

I (a) Stomach hemorrhage from gastric ulcer K922
(b) Cholecystitis K259
(©) K819

Because of the implied “due to,” code the gastric ulcer on I(b) and the
cholecystitis on I(c).
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(1) The following connecting terms should be interpreted as meaning “due
to” or “as a consequence of” when the entity immediately preceding and
following these terms is a disease condition, nature of injury, or an external

cause.

after

arising in or during
as (a) complication of
as a result of

because of

caused by
complication(s) of
during

incident to
incurred after
incurred during
incurred in
incurred when
induced by
occurred after
occurred during

received in
resulting from
resulting when
secondary to (2°)
subsequent to
sustained as
sustained by
sustained during

etiology occurred in sustained in
following occurred when sustained when
for occurred while sustained while
from origin
in received from
I (a) Myocardial infarction 1219

(b) Nephritis due to arteriosclerosis NO059

(c) Hypertension from toxic goiter 1709

(d) 110

(e) EO050

Both “due to” and “from” indicate the conditions following these terms are
moved to the next due to position.

I (a) Multi-organ failure due to ASHD
(b) 1251

Multi-organ failure is a disease condition. Move ASHD down to the next
due to position.

I (a) Death from heart attack 1219
(b)

Death is not a disease condition, nature of injury, or external cause. Do not
reformat heart attack.

I (@) Complication from diabetes E149

Complication is not a disease condition, nature of injury, or external cause.
Do not reformat diabetes.
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(2) When one of the previous terms is the first entry in Part 11, indicating that the
following entry is a continuation of Part I, code in Part I in next due to position.

I (a) Respiratory failure J969
(b) Cardiac arrest 1469
(c) Coronary occlusion 1219
(d) 1251

Il dueto ASHD

Since Part Il is indicated to be a continuation of Part I, code the ASHD
on I(d).

(3) Certain connecting terms imply that the condition following the connecting
term was “due to” the condition preceding it. In such cases, enter the code
for the condition following the connecting term on the line above that for the
condition that preceded it.

Interpret the following connecting terms as meaning that the condition following
the term was due to the condition that preceded it:

as a cause of led to

cause of manifested by
caused producing
causing resulted in
followed by resulting in
induced underlying
leading to with resultant

with resulting

I (a) Myocardial infarction 1469
(b) followed by cardiac arrest 1219
(c)

Code the cardiac arrest on I(a) since “followed by” indicates it was due to the
myocardial infarction.

I (a) Respiratory arrest R092
(b) Pulmonary edema J8l
(c) Bronchitis with resulting pneumonia J189 1469
(d) and cardiac arrest J40

Code the pneumonia and cardiac arrest on I(c) since “with resulting”
indicates they were due to the bronchitis.
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b. Not indicating a “due to” relationship

When conditions are separated by “and” or by another connecting term that does not
imply a “due to” relationship, enter the codes for these conditions on the same line in
the order that the conditions are reported on the certificate.

The following terms imply that conditions are meant to remain on the same line.
They are separated by “and” or by another connecting term that does not imply a
“due to” relationship:

and consistent with
accompanied by with ( ¢)
also precipitated by
complicated by predisposing (to)
complicating superimposed on

I (a) Acute bronchitis superimposed on J209 J439

(b) Emphysema
(c) Tobacco abuse (smokes 3 packs a day) F171 F179

Interpret “superimposed on” as “and.” Enter the code for the condition on I(b)
as the second code on I(a). Do not enter a code on I(b).

I (@ Ml 1219
(b) ASHD 1251
(c) Hypertension 110
(d) Diabetes E149 E142

Il also diabetic nephropathy

Consider “also” as a connecting word that does not imply “due to” and code
Part 11 as a continuation of 1(d).

3. Condition entered above line 1(a)

When a condition is reported on the certificate above line 1(a), enter the code for this
condition on I(a). Code the condition(s) entered on line I(a) on line I(b); then code the
conditions entered on each of the remaining line(s) in Part | as though they had been
reported on the succeeding lines.
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Myocardial infarction

I (a) Pulmonary embolism 1219
(b) Congestive heart failure 1269
(c) Congenital heart disease 1500
(d) Q249

Code the condition entered above I(a) on I(a), then code the condition entered on
I(a) on I(b); then code the conditions entered on each of the remaining line(s) in
Part | as though they had been reported on the succeeding lines.

Condition reported between lines in Part |

When a condition is reported between I(a) and 1(b) or I(b) and I(c) or I(c) and 1(d),
without a connecting term, enter the code for this condition on the following “due to”
line. Code the conditions entered on each of the remaining line(s) in Part | as though
they had been reported on the succeeding line.

I (a) Pneumonia J189
Bronchitis
(b) Emphysema J40
(c) Cancer of lung J439
(d) C349

Code the condition reported between lines 1(a) and 1(b) in the next “due to” position,
and move the codes for conditions reported on lines 1(b) and I(c) downward.

When a condition is reported between I(a) and 1(b) or I(b) and I(c) or I(c) and

I(d) with a connecting word, consider as a continuation of the line above and code
accordingly unless there is a definite indication that it is a continuation of the line
below.

I (a) Cerebral hemorrhage 1619 164
c CVA
(b) Cerebral arteriosclerosis 1672

Code the condition entered between I(a) and I(b) as a continuation of I(a).
I (a) Cerebral hemorrhage 1619

¢ CVA 4—‘
(b) Cerebral arteriosclerosis 1672 164

Since the certifier indicated by an arrow that the condition entered between I(a) and
I(b) was a continuation of 1(b), code the CVA on I(b).
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I (a) Cerebrovascular accident 164
due to cerebral hemorrhage
(b) Cerebral arteriosclerosis 1619
(©) 1672

Consider the condition entered between I(a) and I(b) as a continuation of I(a) and
code accordingly.

5. Condition reported as due to I(a), I(b), or I(c)

When a condition(s) in Part | is reported with a specific statement interpreted or stated
as “due to” another on lines I(a), 1(b), 1(c), or 1(d), rearrange the codes according to the
certifier’s statement. Do not apply this instruction to such statements reported

in Part II.
I (a) Myocardial failure 1249
(b) Pneumonia 1509
(c) Myocardial ischemia J189

due to (a) 3wks

Accept the certifier’s statement that the condition reported on I(c) is “due to” the
condition on I(a). Move the codes for conditions reported on I(a) and 1(b)
downward. (Apply the duration on I(c) to the myocardial ischemia).

I (a) Heart failure 1509 N19
(b) Pneumonia J189
(c) Uremia due to (b)

Take into account the certifier’s statement on I(c) and code the condition reported
on I(c) as the second entry on I(a).

I (a) Carcinomatosis 1469
(b) Cancer of lung C80
(c) Cardiorespiratory arrest due C349

to above

Take into account the certifier’s statement and code the cardiorespiratory arrest on
I(a), then move the codes for the remaining conditions downward.

I (a) Coronary thrombosis 1219
(b) Chronic nephritis NO039
(c) Arteriosclerosis 1709

Il Uremia caused by above N19

Disregard the certifier’s statement, “caused by above,” reported in Part II.
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6. Conditions reported in Part |1

Enter the codes for entries in Part 11 in the order the entries are reported, proceeding
from the entry reported uppermost in Part 11 downward and from left to right, if there is
more than one entry on the same line. If the conditions are numbered, code in
numerical order.

I (a) MI 1219
(b) ASHD 1251
©
Pneumonia
Il Heart murmur, arteriosclerosis J189 RO011 1709

7. Deletion of “due to” on the death certificate

When the certifier has indicated that conditions in Part | were not causally related by
marking through items I(a), I(b), I(c), and /or I(d), or through the printed “due to, or as a
consequence of” which appears below items I(a) — I(c) on the death certificate, proceed
as follows:

a. If the deletion(s) indicates that none of the conditions in Part | were causally related,
consider as though all of the conditions had been reported on the uppermost used
line. In determining the order of the codes, proceed from I(a) downward and from
left to right if more than one condition is reported on a line.

I (& Heart disease 1519 110 NO39
b} Malignant hypertension
e} Chronic nephritis

Il Cancer of kidney Co64

I (a) Cardiac failure 1509 1251 J439 J40
{b) Arteriosclerotic heart disease
e} Emphysema and bronchitis

(d)

b. If only item I(b), I(c), or I(d) or the printed “due to, or as a consequence of”
which appears below lines I(a), 1(b), or I(c) is marked through, consider the
condition(s) reported on the crossed out line as though reported as the last entry (or
entries) on the preceding line.
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I (a) Diabetes E149 N40
(b)
{¢) BPH

I (a) Cardiac arrest 1469 K746
) Cirrhosis of liver
(c) Alcoholism F102

I (@) Congestive failure 1500 1251
b} ASHD
(c)

Il Pneumonia J189

I (a) Heart block 1459
(b) Degenerative myocarditis 1514 1619
{e) Cerebral hemorrhage

Il Bronchopneumonia J180

c. If only one part of the printed “due to, or as a consequence of” which appears
below I(a), I(b), and I(c) is marked through, consider the condition(s) reported on
that line as though reported as the last entry (or entries) on the preceding line.

I (a) Cardiorespiratory failure R092
Due to, or as a consequence of
(b) Infarction of brain 1639 1259

Bue-te; or as a consequence of

(c) Ischemic heart disease
Due to, or as a consequence of

Code ischemic heart disease as though reported as second entry on I(b).

8. Deletion of “Part 11” on death certificate

When the certifier has marked through the printed Part 11, code the condition(s) reported
in Part 1l as the last entry on the lowest used line in Part I.

I (@ Apoplectic coma 164
(b) Ruptured aneurysm, brain 16090
(c) Arteriosclerosis 1709
(d) ESRD N180 110

H and hypertension

Since Part Il is indicated to be a continuation of 1(d), code hypertension as last entry
on I(d).
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I (a) Myocarditis 1514 1219 1500 1250 E149
by M.L
{6} CHF
{d) Cardiovascular arteriosclerosis
H Diabetes
I (@) M.L 1219
(b) Uremia N19
(c) Arteriosclerosis 1709
(d) Hypertension 110 NO059
H Nephritis

9. Numbering of causes reported in Part |

a. When the certifier has numbered all causes or lines in Part I, that is 1, 2, 3, etc., code
these entries as if reported on the same line. This instruction applies whether or not
the numbering extends into Part 11, and it also applies whether or not the “due to”
below lines I(a) and/or I(b) and/or I(c) are marked through.

I (a) 1. Coronary thrombosis 1219 1250 110 1709 N289 J1110
(b) 2. ASCVD
(c) 3. Hypertension and arteriosclerosis
(d) 4. Renal disease

Il 5. Influenza

Code all the entries on 1(a).

b. When part of the causes in Part | are numbered, make the interpretation for coding
such entries on an individual basis.

I (a) 1. Bronchopneumonia J180 C169
(b) 2. Cancer of stomach
(c) Chronic nephritis NO039

Enter the codes for the conditions numbered “1” and “2” on I(a) in the order
indicated by the certifier. Do not enter a code on I(b); however, enter the code for
the condition on I(c) on that line.

I (a) Bronchopneumonia J180
(b) 1. Cancer of stomach C169 NO039
(c) 2. Chronic nephritis

Enter the codes for conditions numbered “1” and “2” on I(b) in the order indicated
by the certifier. Do not enter a code on I(c).
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I (a) Congestive heart failure 1500
(b) Influenza J1110
(c) 1. Pulmonary emphysema J439  J449 C349
(d) 2.COPD

I 3. Cancer of lung

Enter the codes for the conditions numbered 1, 2, and 3 on I(c) in the order
indicated by the certifier. Do not enter a code on I(d) or in Part I1.
c. When the causes in Part | are numbered, and an entry is stated or implied as “due to”
another, enter the code(s) connected by the stated or implied “due to” in the next
“due to” position, followed by the codes for the remaining numbered causes.

I (a) 1. Bronchopneumonia due to J180
(b) influenza J1110 J841 J40
(c) 2. Pulmonary fibrosis 3. Bronchitis

Enter the code for the condition followed by the stated “due to” on I(b),
followed by codes for the conditions numbered “2” and “3.” Do not enter
a code on I(c).

I (a) 1. Pneumonia J189
(b) Ml 1219 1251
(c) 2. ASHD

Code the condition numbered “2” as a continuation of I(b). Leave I(c)
blank.

10. Punctuation marks

a. Disregard punctuation marks such as a period, comma, semicolon, colon, dash, slash,
question mark, or exclamation mark when placed at the end of a line in
Part I. Do not apply this instruction to a hyphen (-), which indicates a word is

incomplete.
I (a) Myocardial infarct? 1219
(b) Meningitis, mastoiditis G039 H709
(c) Otitis media H669

Disregard the punctuation marks and code the conditions reported on
1(a), I(b), and I(c) as indicated by the certifier.
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I (a) Chronic rheumatic 1099 1958
(b) heart disease, chronic hypotension
(c) Cancer C80

Regard the conditions reported on 1(b) as a continuation of I(a). Do not enter a
code on I(b).

b. When conditions are separated by a slash (/), code each condition as indexed.

I (a) Cardiac arrest/respiratory 1469 R092 J189
arrest/pneumonia
(b) ASHD 1251

Disregard the slash and code conditions as indexed.

11. Conditions in the duration box

When a condition is entered in the duration block, code the condition on the same line
where it is reported.

Duration
I (a) Arteriosclerotic heart disease CVA 1251 164
(b)
(c)
Il Arteriosclerosis 1709

Code the condition reported in the duration block as the last entry on 1(a).
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D. Doubtful diagnosis

1. Doubtful qualifying expression

a. When expressions such as “apparently,” “presumably,” “?,” “perhaps,”
and “possibly,” qualify any condition, disregard these expressions and code
condition as indexed.

I (@) ?hemorrhage of stomach K922
(b) Possible ulcer of stomach K259

Disregard “?” and code hemorrhage of stomach on I(a) as reported.
Disregard “possible” and code ulcer of stomach on I(b) as reported.

I (a) Heart disease, probable ASHD 1519 1251
Disregard “probable” and code heart disease and ASHD on I(a).
Place | (a) Pneumonia, probably aspiration  J189 T179 &W80
’ Disregard the “probably” and code both pneumonia and aspiration as

indexed.

b. When these expressions are reported at the end of a line in Part I, do not
consider to be a continuation of the next lower line.

I (a) Heart disease probably 1519
(b) Acute myocardial infarction 1219

Disregard “probably” and code heart disease on I(a) and acute myocardial
infarction on I(b).

I (a) Cardiovascular disease presumably 1516
(b) Cerebral thrombosis 1633

Disregard “presumably” and code each condition on the line where it is
reported.
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c. When these expressions are reported at the beginning of a line in Part I, do not
consider to be a continuation of the line above it.

I (a) Heart disease 1519
(b) Possibly acute myocardial infarction 1219

Disregard “possibly” and code each condition on the line where it is
reported.

d. When these expressions are reported at the beginning of Part 11, do not
consider to be a continuation of Part I.

I (a) Heart disease probably 1519
(b)
(c)

Il Probably Ml 1219

Disregard “probably” and code heart disease on I(a) and Ml in Part II.

2. Interpretation of “either...or...”

Consider the following as a statement of “either or:”

e Two conditions reported on one line and both conditions qualified by expressions
such as “apparently,” “presumably,” “?,” “perhaps,” and “possibly”

e Two or more conditions connected by “or” or “versus”
Code using the following instructions:
a. When a condition of more than one site is qualified by a statement

of “either...or...” and both sites are classified to the same system, code the
condition to the residual category for the system.

I (a) Pneumonia J189
(b) Cancer of kidney or bladder C689
Code I(b) C689, malignant neoplasm of other and unspecified urinary
organs.
I (a) Heart failure 1509
(b) Coronary or pulmonary blood clot 1749

Code I(b) 1749, blood clot.

42 2b  January 2006



SECTION 11 General Instructions

Part D Doubtful Diagnosis

b. When a condition of more than one site is qualified by a statement of
“either...or...” and these sites are in different systems, code to the residual category
for the disease or condition specified.

I () Cardiac arrest 1469
(b) Carcinoma of gallbladder C80
or kidney

Code I(b) C80, malignant neoplasm without specification of site.

I (a) Respiratory failure J969
(b) Congenital anomaly of heart Q899
or lungs

Code I(b) Q899, anomaly, congenital, unspecified.

c. When conditions are qualified by a statement of “either...or...” and only
one site/system is involved, code to the residual category for the site/system.

I (@) Apparently stroke, perhaps heart attack 199
Since both conditions are preceded by a doubtful qualifying expression,
consider as a statement of “either...or....” Stroke and heart attack are

classified to the circulatory system. Code to Disease, circulatory system, NEC.

I (a) Pulmonary edema J8l
(b) Tuberculosis or cancer of lung J9840

Code I(b) J9840, lung disease NOS.
d. When conditions are classified to the same three character category with
different fourth characters, code to the three character category with fourth
character “9.”

| (a) ASCVD vsASHD 1259

Code to 1259 the residual category. ASCVD and ASHD are both classified to
125.-, chronic ischemic heart disease.
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e. When conditions are classified to different three character categories and Volume 1
provides a residual category for the diseases in general, code to that residual
category.

I (a) MI vs coronary aneurysm 1259

Code to 1259 the residual category for ischemic heart disease. MI and coronary
aneurysm are both classified as “ischemic heart diseases.”

f. When conditions involving different systems are qualified by “either... or...,” and
cannot be classified to the residual category for the disease, code R688, other
specified general symptoms and signs.

I (@) Coma R402
(b) ? gallbladder colic ? coronary R688
thrombosis

Code I(b) R688, other ill-defined conditions. (Consider the two question
marks on a single line as “either...or...").

g. When diseases and injuries are qualified by “either... or...,” code R99, other
unknown and unspecified cause, provided this is the only entry on the certificate.
When other classifiable entries are reported, omit R99.

I (a) Head injury or CVA R99

Code I(a) R99, other unknown and unspecified cause.

h. For doubtful diagnosis in reference to “either... or...” accidents,
suicides, and homicides, refer to Section V, Part A, External Cause Code

Concept.
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E. Conditions specified as “healed” or “history of”

The Classification provides sequela categories for certain conditions qualified as “healed” or
“history of.” Refer to Section IV, Part F, Sequela. When the Classification does not provide
a code or a sequela category for a condition qualified as “healed” or “history of,” code the
condition as though not qualified by this term.

| (a) Myocardial infarction 1219
(b)
(c)

Il Gastritis, healed K297

Code K297, gastritis NOS in Part I1.
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F. Coding entries such as “same,” “ ditto ("),” “as above”

When the certifier enters “same,” “ditto mark ("*),” “as above,” etc., in a “due to”
position to a specified condition, do not enter a code for that line.

| (a) Coronary occlusion 1219
(b) Same
(c) Hypertension 110

Do not enter a code on I(b) for the entry “same.”

| (a) Pneumonia J189
(b) [1]
(c) Emphysema J439

Do not enter a code on I(b) for the * ditto mark (").”
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G. Conditions qualified by “postmortem,” “rule out,” “ruled out,” “r/0”

When a condition is qualified by “postmortem,” “rule out,” “ruled out,” or “r/o,” etc., do not
enter a code for the condition.
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H. Nonindexed and illegible entries

1. Terms that are not indexed

When a term is reported that does not appear in the ICD-10 Index, refer the term to the
supervisor.

2. lllegible entries

When an illegible entry is the only entry on the certificate, code R99. When an
illegible entry is reported with other classifiable entries, disregard the illegible
entry and code the remaining entries as indexed.
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I. Coding one-character reject codes

When a death record qualifies for more than one reject code, code only one in this
order: 1,2, 3,4,5,9.

1.

Reject code 1-5-Inconsistent duration

When a duration of an entity in a “due to” position is shorter than that of an entity
reported on a line above it and only one codable entity is reported on each of these
lines, enter a reject code (1-5) in the appropriate data position. When more than one
codable entity is reported on the same line, disregard the duration entered on that line.
Use the appropriate reject code even though there are lines without a duration or with
more than one codable entity between the entities with the inconsistent duration; in such
cases, consider the inconsistency to be between the line immediately above and the line
with the shorter duration.

If the inconsistent duration is between:

Lines Enter Reject Code
@ and T (D)o e L
() I g Lo I (3 PP 4
(o) = U2 T 1 (o ) PR |
(o) I g Lo I (=) P 4
Inconsistent durations between more than two lines in Part I,

or any situation where reject codes 1-4 would not be applicable ......... 5

Do not enter a reject code if the only inconsistency is between the durations of
malignant neoplasms classifiable to C00-C96.

I (a) ASHD 10yrs. 1251
(b) Chronic nephritis and hypertension Syrs. NO39 110
(c) Diabetes 5 yrs. E149
Reject 2

Disregard the duration on I(b), since more than one codable entity is reported on this
line. Only one codable entity is reported on lines I(a) and I(c) and the duration of the
diabetes was shorter than that of ASHD. For the purposes of assigning the reject
code, consider the duration on I(b) to be at least as long as the duration on 1(a).
Therefore, enter reject code 2 denoting an inconsistency between I(b) and I(c).

49 2b January 2006



SECTION 11 General Instructions

Part | Coding One-Character Reject Codes
| (a) ASHD 5 yrs 1251
(b) Chronic nephritis and hypertension 10 yrs NO039 110
(c) Diabetes 5yrs E149

Do not enter reject code 2. The duration on I(b) is disregarded. The duration of
diabetes on I(c) was not shorter than that of ASHD on I(a).

I (a) Cardiac arrest 1469
(b) Congestive heart failure 1 week 1500
(c) Cancer of stomach 1 year C169
(d) Metastatic cancer of lung 6 months C780

Do not use reject code 3 since the inconsistent duration is between malignant

neoplasms.

I (a) Basilar artery thrombosis 7 weeks 1630
(b) Renal failure 4 weeks  N19
(c) Pneumonia 1 week J189

Reject 5

Enter reject code 5 since the inconsistent durations are between more than 2 lines.

Age 1yr.

I (a) Congenital nephrosis life NO049
(b)
(c) Intestinal hemorrhage 1 day K922

Reject 5

Enter reject code 5 since reject codes 1-4 are not applicable.
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2. Reject code 9 — More than four “due to” statements

When certifier’s entries or reformatting result in more than four statements of “due to,”
continue the remaining codes horizontally on the fifth line and enter reject
code 9 in the appropriate position.

I (a) Terminal pneumonia J189
(b) Congestive heart failure 1500
(c) Myocardial infarction 1219
(d) ASHD 1251
(e) Generalized arteriosclerosis 1709 EO39

(H Myxedema

Reject 9

Enter the code for the myxedema reported on the fifth “due to” line, I(f), following the
code for the condition reported on this line (generalized arteriosclerosis). Enter reject
code 9 in the appropriate data position.

If there are more than four “due to” statements in Part | and there is no codable
condition reported on one or more lines, consider the condition(s) on each subsequent
“due to” line as though reported on the preceding line. Enter reject code 9 only if, after
reformatting, there are codable conditions on more than five lines.

I (@ Pneumonia J182
(b) Bedfast G839
(c) Paralysis following CVA 164
(d) Hypertension due to 110
(e) adrenal adenoma D350

Do not enter reject code 9. Since bedfast is not a codable condition, enter the code
for paralysis on 1(b), the code for CVA on I(c), etc. As a result of the rearrangement
of the conditions, there are codable conditions on only five lines.

When a death record qualifies for more than one reject, prefer a reject code for
inconsistent durations over reject code 9.
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J. Inclusion of additional information (Al) to mortality source documents

Code supplemental information when it modifies or supplements data on the original
mortality source document.

1. When additional information (Al) states the underlying cause of a specified disease in
Part I, code the additional information (Al) in a “due to” position to the specified

disease.
I (a) Pulmonary edema J8l
(b) Congestive heart failure 1500
(c) Arteriosclerosis 1251
(d) 1709

|
Al  The underlying cause of the congestive heart failure was ASHD.

Since the certifier states the underlying cause of the congestive heart failure is
ASHD, code 1251 on I(c) and move the condition on I(c) to the next “due to”
position.

2. When additional information (Al) modifies a disease condition, use the Al and code the
disease modified by the Al in the position first indicated by the certifier.

I (@) Pneumonia J181
(b)
(c)

Al Lobar pneumonia
Code lobar pneumonia as the specified type of pneumonia on I(a) only.

3. When there is a stated or implied complication of surgery and the additional
information indicates the condition for which surgery was performed, code this
condition in a “due to” position to the surgery when reported in Part | and following the
surgery when reported in Part 1. Precede this code with an ampersand (&).

I (a) Coronary occlusion T818
(b) Gastrectomy &Y836
(©) &K259

Al Gastrectomy done for gastric ulcer.

Code the condition necessitating the surgery on I(c) and precede this code with an
ampersand.
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I (a) Respiratory arrest R092
(b) Septicemia T814
()
Il Uremia, cholecystectomy N19 &Y836 &KB802

Al Surgery for gallstones

Code the condition necessitating the surgery following the E-code for surgery in
Part 11.

4. When additional information (Al) states a certain condition is the underlying cause of
death, code this condition in Part I in a “due to” position (on a separate line) to the
conditions reported on the original death record.

I (a) Cardiac arrest 1469
(b) MI 1219
(c) ASHD 1251
(d) E149

11
Al U.C. was diabetes

Accept the certifier’s statement that the underlying cause of death was “diabetes,”
and code this condition on 1(d) in a “due to” position to the conditions originally
reported in Part I.

5. When any morphological type of neoplasm is reported in Part | with no mention of a
“site” and additional information specifies a site, code the specified site only on the line
where the morphological type is reported.

I (a) Cancer C349
(b)
(©)

Al Cancer of lung

Code only the specified cancer (lung) on I(a).
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6. When additional information states the primary site of a malignant neoplasm, code this
condition in a “due to” position to the other malignant neoplasms reported in Part I.

I (a) Metastatic neoplasm C80
(b) Metastasis to liver cr87
(©) C189

I
Al Colon was primary site.

Code the stated primary site on I(c) in a “due to” position to the other neoplasms
reported in Part I.

I (a) Carcinomatosis C80
(b) C61
(c)

I
Al Prostate was probably the primary site.

Code the presumptive primary site (prostate) on I(b) in a “due to” position to the
stated neoplasm reported on the original death certificate.

7. When the additional information does not modify a condition on the certificate, or does
not state that this condition is the underlying cause, code the Al as the last condition(s)
in Part 1l. Code Al reported on the certificate beginning with the uppermost downward
and from left to right.

I (a) Coronary thrombosis 1219
(b) HASCVD 1119
(©
Il Hypertension 110 1709 164 1258

Al Arteriosclerosis, CVA, old Ml

The additional information does not modify conditions on the certificate. Code as
the last entries in Part 11.

Male, 30 minutes-Twin B

I (a) Immature P0O73
600 gm (b)
(c)
Il Atelectasis P281 P015 PO70

Code the additional information in the order reported, uppermost
downward and from left to right.
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K. Amended certificates

When an “amended certificate” is submitted, code the conditions reported on the amended
certificate only.
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L. Effect of age of decedent on classification

Always note the age of the decedent at the time the causes of death are being coded.
Certain groups of categories are provided for certain age groups. There are several
conditions within certain categories which cannot be properly classified unless the age
is taken into consideration. Use the following terms to identify certain age groups:

1.

2.

NEWBORN OR NEONATAL means less than 28 days of age at the time of death.

Code any index term with the indention of “newborn,
“perinatal period,” “fetus or newborn,” or “fetal” (in this priority order) to the newborn
category if the decedent is less than 28 days of age or there is evidence the condition
originated in the first 27 days of life, even though death may have occurred later.

neonatal,” “perinatal,”

Female, 4 hours
I (a) Anoxia P219
(b) Cerebral hemorrhage P524

Since the age of decedent is less than 28 days, code anoxia of newborn, and cerebral
hemorrhage of newborn.

Male, 31 days Duration
I (a) Pulmonary hemorrhage 26 days P269
(b)

Since the condition originated in the first 27 days of life, code as a newborn.

INFANT or INFANTILE means less than 1 year of age at the time of death.

Male, 9 months
I (a) Pneumonia J189
(b) Hemiplegia G802

Since the decedent is less than 1 year of age at the time of death, code Hemiplegia,
infantile.
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3. CHILD or CHILDHOOD means less than 18 years of age at the time of death.

Male, 11 years
I (a) Asthma J450

Code as Asthma, childhood.

4. Congenital anomalies (Q00-Q99)

Regard the conditions listed below as congenital and code to the appropriate congenital
category if death occurred within the age limitations stated, provided there is no
indication that they were acquired after birth.

a. Less than 28 days:

heart disease NOS
hydrocephalus NOS

Male, 27 days
I (@) Renal failure N19
(b) Hydrocephalus Q039

Code the hydrocephalus as congenital since the decedent was less than 28 days
of age at the time of death.

b. Less than 1 year:

aneurysm (aorta) (aortic) cyst of brain
(brain) (cerebral) (circle of deformity
Willis) (coronary) displacement of organ
(peripheral) (racemose) ectopia of organ
(retina) (venous) hypoplasia of organ
aortic stenosis pulmonary stenosis
atresia valvular heart disease (any
atrophy of brain valve)

Female, 3 months
I (a) Pneumonia J189
(b) Cyst of brain Q046

Code cyst of brain as congenital since the age of the decedent is less than 1 year.
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5. Congenital syphilis

Regard syphilis and conditions that are qualified as syphilitic as congenital and code to
the appropriate congenital syphilis category if the decedent was less than two years of
age.

Male, 16 mos

I (a) Syphilitic pneumonia A500
(b)
(c)

Code congenital syphilitic pneumonia since age is less than 2 years.
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6. Age limitation
Some categories in ICD-10 are limited by provisions of the Classification to certain
ages. Code the categories listed below only if the age at the time of death was as
follows:

a. Age 28 days or over

A32 El4 J13 ROO
A35 E162 J14 RO1
A40 E561 J15 R048
A4l E63 J16 RO90
A56 E834 J18 R092
AT74 E835 J43 R11
B30 F10 J8o R17
B370 F11 J849 R230
B371 F12 J96 R233
B372 F13 Jog1 R290
B373 F14 J982 R40
B374 F15 Jog4 R50
B375 F16 Jo88 RS53
B376 F17 K27 R56
B377 F18 K631 R58
B378 F19 K65 R60
B379 G473 K92 R633
D65 G700 LO1 R680
D751 148 L10 R681
EO05 149 LS50

E10 150 L530

Ell 161 M34

E12 162 N390

E13 J12 N61

Male, age 25 days
I (a) Urinary tract infection P393

(b)

Code urinary tract infection, newborn since age is less than 28 days.
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Female, age 27 days
I (a) Respiratory failure P285
(b)
(c)

Code respiratory failure, newborn since age is less than 28 days.

Female, age 28 days
I (a) Atelectasis Jog1

(b)
(©)
Code atelectasis, J981 since age is reported as 28 days.
b. Age under 1 year:
R95
c. Age 1 year or over:

R960

Age 1 year
| (a) Sudden infant death syndrome R960

d. Age 5 years or over:
X60-X84
Age 4 years

Place 1 (a) GSW to head Suicide S019 &W34
9
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M. Sex limitations

Certain categories in ICD-10 are limited to one sex:

For Males Only

B260
C60-C63
D074-D076
D176
D29.-
D40.-
E29.-
E895
F524

1861

L291
N40-N50
Q53-Q55
Q98

R86
S$312-S313

For Females Only

A34

B373
C51-C58
C796

DO06.-
D070-D073
D25-D28
D39.-

E28.-

E894

F525

F53.-

1863

L292

L705
M800-M801
M810-M811

M830
N70-N98
N992-N993
000-099
P546
Q50-Q52
Q96

Q97

R87

S314
S$374-S376
T192-T193
T833
Y424
Y425
Y76.-

If the cause of death is inconsistent with the sex, code the cause of death to R99,

other ill-defined and unspecified causes of mortality (R99).

Female, age 32
| (a) Cancer of prostate

(b)
(©)

R99

Code other ill-defined and unspecified causes of mortality (R99).
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N. Effect of duration on assignment of codes

Before assigning codes, take into account any statements entered on the certificate in the
spaces for duration since these statements may affect the code assignments for certain
conditions.

1. Qualifying conditions as acute or chronic

a. Usually the duration should not be used to qualify the condition as “acute” or
“chronic.”

Duration
I (a) Nephritis 2 years N059

Code nephritis as indexed. Do not use the duration to qualify the nephritis as
chronic.

b. However, when assigning codes to certain conditions classified as “ischemic heart
diseases” the Classification provides the following specific guidelines for
classifying a condition with a stated duration as acute or chronic:

- acute or with a stated duration of 4 weeks or less
- chronic or with a stated duration of over 4 weeks

Duration
I (a) Acute myocardial infarction 3 mos. 1258
(b)
(©)
Code Infarction, myocardium, chronic or with a stated duration of over
4 weeks, 1258.
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(1) For the purpose of interpreting these instructions:

Consider these terms: To mean:

brief

days

hours

immediate

instant 4 weeks or less

minutes or acute

recent

short

sudden

weeks (few) (several)

longstanding over 4 weeks

1 month or chronic

Duration
I (a) Aneurysm heart weeks 1219

(b)
(c)

Code Aneurysm, heart, acute or with a stated duration of 4 weeks or
less, 1219. “Weeks” is interpreted to mean 4 weeks or less.

c. When the duration is stated to be “acute” or “chronic,” consider the condition to be
specified as acute or chronic.

Duration
I (a) Heart failure 1 hour 1509
(b) Bronchitis acute J209

Code “acute” bronchitis on I(b).
2. Subacute
In general, code a disease that is specified as subacute as though qualified as acute if
there is provision in the Classification for coding the acute form of the disease but not
for the subacute form.
I (a) Subacute pyelonephritis N10

Code subacute pyelonephritis to N10, acute pyelonephritis since there is no code for
subacute pyelonephritis.
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3. Acute exacerbation

Code “acute exacerbation” of a chronic specified disease to the acute andchronic stage
of the disease if the Classification provides separate codes for “acute” and “chronic.”

(@) Acute exacerbation of leukemia C950

(b) Chronic lymphocytic leukemia Co11

(c)

(a) Acute exacerbation of chronic C910 Co911
(b) lymphocytic leukemia

(@) Acute exacerbation of bronchitis J209

(b)

(c)

(@) Acute exacerbation of chronic N10 N119
(b) pyelonephritis

(a) Acute exacerbation of chronic J209 J42
(b) bronchitis

(c)

(@) Chronic leukemia with conversion to C951 (€950

(a)

acute phase

Acute exacerbation of chronic J441 J449

obstructive lung disease

Code the preceding examples to the acute and chronic stages of each specified
disease since the Classification provides separate codes for the “acute” and
“chronic.”

4. Acute and chronic

Sometimes the terms acute and chronic are reported preceding two or more diseases. In
these cases, use the term (“acute” or “chronic”) with the condition it immediately

precedes.

(@) Chronic renal and liver failure N189 K7290

Code renal failure, chronic and liver failure NOS.
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5. Qualifying conditions as congenital or acquired

Code conditions classified as congenital in the Classification as congenital, even when
not specified as congenital if the interval between onset and death and the age of the
decedent indicate that the condition existed from birth.

Female, age 2 years Duration
I (a) Pneumonia 1 week J189
(b) Heart disease 2 years Q249

Code the condition on I(b) as congenital since the age of the decedent and the
duration of the condition indicate that the heart disease existed at birth.

Do not use the interval between onset and death to qualify conditions that are classified
to categories Q00-Q99, congenital anomalies, as acquired.

Male, 62 years Duration
I (a) Renal failure 3 months N19
(b) Pulmonary stenosis 5 years Q256

Do not use the duration to qualify the pulmonary stenosis as acquired.

6. Two conditions with one duration

When two or more conditions are entered on the same line with one duration, disregard
the duration and code the conditions as indexed.

Duration
I (a) Myocardial ischemiaand 3 weeks 1259 1500
congestive heart failure
(b) Hypertension 5 years 110

Disregard the duration on I(a) and code the myocardial ischemia as indexed.

Duration
I (@ MI due to nephritis 3 months 1219
(b) Arteriosclerosis N059
(©) 1709

Disregard the duration on I(a) and code myocardial infarction as indexed.
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Conflict in durations

When conflicting durations are entered for a condition, give preference to the duration
entered in the space for interval between onset and death.

Duration
I (a) Ischemic heart disease 2 weeks years 1259

Use the duration in the block to qualify the ischemic heart disease.

Span of dates

Interpret dates that are entered in the spaces for interval between onset and death
separated by a slash (/), dash (-), etc., as meaning from the first date to the second
date. Disregard such dates if they extend from one line to another and there is a
condition reported on both of these lines since the span of dates could apply to either
condition.

Date of death 10-6-98 Duration
I (a) MI 10/1/98- 1219
(b) Ischemic heart disease 10/6/98 1259

Disregard duration and code each condition as indexed since the dates extend from
1(a) to I(b).

Date of death 10-6-98 Duration
I (a) Aneurysm of heart 10/1/98 — 10/6/98 1219
(b)

Since there is only one condition reported, apply the duration to this condition.

Date of death 10-6-98 Duration
I (a) Ischemic heart disease 10/1/98 — 10/6/98 1249
(b) Arteriosclerosis 1709

Apply the duration to I(a).
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Relating and Modifying Conditions

O. Relating and mo

difying conditions

1. Implied site

of disease

Certain conditions are classified in the ICD-10 according to the site affected, e.g.:

atrophy enlargement obstruction
calcification failure perforation
calculus fibrosis rupture
congestion gangrene stenosis
degeneration hypertrophy stones
dilatation insufficiency stricture
embolism Necrosis

(This list is not all inclusive)

Occasionally these conditions are reported without specification of site. Relate

conditions s

uch as these for which the Classification does not provide a NOS code and

conditions, which are usually reported of a site. Generally, it may be assumed that
such a condition was of the same site as another condition if the Classification
provides for coding the condition of unspecified site to the site of the other condition.

These codin

g principles apply whether or not there are other conditions reported on

other lines in Part I. Apply the following instructions when relating a condition of

unspecified

a. General i

site to the site of a specified condition:

nstructions for implied site of a disease

(1) Conditions of unspecified site reported on the same line:

(a) When conditions are reported on the same line, with or without a

connecting term that implies a due to relationship, assume the condition of
unspecified site was of the same site as the condition of specified site.

I (a) Congestive heart failure 1500
(b) Infarction with myocardial 1219 1515
(c) degeneration
(d) Coronary sclerosis 1251

Code the infarction as myocardial, the site of the condition reported on
the same line.

67 2b January 2006



SECTION 11 General Instructions
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| (a) Aspiration pneumonia J690
(b) Cerebrovascular accident due to 164
(©) thrombosis 1633

Code the thrombosis as cerebral, the site of the condition reported on
the same line.

| (a) Duodenal ulcer with internal hemorrhage K269 K922

Code Hemorrhage, duodenal (K922). Relate the internal hemorrhage to
the site of the condition reported on the same line.

I (@) CVA with hemorrhage 164 1619
(b) MI 1219

Code Hemorrhage, cerebral (1619). Relate the hemorrhage to the site
of the condition reported on the same line.

(b) When conditions of different sites are reported on the same line,
assume the condition of unspecified site was of the same site as the
condition immediately preceding it.

| (a) ASHD, infarction, CVA 1251 1219 164
(b)
(c)

Code Infarction, heart (1219). Relate the infarction to the site of
the condition immediately preceding it.

(2) Conditions of unspecified site reported on a separate line:

(a) If there is only one condition of a specified site reported either on the line
above or below it, code to this site.

I (a) Massive hemorrhage K922
(b) Gastric ulceration K259

Code the hemorrhage as gastric. Relate hemorrhage to the
site of the condition reported on I(b).
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I (a) Uremia N19
(b) Chronic prostatitis N411
(c) Benign hypertrophy N40

Code the hypertrophy as prostatic. Relate hypertrophy to prostate,
the site of the condition reported on | (b).

| (a) Internal hemorrhage K868
(b) Pancreatitis K859

Code Hemorrhage, pancreas (K868). Relate the internal hemorrhage to
the site of the condition reported on 1(b).

(b) If there are conditions of different specified sites on the lines above and
below it and the Classification provides for coding the condition of
unspecified site to only one of these sites, code to that site.

| (a) Intestinal fistula K632
(b) Obstruction K566
(c) Carcinoma of peritoneum C482

Code the obstruction as intestinal since the Classification does not
provide for coding obstruction of the peritoneum.

(c) If there are conditions of different specified sites on the lines above and
below it and the Classification provides for coding the condition of
unspecified site to both of these sites, code the condition unspecified as to

site.
| (a) CVA 164
(b) Thrombosis 1829
(c) ASHD 1251

Code Thrombosis NOS on I(b). Do not relate the thrombosis
since the Classification provides codes for both sites reported.

(3) Do not relate conditions which are not reported in the first position on a line to
the line above. It is acceptable to relate conditions not reported as the first
condition on a line to the line below.

| (a) Kidney failure B N19
(b) Vascular insufficiency ¢ thrombosis 199 1219
(c) ASHD 1251

Code Thrombosis, cardiac (1219). Relate thrombosis to line below.
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(4) When relating conditions to sites start at the top of the certificate and
work down.
| (a) Hemorrhage R5800
(b) Necrosis K729
(c) Hepatoma C220

The hemorrhage cannot be related. Relate necrosis to liver (K729), the site of
the hepatoma.

b. Relating specific categories

(1) When ulcer, site unspecified or peptic ulcer NOS is reported causing,
due to, or on the same line with gastrointestinal hemorrhage, code peptic
ulcer NOS (K279).

I (a) Gastrointestinal hemorrhage K922
(b) Peptic ulcer K279
(©)

Code peptic ulcer (K279). Do not relate to gastrointestinal.

I (a) Ulcer causing gastrointestinal hemorrhage = K922
(b) K279

Code ulcer to peptic ulcer (K279).
(2) When ulcer NOS (L984) is reported causing, due to, or on the same
line with diseases classifiable to K20-K22, K30-K31, and K65, code
peptic ulcer NOS (K279).

I (a) Peritonitis K659
(b) Ulcer K279

Code Ulcer, peptic (K279).

(3) When hernia (K40-K46) is reported with disease(s) of unspecified
site(s), relate the disease of unspecified site to the intestine.

| (a) Hernia with hemorrhage K469 K922

Code Hemorrhage, intestine.
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(4) When calculus NOS or stones NOS is reported with pyelonephritis,
code to N209 (urinary calculus).

| (a) Pyelonephritis with calculus N12 N209
Code calculus (N209) since it is reported with pyelonephritis.
(5) When arthritis (any type) is reported with

e contracture — code contracture of the site
e deformity — code deformity acquired of the site

If no site is reported or if site is not indexed, code contracture or
deformity, joint.

| (a) Phlebitis 1809
(b) Contractures M245
(c) Osteoarthritis lower limbs M199
Code Contracture, joint (M245) since contracture lower limb is not
indexed.
| (a) Pulmonary embolism 1269
(b) Multiple deformities M219
(c) Arthritis in both hips M139

Code deformity (acquired) of hip.
(6) When embolism, infarction, occlusion, thrombosis NOS is reported

e from a specified sitt — code the condition of the site reported
e of asite, from a specified site — code the condition to both sites reported

I (a) Congestive heart failure 1500
(b) Embolism from heart 1219
(c) Arteriosclerosis 1709

Code I(b) embolism of heart (1219).

I (a) Pulmonary embolism from leg veins 1269
(b) 1803
(©)

Code I(a) pulmonary embolism (1269) and I(b) leg veins
embolism (1803).
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(7) Relate a condition of unspecified site to the complete term of a multiple site
entity. If it is not indexed together, relate the condition to the site of the
complete indexed term.

| (a) Cardiorespiratory arrest ¢ failure 1469 R092

Code Failure, cardiorespiratory (R092). Relate failure to the
complete term.

| (a) Cardiorespiratory arrest 1469 1509
(b) ¢ insufficiency

Code Insufficiency, heart (1509) since cardiorespiratory arrest is indexed to
a heart condition. Relate insufficiency to the site of the complete term.

c. Exceptions to relating and modifying instructions

(1) Do not relate the following conditions:

Arteriosclerosis

Congenital anomaly NOS
Hypertension

Infection NOS (refer to Section I11, #3)
Neoplasms

Paralysis

I (a) Arteriosclerosis with CVA 1709 164
(b)
(c)

Code Arteriosclerosis NOS (1709).

I (a) Cardiac arrest 1469
(b) Congenital anomaly Q899

(c)

Code congenital anomaly NOS (Q899).

| (a) Pneumonia J189
(b) Infection
(c)

Code Pneumonia (J189) on I(a). Do not enter a code on I(b).
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| (a) Perforation esophagus K223
(b) Cancer C80
(©)

Code cancer NOS (C80).

(2) Do not relate hemorrhage when causing a condition of a specified site. Relate
hemorrhage to site of disease reported on same line or on line below only.

| (a) Respiratory failure J969
(b) Hemorrhage R5800

Code Hemorrhage NOS. Do not relate to respiratory.

| (a) Respiratory failure J969
(b) Hemorrhage K922
(c) Gastric ulcer K259

Relate hemorrhage on I(b) to gastric on I(c) and code gastric hemorrhage.

(3) Do not relate conditions classified to RO0-R99 except:

Gangrene and necrosis R02

Hemorrhage R5800

Stricture and stenosis R688
I (a) Myocardial infarction with anoxia 1219 RO090
Code anoxia as indexed. Do not relate to heart since anoxia is classified
to R09O0.
| (a) Pneumonia with gangrene J189 J850

Code the gangrene as pulmonary, the site of the disease reported on the
same line since gangrene is one of the exceptions.
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(4) Do not relate a disease condition that, by the name of the disease,
implies a disease of a specified site unless it is obviously an
erroneous code. If not certain, refer to supervisor.

I (a) Cirrhosis, encephalopathy K746 G934

Do not relate encephalopathy to liver since the name of the disease implies
a disease of a specific site, brain.

I (a) Pulmonary embolism 1269
(b) Thrombophlebitis 1809

Code thrombophlebitis (1809) as indexed. Do not relate thrombophlebitis
since it is not usually reported of any site other than extremities.

I (a) Cerebral hemorrhage c herniation 1619 G935
Relate herniation to brain since hernia NOS is classified to a disease of the

digestive system (K469) and it seems illogical to have a brain disease paired
with a digestive system disease.

2. Coding conditions classified to injuries as disease conditions

a. Consider “injury,” “hematoma,” “laceration,” (or other condition that is usually but
not always traumatic in origin) of a specified organ to be qualified as nontraumatic
when it is reported due to or on the same line with a disease, provided there is no
statement on the death certificate that indicates the condition was traumatic. If
there is provision in the Classification for coding the condition that is considered to
be qualified as nontraumatic as such, code accordingly. Otherwise, code to the
category that has been provided for “Other” conditions of the organ (usually.8).

I (a) Laceration heart 1518

(b) Myocardial Infarction 1219

(©)
Consider laceration of heart as nontraumatic and code to other ill-defined heart
diseases.
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I (a) Subdural hematoma 1620
(b) CVA 164
(c)
Code Hematoma, subdural, nontraumatic (1620) as indexed.
I (a) Injury liver K768
(b) Viral hepatitis B199
(c)
Code injury, liver as nontraumatic (K768) other specified diseases of liver.
I (a) Cardiorespiratory failure R092
(b) Intracerebral hemorrhage 1619
(c) Meningioma, subdural hematoma D329 1620

Code subdural hematoma as nontraumatic since it is reported on the same
line with a disease.

I (a) Liver failure K7290
(b) Cirrhosis with injury to liver K746 K768
(c)

Code injury to liver as nontraumatic since it is reported on the same line with a
disease.

I (a) Cerebral arteriosclerosis with 1672 1620
(b)  subdural hematoma

Code subdural hematoma as nontraumatic since it is reported on the same line
with a disease.

b. Some conditions are indexed directly to a traumatic category but the Classification

also provides a nontraumatic code. When these conditions are reported due to or
with a disease and an external cause is reported on the record or the Manner of
Death box is checked as Accident, Homicide, Suicide, Pending Investigation or
could not be determined, code the condition as traumatic.
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Place | (a) Subdural hematoma S065
9 (b) CVA 164
(©)
MOD I &W18
A
Accident Fell while walking

Code the subdural hematoma as traumatic since the manner of death is

accidental.
Place | (a) Cardiorespiratory arrest 1469
0 (b) Subdural hematoma S065
(c) Arteriosclerosis 1709
MOD Il Advanced age R54 &W18
A
Accident Home Fell in her room striking head

Code the subdural hematoma as traumatic since the manner of death is

accidental.
Place | (a) Cerebral hematoma with S068 1672
9 (b) cerebral arteriosclerosis
(©)
MOD I &X59
A Accident

Code the cerebral hematoma as traumatic since the manner of death is
accidental.

c. Some conditions are indexed directly to a traumatic category, but the Classification
also provides a nontraumatic code. When these conditions are reported and the
Manner of Death is Natural, code condition as nontraumatic unless the condition is
reported due to or on the same line with an injury or external cause. This
instruction applies only to conditions with the term “nontraumatic” in the Index. It

does not apply to conditions in Section 111, Intent of Certifier.
I (@) Subdural hematoma 1620
(b)
MOD I
N Natural

Code I(a) as nontraumatic since Manner of Death box states “Natural.”
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I (a) Subdural hematoma 1620
(b)
(©)

Il Hip fracture S720  &W19
Natural Fell in hospital

Code I(a) as nontraumatic since Manner of Death box states “Natural.”

I (a) Subdural hematoma S065
(b) Open wound of head S019

Il Fell in hospital &W19
Natural

Code subdural hematoma as traumatic since it is reported due to an
injury, disregarding Natural in the Manner of Death box.
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SECTION 111 Intent of Certifier

In order to assign the most appropriate code for a given diagnostic entity, it may be necessary
to take other recorded information and the order in which the information is reported into
account. It is important to interpret this information properly so the meaning intended by the
certifier is correctly conveyed. The objective is to code each diagnostic entity in accordance
with the intent of the certifier without combining separate codable entities. The following
instructions help to determine the intent of the certifier. Apply Intent of Certifier instructions to
“See also” terms in the Index as well.
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1. Charcot’s Arthropathy (A521)

Code G98 (Arthropathy, neurogenic, neuropathic (Charcot’s), nonsyphilitic):

When reported due to:

A30 Leprosy G608  Hereditary sensory

E10-E14 Diabetes mellitus neuropathy

E538 Subacute combined degeneration =~ G901  Familial dysautonomia
(of spinal cord) G950  Syringomyelia

F101 Alcohol abuse Q059  Spina bifida,

F102 Alcoholism meningo-myelocele

G600 Hypertrophic interstitial Y453  Indomethacin
neuropathy Y453  Phenylbutazone

G600 Peroneal muscular atrophy Y427  Corticosteroids

I (a) Charcot’s arthropathy G9o8
(b) Diabetes E149
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2. General Paresis (A521)

a. Code G839 (Paralysis)

When reported due to or on the same line with:

A022 A988 B673 D233-D234 1748
A040 B003-B004 B676 D320-D339 J108
A066 B010-B011 B679 D352 J118
A078 B020-B022 B690 D355 M000-M1990
A170-Al179 B03-B04 B719 D360-D367 M420-M429
A180 B050-B051 B75 D420-D439 M45-M519
A190-A191 B060 B832 D443 M860-M949
A203 B200-B24 B888 D446 NO00-N399
A228 B258 B89-B99 D448 0100-016
A260-A289 B259 C470 D45-D479 0740-0749
A321-A329 B261-B262 C479 D487 0900-0909
A368 B268 C700-C729 D489 095
A390-A394 B270-B279 C751 E713 0994
A398-A399 A022 C754 E750-E756 P000-Q079
A428 A040 C758 F449 Q750-Q799
A440-A539 B338 C760 G000-G239 Q860-Q999
Ab44 B375 C770 G300-G379 R270-R278
A548 B384 C793-C794  G450-G459 R75
A680-A689 B428 C798-C97  G540-G729
A692 B450-B459 D170 G839-G98
A800-A959 B461 D180-D181 110
A981-A982 B49-B64 D210 1600-1709

I (a) CVA with general paresis 164 G839

(b)
(©)
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b. Code T144 (Paralysis, traumatic)
Refer to Section V, Part S, Sequela of injuries, poisonings, and
other consequences of external causes, if a sequela is indicated.

When reported due to or on the same line with:

S000-T149 W81-X39
T20-T35 X50-X59
T66-T79 X70-X84
T90-T95 X91-Y09
T981-T982 Y20-Y369
V010-W43 Y850-Y872
W45-W77 Y890-Y899
I (@) General paresis T144
(b) Brain injury S069
(©)
Il Auto accident &V499
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3. Viral Hepatitis (B169, B171-B178)

Code:
Chronic Viral Hepatitis For Viral Hepatitis in Categories
B181 B169
B182 B171
B188 B172
B188 B178

When reported as causing liver conditions in:

K721, K7210
K740-K742
K744-K746
I (a) Cirrhosis of liver K746
(b) Viral hepatitis B B181

Code I(b) B181, chronic viral hepatitis B, since reported as causing a
condition classified to K746.
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4. QOrganisms and Infections NOS (B99)

Organisms

Bacterial organisms

Viral organisms

Organisms classified to

classified to A49.- classified to B34.- | other than A49.- or B34.-

Escherichia coli Adenovirus Aspergillus

Haemophilus influenzae | Coronavirus Candida

Pneumococcal Coxsackie Cytomegalovirus

Staphylococcal Enterovirus Fungus

Streptococcal Parovirus Meningococcal
Infectious conditions

Abscess Infection Sepsis, Septicemia

Bacteremia Pneumonia Septic Shock

Empyema Pyemia Words ending in “itis”

These lists are NOT all inclusive. Use them as a guide.

In order to determine which instruction to use, refer to the Index under the named
organism or under Infection, named organism.

a. Bacterial organisms and infections classified to A49 and Viral organisms and
infections classified to B34

(1) When an infectious or inflammatory condition is reported and

(a) Is preceded by condition classified to A49 or B34 or

(b) A condition classifiable to A49 or B34 is reported as the only entry
or first entry on the next lower line or
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(c) Is followed by a condition classified to A49 or B34 separated by a
connecting term not indicating a due to relationship

(i)

If a single code is provided for the infectious or inflammatory
condition modified by the condition classified to A49 or B34, use this
code. Do not assign a separate code for the condition classifiable to
A49 or B34. It may be necessary to use ”due to” or “in” in the Index
to assign the appropriate code.

I (a) E.colidiarrhea A044
Code as indexed under Diarrhea, due to, Escherichia coli.

I (a) Pneumonia J129
(b) Viral infection

Code as indexed under Pneumonia, viral.

I (@) Meningitis and sepsis G000 A413
(b) H. influenzae

Code as indexed under Meningitis, Haemophilus (influenzae) and
Septicemia, Haemophilus influenzae.

I (a) Sepsis with staph A412

Code as staphylococcal sepsis as indexed under Septicemia,
staphylococcal.

I (a) Pneumonia T MRSA J152

Code as methicillin resistant staphylococcal aureus pneumonia as
indexed under Pneumonia, MRSA.

(it) If (i) does not apply, and the Index provides a code for the

infectious or inflammatory condition qualified as “bacterial,”
“infectious,” “infective,” or “viral,” assign the appropriate code based
on the reported type of organism. Do not assign a separate code for
the condition classified to A49 or B34.

I (a) Coxsackie virus pneumonia J128

Coxsackie virus is a specified virus. Code as indexed under
Pneumonia, viral, specified NEC.
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| (a) Peritonitis K650
(b) Campylobacter

Campylobacter is a specified bacteria. Code as indexed under
Peritonitis, bacterial.

I (a) Pneumonia with coxsackie virus J128

Code as coxsackie virus pneumonia. Since coxsackie virus is a
specified virus, code as indexed under Pneumonia, viral, specified
NEC.

(iii) If (i) and (ii) do not apply, assign the NOS code for the infectious or
inflammatory condition. Do not assign a separate code for the
condition classified to A49 or B34.

I (a) Klebsiella urinary tract infection N390

The Index does not provide a code for Infection, urinary tract
specified as bacterial, infectious, infective, or Klebsiella.
Therefore, code Infection, urinary tract.

I (a) Pyelonephritis N12
(b) Staphylococcus

The Index does not provide a code for pyelonephritis specified as
bacterial, infectious, infective, or staphylococcal. Therefore, code
Pyelonephritis as indexed.

I (a) Pyelonephritis and pseudomonas N12

Code as pseudomonas pyelonephritis. The Index does not provide

a code for pyelonephritis specified as bacterial, infectious, infective
or pseudomonas. Therefore, code pyelonephritis as indexed.
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b. Organisms and infections classified to categories other than A49 and B34
(1) When an infectious or inflammatory condition is reported and

(a) Is preceded by a condition classifiable to Chapter | other than A49
or B34

(i) Refer to the Index under the infectious or inflammatory condition. If
a single code is provided for this condition, modified by the condition
from Chapter I, use this code. It may be necessary to use “due to” or
“in” in the Index to assign the appropriate code.

I (a) Cytomegaloviral pneumonia B250
Code as indexed under Pneumonia, cytomegaloviral.
(it) If (i) does not apply, refer to Volume 1, Chapter | to determine if the
Classification provides an appropriate fourth character. Indications of

appropriate fourth characters for sites would be “of other sites,” “other
specified organs,” or “other organ involvement.”

I (a) Candidiasis peritonitis B378

Since this term is not indexed together, refer to Volume I, Chapter |
and select the fourth character, .8, candidiasis of other sites.

(iii) If (i) and (ii) do not apply, code as two separate conditions.

| (&) Mononucleosis pharyngitis B279 J029

Since this term is not indexed together and VVolume I, Chapter |
does not provide an appropriate fourth character under B27.-, code

as two separate conditions.

(b) A condition from Chapter | other than A49 or B34 is reported as the only
entry or the first entry on the next lower line

(i) Code each condition as indexed where reported.

I (a) Peritonitis K659
(b) Candidiasis B379

Since candidiasis is classified to a condition other than A49 or B34,
code each condition as indexed.
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(c) A condition from Chapter | other than A49 or B34 is reported separated by
a connecting term not indicating a due to relationship

(i) Code each condition as indexed where reported.
I (a) Pneumonia with candidiasis J189 B379

Since candidiasis is classified to a condition other than A49 or B34,
code each condition as indexed.

c. Do not use HIV or AIDS to modify an infectious or inflammatory condition. Code
as two separate conditions.

I (a) HIV pneumonia B24 J189
d. When an infectious or inflammatory condition is reported and a specified
organism or specified nonsystemic infection is not the only entry or the first entry

on the next lower line.

¢ Code the infectious or inflammatory condition and the organism or infection

separately.
| (a) Pneumonia J189
(b) Emphysema & viral infection J439 B349
I (a) Peritonitis K659

(b) Gastric ulcer and staphylococcal infection K259 A490
e. When an infectious or inflammatory condition is reported and

(1) Infection NOS is reported as the only entry or the first entry on the next lower
line

¢ Code the infectious or inflammatory condition where it is entered on the
certificate and do not enter a code for infection NOS, but take into account
if it modifies the infectious condition.

I (a) Cholecystitis & hepatitis K819 B159
(b) Infection

I (a) Meningitis G039
(b) Infection & brain tumor D432
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(2) Infection NOS is not the only entry or the first entry on the next lower line

¢ Code the infectious or inflammatory condition where it is entered on the
certificate and code infection NOS separately.

I (a) Septicemia A419
(b) Diabetes & infection E149 B99

f. When a noninfectious or noninflammatory condition is reported and infection NOS
is reported on a lower line

¢ Code the noninfectious or noninflammatory condition as indexed and code
infection NOS (B99) where entered on the certificate.

| (@) ASHD 1251
(b) Infection B99

g. When an organism is reported preceding two or more infectious conditions
reported consecutively on the same line

¢ Code each of the infectious conditions modified by the organism.

I (a) Staphylococcal pneumonia and J152 G003
(b) meningitis

h. When any condition is reported and a generalized infection such as bacteremia,
fungemia, sepsis, septicemia, systemic infection, or viremia is reported on a lower
line

¢ Code both the condition and the generalized infection where entered on
certificate. Do not modify the condition by the infection.

I (a) Bronchopneumonia J180
(b) Septicemia A419
I (a) Pneumonia J189
(b) Viremia B349
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5.

Erythremia (C940)

A000-D489
D510-D619
D751
D760-E149
E240-E279
E65-E678
E890
E896-E899
F100-F199
F55

Code D751 (Secondary erythremia):

When reported due to:

G000-G419
G450-G459
G600-G979
100-J989

K20-L00

L100-L139
L230-L309
L500-L599
L710-L719
L930-L932

I (a) Septicemia
(b) Erythremia
(c) Polycythemia

89

L950-L959
MO000-M1990
M300-M359
M420-M549
M800-M949
M960-M969
NOO00-N399
N700-N768
N980
N990-Q999

A419
D751
D45

RO30
R040-R049
R090-R098
R160-R162
R31
R58-R5800
R730-R739
R75

R780

R826
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6. Polycythemia (D45)

Excludes:
idiopathic
primary
rubra
vera

Code D751 (Secondary polycythemia):

When reported due to:

A000-D489 G000-G419
D510-D619 G450-G459
D751 G600-G979
D760-E149 100-J989

E240-E279 K20-L00

E65-E678 L100-L139
E890 L230-L309
E896-E899 L500-L599
F100-F199 L710-L719
F55 L930-L932

I (a) Polycythemia

(b) Pneumonia

I (a) Polycythemia
(b) Chloromycetin therapy

I (a) Polycythemia vera
(b) Emphysema

90

L950-L959 RO30
MO000-M1990 R040-R049
M300-M359 R090-R098
M420-M549 R160-R162
M800-M949 R31
M960-M969 R58-R5800
NOO00-N399 R730-R739
N700-N768 R75
N980 R780
N990-Q999 R826

D751

J189

&D751

Y408

D45

J439

2b

R893
S000-Y899

January 2006



SECTION I11 Intent of Certifier

7. Hemolytic Anemia (D589)

Code D594 (Secondary hemolytic anemia):

When reported due to:

A000-D489 F100-F169 0000-0998
D594 F180-F199 P550-P579
D65-D699 G000-G09 Q200-Q289
D760 100-1519 R75
D800-D899 1776 R780
E201 J100-J22 R823
E280-E289 K700-K769 R826
E40-E46 MO000-M359 R893
E700-E899 N000-N399 S000-Y899
I (a) Hemolytic anemia D594
(b) Hairy cell leukemia C914
(c)
I (a) Hemolytic anemia D589
(b)
(c)
I Hypogammaglobulinemia D801
I (a) Secondary hemolytic D594
(b) anemia
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8. Sideroblastic Anemia (D643)

a. Code D641 (Secondary sideroblastic anemia due to disease):

When reported due to:

A000-C97 E230 F180-F182 J069 M023
D45 E531 F190-F192 J65 M101
D461 E539 F55 K700-K703 M352
D471 E798 G030 K709 N143
D510-D599 E800-E802 G040 K721 N188-N19
D640-D643 E831 G361 K730-K746 N341
D648 E880 G933 K760 0980-0981
D731 E890 1330 K761 R162
D748 F100-F102 1423 K766 R75
D758 F109-F112 1729 K769 R780
D860-D869 F119-F122 1888 K908 R826
D892 F130-F132 Joo L081 R893
E018-E02 F140-F142 J020 L448 R897
E032-E0390 F150-F152 J030 L946
E050-E059 F160-F162 J040-J042 MO021
I (a) Pneumonia J189

(b) Sideroblastic anemia D641

(c) Alcoholic cirrhosis K703

b. Code D642 (Secondary sideroblastic anemia due to drugs or toxins):
When reported due to:

D642

T560

X49
Y400-Y599
Y86

Y880

I (@) CHF 1500
(b) Sideroblastic anemia &D642
(c) Chloramphenicol Y402
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9. Hemorrhagic Purpura NOS (D693)

Code D690 (Hemorrhagic purpura not due to thrombocytopenia):

When reported due to:

A000-C97 F119 1872 N250-N311 R104
D45-D460 F120 1878 N312-N319 R162
D462-D469 F121-F122 1879-1889 N320-N390 R233
D471 F130-F132 1898-1899 N392 R238
D510 F140 199-J00 N398-N399 R291
D511-D581 F141-F142 J020 N719 R31
D582 F150 J030 N897 R398
D588-D618 F151-F152 J040-J042 N910-N939 R72
D619 F160-F162 J069 N948 R75
D648 F180-F181 J65 N950-N959 R780
D65-D692 F182 K658 N991 R826
D698-D71 F190-F191 K660 P070-P073 R893
D720 F192 K700-K769 P219 R897
D721 G000-G032 K908 P221-P289 T360-T658
D728 G038-G039 L081 P546 T659
D729-D759 G040 L272 Q458 T780-T784
D860-D869 G042-G049 L448 Q680 T789
D892 G060 L573 Q740-Q741 T806
E240 G061-G09 L80-L819 Q758 T818
E241 G312 L946 Q772 T881
E242 G361 L958 Q775-Q776 T885
E243 G373-G374 MO023 Q778 T886-T887
E248 G540 M050-M089 Q779-Q783 T96-T97
E249 G92 M101 Q785 T981
E301 G933 M120 Q788-Q789 X20-X29
E54 G958 M138 Q791 X40-X48
E569 G961 M159 Q794-Q795 X49
E642 100-1019 M300 Q796 X60-X69
E648 110 M301-M352 Q798 Y10-Y19
E703 1308 M358 Q808 Y400-Y599
E798 1330-1339 M359 Q810-Q819 Y86
E850-E859 1400-1409 M898 Q820 Y870
E871 1423 N000-N078 Q821-Q825 Y872
E880 1729 NO079 Q828
F100 1749 N10-N189 Q848
F101-F102 1770 N19 Q872-Q873
F110-F112 1771-1779 N200-N219 Q878
I (@) CVA 164
(b) Hemorrhagic purpura D690
(c) Leukemia C959
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10. Thrombocytopenia (D696)

Code D695 (Secondary thrombocytopenia):

When reported due to:

A000-D447 E755-E756 G361 L448 P221-P289
D448 E768-E779  G373-G374 L590 P350-P399
D449-D509 E782 G450-G452 L818 P550-P560
D510 E798 G454-G459 L946 P570
D511-D691 E803 G540 MO021 P610

D692 E835 G903 MO023 P614
D693-D699 E871 G92 MO050-M089  Q204-Q205
D730-D752 E880 G933 M101 Q206

D758 E888 G936 M120 Q208
D759-D763 E890 G938 M138 Q209

D814 E898 G951 M159 Q210

D820 F100 G958 M199-M1990 Q220-Q246
D821 F101-F102 G961 M219 Q248
D840 F110 100-1019 M300 Q249
D841-D848 F111-F112  110-1629 M301-M329 Q289
D860-D892 F119 1630 M352 Q758
E000-E009 F120 1631 M898 Q775-Q776
E018-E02 F121-F122  1633-1677 NOOO-NO78 Q778
E031-E033 F130 1678-1679 NO79 Q779-Q783
E034 F131-F132  1690-1891 N10-N219 Q788-Q789
E035-E0390  F140 1898 N250-N311 Q798

E055 F141-F142  1899-1972 N312-N319 Q828

E059 F150 1978 N320-N390 Q850

EO71 F151-F152 199 N392 RO01

E230 F160 JOO N398-N399 RO08

E349 F161-F162  J020 N980-N989 RO12

E46 F180-F181  JO30 N991 R161-R162
E538 F182 J040-J042 0360-0369 R233
E539-E54 F190-F191  J069 0430-0431 R291
E560-E639 F192 J100-J118 0438 R31

E642 F55 J65 0439-0469 R398

E648 G000-G032 K658 060 R58-R5800
E649 G038-G039 K660-K661 0670-0689 R75

E713 G040 K700-K769 0700-0719 R771

E740 G042-G048 K908 0908 R780

E750 G049-G060 K920-K921 0980-0981 R788

E752 G061-G09 K922 P0O70-PO73 R798

E753 G312 L081 P219 R825
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R826 T752 T981 X69-Y369 Y658
R827-R828 T780-T783 T983 Y400-Y601  Y66-Y831
R829 T784 V010-V99 Y603 Y840
R893 T788-T789  WO00-W53 Y605 Y842
R897 T803-T804 W54-W56 Y610-Y611  Y848-Y849
T200 T808-T809 W57 Y613 Y850-Y872
T201-T289 T818 W58-W87 Y615 Y880-Y881
T300 T881 W88-W93 Y617 Y890-Y891
T301-T329 T882-T883 W94-X19 Y620-Y621 Y899
T360-T658  T885 X20-X32 Y623
T659 T886-T888  X34-X39 Y625
T66-T670 T889 X40-X48 Y630-Y633
T68 T950-T97 X49-X59 Y640-Y655
I (a) Multiple hemorrhages R5800

(b) Thrombocytopenia D695

(c) Cancer lung C349
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11. Hyperparathyroidism (E213)

Code E211 (Secondary hyperparathyroidism):

When reported due to:

A180 D136-D137

A187 D300-D309

A188 D351-D353

B650-B839 D410-D419

B902-B908 D442-D444

C250-C259 E130-E139

C64-C689 E15-E215

C750-C752 E240-E259

C788 E270-E279

C790-C791 E892

C798 M880-M889

C900-C902 N000-N399

D017 Q600-Q649

D090-D091 Q770-Q789

D093 Q798

| (a) Hypercalcemia E835
(b) Hyperparathyroidism E211
(c) Cancer parathyroid gland C750
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12. Hyperaldosteronism (E269)

Code E261 (Secondary hyperaldosteronism)

When reported due to:

A220-A229
B500-B54
B560-B575
C740-C749
C797

D093

D350

D441
D448-D449
D840-D849
E000-E249

| (@ MI

E250-E269
E270-E46
E511-E519
E660-E669
E713

E86

E871
E880
E890
E892
E895-E899

(b) Hyperaldosteronism
(c) Renal artery stenosis

110-1139 T880-T889
1500-1509 T96-T97
1701 T983

1778 X40-X49

K700-K709 X60-X69
K721-K7210 X85-X90
K730-K746 Y10-Y19
K850-K859 Y400-Y599
NO00-N399 Y86-Y880

T360-T659

T783
1219
E261
1701
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13. Lactase Deficiency (E730)

Code E731 (Secondary lactase deficiency):

When reported due to:

E730-E749 K590-K599
K500 K630
K508-K511 K633
K519-K529 K639
K570 K900-K902
K574 K912
K580-K589 N200-N209
I (a) Severe diarrhea K529
(b) Lactase deficiency E731
(c) Celiac disease K900

Code I(b) secondary lactase deficiency, E731, since reported due to celiac
disease.
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14. Alcohol (F100, F101, F109, R780, R826, R893)

When reported anywhere on the certificate, code:

Alcohol (ethyl)(isopropyl)(methyl)

(propanol)(propyl)(methanol) F109
Alcohol ingestion F109
Alcohol intoxication F100
Alcohol overdose F101
Alcohol overindulgence F101
Blood alcohol (any %) R780
Body fluid alcohol (any %) R893
Drinking F109
Intoxication (acute) NOS F100
Urine alcohol (any %) R826

NOTE: Do not use accident reported in Manner of Death box to code the above
terms to nature of injury and external cause.

I (a) Alcohol intoxication F100
(b) Blood alcohol 3% R780
MOD (©
A 1l Excessive drinking F100
Accident

Code each entry as indexed. Accident in Manner of Death box does
not require a code and does not change the code assignment.

I (@) G.l. hemorrhage K922
(b) Cirrhosis of liver K746
Il Intoxicated F100

Code each entry as indexed.

Exceptions:

(1) When alcohol poisoning or alcohol toxicity is reported anywhere on the
certificate, code the previous terms to nature of injury and external cause

codes.
Place 1 (a) Excessive drinking T519 &X45
9 Il Alcohol poisoning T519

Code I(a) nature of injury and external cause codes since alcohol poisoning is
reported on the certificate. Code Part Il to the nature of injury code only.
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(2) When the previous terms and drug poisoning are reported on the same record,
refer to Section V, Part Q, 4, Poisoning by alcohol and drugs to determine if
there is evidence of synergistic effects of the alcohol and drugs.

Place | (a) Combined action of alcohol ~ T519 X45 T427 &X41
9 (b) intoxication and sedative overdose

(©)

Interpret I(a) as poisoning and code nature of injury and external
cause codes for alcohol and drugs. Precede the external cause code

for the drug with an ampersand.

(3) When intoxication (acute) NOS is reported due to drugs or poisonous
substances, refer to Section V, Part Q, 5, Intoxication (acute) NOS due to

specified substances.
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15. Korsakov’s Disease, Psychosis, or Syndrome (F106)

Code F04 (Nonalcoholic Korsakov’s disease, psychosis, or syndrome):

When reported due to :

A000-D591 L951 S840-S899 T910
D592 L980-L981 S910-5929 T911-T915
D593-D610 MO000-N459 S940-5999 T918
D611 N490-N809 T012-T029 T919-T922
D612-E243 N990-N992 T041-TO8 T924-T926
E248-E519 N994-Q999 T091 T928
E52 R54 T093-T10 T929-T932
E530-F09 R75 T111 T934-T936
F200-G311 S010-S029 T113-T12 T938
G318-G619 S040-S050 T131 T939
G620 S052-S099 T133-T139 T940-T953
G622 S110-S129 T141-T142 T954
G628-G720 S140-S199 T144-T329 T958-T959
G722-G98 S210-S229 T340-T349 T96-X40
100-14250 S240-S299 T351-T399 X43-X44
1427-J989 S310-S328 T410-T422 X46-Y449
K20-K291 S340-S399 T425-T426 Y451-Y468
K293-K669 S410-S429 T427 Y480-Y485
K710-K859 S440-S499 T428 Y500-Y899
K861-L109 S510-S529 T440-T509
L129-L449 S540-S599 T520-T889
L510-L599 S610-S628 T901-T903
L710-L719 S640-S699 T904
L88 S710-S729 T905
L920 S740-S799 T908
L928-L932 S810-S829 T909

I (a) Korsakoff’s psychosis FO4

(b) Wernicke’s encephalopathy E512

(©)
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16. Drug Use NOS - Named Drug Use (F11-F16, F18-F19)

Code drug use NOS, F199, when reported anywhere on the certificate. Code use of
named drug, F11-F16, F18-F19 with fourth character “9,” when reported anywhere on
the certificate and the named drug is listed in Volume 3, under Addiction/Dependence.
If the named drug is not listed in Volume 3 under Addiction/Dependence, do not enter
a code.

Exceptions:

(1) Complication(s) reported due to (named) drug use. Code the (named) drug use
to the appropriate external cause code for adverse effects of drugs in therapeutic
use unless the drug is one not used for medical care purposes. Refer to Section
V, Part R, 1, Drugs, medicaments, biological substances causing adverse effects
in therapeutic use (Y40-Y59) for coding instructions.

(2) There is mention of drug poisoning anywhere on the certificate, code the
(named) drug use to F11-F16, F18-F19, with fourth character “9,” if listed in
VVolume 3 under Addiction/Dependence. If (named) drug is not indexed in
Volume 3 under Addiction/Dependence, code F19, specified drug NEC with
fourth character “9.” Refer to Section V, Part Q, 2, Poisoning by drugs.

I (a) Chronic alcoholism F102
(b)
(c)
Il Drug use F199
Code drug use to F199. There is no complication reported due to the drug
use.
I (a) Cancer of pancreas C259
(b)
(c)
Il Methadone use F119

Code methadone use to F119 as listed under Dependence in VVolume 3.
There is no complication reported due to the methadone use.

I (a) Systemic lupus erythematosus M329
(b)
(c)

Il Steroid use

Do not code steroid use. Steroid is not listed in Volume 3 under
Addiction/Dependence and no complication is reported due to the steroid
use.
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I (a) Diabetes E139
(b) Steroid use Y427
(c)

Il Rheumatoid arthritis &MO069

Code the diabetes as a complication of the steroids given in therapeutic use for
rheumatoid arthritis. Refer to Section V, Part R, 1, Drugs, medicaments, biological
substances causing adverse effects in therapeutic use (Y40-Y59) for coding
complications of drugs during therapeutic use.

I (a) Bacterial endocarditis &I1330
(b) Use of morphine Y450
(c)

Code the bacterial endocarditis as a complication of the morphine given in
therapeutic use. Precede the complication with an ampersand since the condition
requiring the drug is not reported. Refer to Section V, Part R, 1, Drugs,
medicaments, biological substances causing adverse effects in therapeutic use
(Y40-Y59) for coding complications of drugs during therapeutic use.

Place | (a) Acute cocaine poisoning T405 &X42
9 (b)
(c)
MOD Il Cocaine use F149 T405
A
Accident Ingested cocaine

Code cocaine use to F149 as listed under Dependence in Volume 3 since
reported on the certificate with drug poisoning. Refer to Section V, Part Q,
2, Poisoning by drugs for instructions in coding drug poisoning.

Place | (a) Respiratory failure J969
9 (b) Acute drug use F199
(c)
MOD I &X42 T402
A
Accident Overdose of morphine

Code acute drug use to F199 since reported on the certificate with drug
poisoning.
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Place | (a) Poisoning by drugs T509 &X44
9 (b)
(€)
Il Use of sedatives F139

Code use of sedative to F139 as listed under Dependence in Volume 3
since reported on the certificate with drug poisoning.
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17. Tobacco Use (F179)

Code F179 (Tobacco use):

When the certifier selects “Yes” or “Probably” in the tobacco box on the US Standard
Certificate of Death.

Did tobacco use contribute to death?

Yes [ ]  Probably []
No [ ]  Unknown []

The F179 should follow the last code in Part II.

I (a) Pneumonia J189
(b) Lung cancer C349
Il COPD J449  F179

Did tobacco use contribute to death?

Yes [X]  Probably []
No [ ]  Unknown []
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18. Psychotic Episode NOS (F239)

Code F068 (Psychotic episode, organic NEC):

When reported due to or on the same line with conditions classifiable to the following

categories:
AO000-E899 L88 R042-R048
F068 L920 R060-R065
G000-G98 L928-L932 R068
H600-H709 L951 R090-R091
H720-H739 L980-L981 R291
100-J989 MO000-N459 R54
K20-L109 N490-N809 R600-R609
L120-L449 N990-N992 R75
L510-L599 N994-Q999
L710-L719 R0O2
I (a) TIA’s with psychotic episodes G459 F068
(b) Cerebral arteriosclerosis 1672
(c) Arteriosclerosis 1709

Code psychotic episode on I(a) FO68, since reported on the same line
with TIA (G459). It could also be coded to FO68 since reported due to
cerebral arteriosclerosis (1672).
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19. Psychosis (any F29)

Code FQ9 (Psychosis, organic NEC):

When reported due to or on the same line with conditions classifiable to the following

107

categories:
A000-E899 S010-S029 S910-S929 T910
F09 S040-S050 S940-S999 T911-T915
G000-G98 S052-S099 T012-T029 T918
100-J989 S110-S129 T041-TO8 T919-T922
K20-L109 S140-S199 T091 T924-T926
L120-L449 S210-S229 T093-T10 T928
L510-L599 S240-S299 T111 T929-T932
L710-L719 S310-S328 T113-T12 T934-T936
L88 S340-S399 T131 T938
L920 S410-5429 T133-T139 T939
L928-L932 S440-S499 T141-T142 T940-T953
L951 S510-S529 T144-T329 T954
L980-L981 S540-S599 T340-T349 T958-T959
MOO00-N459 S610-S628 T351-T889 T96-Y899
N490-N809 S640-S699 T901-T903
N990-N992 S710-S729 T904
N994-Q999 S740-S799 T905
R54 S810-S829 T908
R75 S840-S899 T909
I (a) Pneumonia J189
(b) Psychosis — cerebrovascular arteriosclerosis FO9 1672
(c) Arteriosclerosis 1709
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20. Dissociative Disorder (F449)

Code F065 (Organic dissociative disorder):

When reported due to conditions classifiable to the following categories:

A000-E899 L920 RO68

F065 L928-1L932 R090-R091

G000-G98 L951 R291

H600-H709 L980-L981 R54

H720-H739 MO000-N459 R600-R609

100-J989 N490-N809 R75

K20-L109 N990-N992 S000-Y899

L120-L449 N994-Q999

L510-L599 RO2

L710-L719 R042-R048

L88 R060-R065

I (a) Dissociative disorder F065

(b) Chronic subdural hematoma T905
(c) Car accident &Y850

Code I(a) organic dissociative disorder, FO65, since reported due to an

injury.
I (a) Dissociative disorder F065
(b) Senility R54

Code I(a) organic dissociative disorder, FO65, since reported due to senility.
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21. Personality Disorder (F609)
Personality Change (Enduring) (F629)

Code FO70 (Organic personality disorder):

When reported due to conditions classifiable to the following categories:

AO000-E899 N490-N809 S440-S499 T093-T10
FO70 N990-Q999 S510-S529 T111
G000-G98 R54 S540-S599 T113-T12
100-J989 R75 S610-S628 T131
K20-L109 S010-S029 S640-S699 T133-T139
L120-L449 S040-S050 S710-S729 T141-T142
L510-L599 S052-S099 S740-S799 T144-T329
L710-L719 S110-S129 S810-S829 T340-T349
L88 S140-S199 S840-S899 T351-T889
L920 S210-S229 S910-5929 T901-T922
L928-L932 S240-S299 S940-S999 T924-T932
L951 S310-S328 T012-T029 T934-Y899
L980-L981 S340-S399 T041-T08
MO00-N459  S410-S429 T091
Place | (a) Personality disorder FO70
9 (b) Head injury S099
(c) Assault &Y09

Code I(a) organic personality disorder, FO70, since reported due to a head

injury.

FO70
D320

I (a) Personality disorder
(b) Meningioma brain

Code I(a) organic personality disorder, FO70, since reported due to a

meningioma brain.

FO70
A810

I (a) Personality change
(b) Jakob-Creutzfeldt Syndrome

Code I(a) organic personality disorder, FO70, since reported due to
Jakob-Creutzfeldt Syndrome.
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22. Mental Disorder (any F99)

Code F069 (Organic mental disorder)

When reported due to or on the same line with conditions classifiable to the following
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categories:

A000-G98 MO000-N459 S000-S199 T66-T68
H600-H709 N490-N809 T019 T698-T758
H720-H739 N990-N992 T028 T790-T799
100-J989 N994-Q999 T029 T900-T911
K20-L109 RO2 T049 T913
L120-L449 R042-R048 T062 T918-T919
L510-L599 R060-R065 T064 T940-T950
L710-L719 RO68 T07-TO8 T958-T959
L88 R090-R091 T093-T094 T981-T982
L920 R291 T140-T149 V010-Y872
L928-L932 R54 T200-T207
L951 R600-R609 T340-T341
L980-L981 R75 T350-T352
| (a) Cardiorespiratory arrest 1469

(b) Heart failure 1509

(c) Multiple sclerosis and mental disorder G35 F069
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23. Parkinson’s Disease (G20)

Code G219 (Secondary parkinsonism):

When reported due to:

A170-A179 B902 S000-T357
A504-A539 B91 T66-T876
A810-A819 B941 T900-T982
A870-A89 B949 T983
B003 G000-G039 X50-X59
B010 G041-G09 X70-X84
B021-B022 G20-G2000 X91-Y09
B051 G218-G219 Y20-Y369
B060 1672-1673 Y600-Y849
B200-B24 1698 Y850-Y872
B261 1709 Y881-Y899
B375 1950-1959
B900 R75
| (a) Parkinson’s disease G219
(b) Tuberculous meningitis Al170
(©)
I (a) Parkinsonism G219
(b) Arteriosclerosis 1709
(©)
I (a) Secondary Parkinson’s disease G219
(b)
(©)
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24. Cerebral Sclerosis (G379)

Code 1672 (Cerebrovascular atherosclerosis):

a. When reported due to or on the same line with:

A500-A539 M100-M109
E000-E349 M300-M359
E660-E669 NO0O00-N289
E700-E839 N390
E890-E899 Q600-Q619
110-1139 Q630-Q639
1672 Q890-Q892
1700-1709 R54

1770 T383

199 Y423

b. When reported as causing:

1600-1679
I (a) Cerebral edema G936
(b) Cerebral sclerosis G379
I (a) Cerebral thrombosis 1633
(b) Cerebral sclerosis 1672
I (@ ASHD 1251
(b)
(c)
Il Cerebral sclerosis, hypertension 1672 110

112 2b  January 2006



SECTION Il

Intent of Certifier

25. Myopathy (G729)

Code 1429 (Cardiomyopathy):

When reported due to:

A162-A1690
Al78

Al81

Al188
B200-B24
B332
B560-B575
C000-C97
D151
D467-D469
D500-D649
D758
D860-D869
E000-E0390
E050-E059
E100-E149
E220
E40-E519
E639

E641
E648-E649

| (a) Myopathy

(b) ASHD
(©)

E660-E669
E740
E760-E769
E831
E850-E859
E880-E889
F100-F199
G111

G600
G700-G729
100-1259
1300-14290
1514-15150
1700-1709
K700-K709
K721
K730-K739
K743
K745-K746
K760
K768-K769

MO069
M100-M109
M300-M359
M625
NOO00-N399
P200-P220
Q200-Q249
R31

R54

R75
T360-T66
Y400-Y599
Y842

Y883

1429
1251

Code I(a) cardiomyopathy, 1429, since reported due to a specific heart condition.
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26. Brain Damage, child (G809)

Code G939 (Brain damage):

When reported due to:

A000-F199 MO000-N399 R400-R402
F200-F99 N700-N889 R54
G000-G98 0000-Q999 R560-R5800
H600-H749 RO2 R600-R609
H950-J80 R040-R049 R630
J82-J989 R060-R068 R75
K700-K769 R090-R092 S000-Y899
L00-L989 R291

Male, 11 years
I (a) Cardiac arrest 1469
(b) Brain damage G809

Since the age of the decedent is less than 18 years of age and there is no
indication of the cause of the brain damage, code G809, brain damage, child.

Male, 11 years
I (a) Brain damage G939
(b) Down’s syndrome Q909

Since there is an indication of the cause of the brain damage, code brain
damage, G939.
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27. Paralysis (any G81, G82, or G83 excluding senile paralysis)

Code the paralysis for decedent age 28 days and over to G80 (Infantile cerebral palsy)
with appropriate fourth character:

When reported due to:

P000-P969

Female, 3 months

I (a) Pneumonia 1wk J189
(b) Paraplegia 3 mos G808
(c) Injury spinal cord since birth P115

Code the paraplegia on I(b) to infantile paraplegia, G808, since reported due to an
injury of the spinal cord since birth.
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28. Cataract (H269)

Code H264 (Secondary cataract):

When reported due to:

A1690 H269

B200-B24 H579

E100-E149 R54

E160-E162 R75

E711 T66

E742 Y493

E830 Y540

E835 Y576

H264

| (@ CVA 164

(b) Cataract H264
(c) Diabetes E149

Code I(b), secondary cataract, H264, since reported due to
diabetes (E149).
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29. Varices NOS and Bleeding Varices NOS (1839)

Code (a) 1859 (Esophageal varices) or
(b) 1850 ( Bleeding esophageal varices):

When reported due to or on same line with:

Alcoholic diseases classified to; F100-F109
Liver diseases classified to: B150-B199, B251, B942, K700-K769

I (a) Varices 1859
(b) Cirrhosis of liver K746
I (a) Bleeding varices 1850
(b) Cirrhosis of liver K746
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30. Pneumonia in J188 or J189
Bronchopneumonia (J180)
Lobar pneumonia, organism unspecified only in J181

Code J182 (Hypostatic pneumonia):
When reported anywhere on the record with:

Bedbound Lying in bed

Bedfast Prolonged recumbency
Bedrest Recumbency
Bedridden Sitting in chair

Bed Patient Stasis

Confined to bed

Hypostasis

Immobility

Immobilization

Inactivity

I (a) Cardiac arrest 1469
(b) Bronchopneumonia J182
(c) Inactivity
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31. Pneumoconiosis (J64)

Code J60 (Coal worker’s pneumoconiosis):

When Occupation is reported as:

Coal miner
Coal worker
Miner
Occupation: Coal Miner

I (a) Bronchitis J40
(b) Pneumoconiosis J60
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32. Diaphragmatic Hernia in K44.-

Code Q790 (Congenital diaphragmatic hernia):
When reported as causing hypoplasia or dysplasia of lung NOS (Q336).

I (a) Lung dysplasia Q336
(b) Diaphragmatic hernia Q790
(c)
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33. Laennec’s Cirrhosis NOS (K703)

Code K746 (Nonalcoholic Laennec’s cirrhosis):

When reported due to:

A000-B99 K761
C000-D539 K763
D730-D739 K768-K859
E02-E0390 K861-K909
E100-E149 Q410-Q459
E500-E519 Q900-Q999
E530-E849 R75
F110-F169 T360-T509
F180-F199 T520-T659
1050-1099 X40-X44
1110-1119 X46-X49
1130-14250 Y400-Y572
1427-1519 Y574-Y599
181 Y640
K500-K519 Y86
K630-K639 Y880
K710-K718 Y881
K730-K760

| (a) Cardiac arrest 1469
(b) Laennec’s cirrhosis K746
(c) Diabetes E149

Code I(b) nonalcoholic Laennec’s cirrhosis since reported

“due to” diabetes.
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34. Biliary Cirrhosis NOS (K745)

Code K744 (Secondary biliary cirrhosis):

When reported due to:

A000-B99 K761
C000-D539 K763
D730-D739 K768-K909
E02-E0390 Q410-Q459
E100-E149 Q900-Q999
E500-E849 R75
F100-F169 R780
F180-F199 R826
1050-1099 R893
1110-1119 T360-T659
1130-1519 X40-X49
181 Y400-Y599
K500-K519 Y640
K630-K639 Y86
K700-K718 Y880
K730-K760 Y881
| (a) Biliary cirrhosis K745
(b)
(c)
I (a) Primary biliary cirrhosis K743
(b)
(c)
I (a) Secondary biliary cirrhosis K744
(b)
(c)
I (a) Biliary cirrhosis K744
(b) Carcinoma pancreas C259

(©)
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35. Lupus Erythematosus (L930)
Lupus (L930)

Code M321 (Systemic lupus erythematosus with organ or system involvement):

When reported as causing a disease of the following systems:

Anemia

Circulatory (including cardiovascular,
lymph nodes, spleen)

Gastrointestinal

Musculoskeletal

Respiratory

Thrombocytopenia

Urinary
I (a) Nephritis N059
(b) Lupus erythematosus M321

(©)
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36. Gout (M109)

Code M104 (Secondary gout):

When reported due to:

B200-B24 L100-L109

C880-C959 L120-L449

D45 L510-L569

D550-D599 L578-L.589

D751 L930-L932

D758 L945

E168 L951

E740 L981

F100-F102 M100-M109

F109 R75

K700-K769

I (a) Perforated gastric ulcer K255

(b) Gout M104
(c) Waldenstrom’s macroglobulinemia €880
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37. Polyarthrosis (M159)

Code M153 (Secondary multiple arthrosis):
When reported due to:

A399
B200-B24
E660-E669
G810-G839
M150-M1990
N924
N950-N959
R54

R75
S000-T983

I (a) Hypostatic pneumonia J182
(b) Polyarthrosis M153
(c) Obesity E669

Code I(b) secondary multiple arthrosis, M153, since reported due to obesity.

125 2b  January 2006



SECTION I11 Intent of Certifier

38. Coxarthrosis (M169)

Code (a) M166 (Coxarthrosis, secondary bilateral):
(b) M167 (Coxarthrosis, secondary, NEC unilateral):

When reported due to:

A399
B200-B24
E660-E669
G810-G839
M150-M161
M166-M1990
N924
N950-N959
R54

R75

I (a) Pneumonia J189
(b) Debility R53
(c) Coxarthrosis M167
(d) Polyarthrosis M159

Code I(c) secondary coxarthrosis, M167, since reported due to
polyarthrosis (M159).
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39. Gonarthrosis (M179)

Code (a) M174 (Secondary gonarthrosis, bilateral):
(b) M175 (Secondary gonarthrosis, unilateral):

When reported due to:

A399
B200-B24
E660-E669
G810-G839
M150-M171
M174-M1990
N924
N950-N959
R54

R75

I (a) Pneumonia, gonarthrosis J189 M175
(b) Hemiplegia G819
(c) OldCVA 1694

Code I(a) secondary gonarthrosis, M175, since reported due to
hemiplegia.
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40. Arthrosis (M199)

Code M192 (Secondary arthrosis):
When reported due to:

A399
B200-B24
E660-E669
G810-G839
M150-M190
M192-M1990
N924
N950-N959
R54

R75

I (a) Pathological fractures M844
(b) Arthrosis M192
(c) Senility R54

Code I(b) secondary arthrosis, M192, since reported due to senility.
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41. Kyphosis (M402)

Code M401 (Secondary kyphosis):

When reported due to:

A1690 G110-G119 M960-M969
A180 G20-G2000 Q050-Q059
B902 G35-G379 Q760-Q799
B9l G540-G549 Q850
C400-C419 G600-G839 Q870-Q878
C490-C499 G950-G959 Q893-Q999
C795 G970-G979 S000-Y899
D166 MO000-M120
D480 M150-M1990
E200-E215 M320-M351
E550-E559 M359-M489
E890-E899 M800-M949
I (a) COPD J449
(b) Kyphosis M401
(c) Spinal osteoarthritis M479

Code I(b) secondary kyphosis, M401, since reported due to spinal

osteoarthritis.
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42. Scoliosis (M419)

a. Code M414 (Neuromuscular scoliosis):
When reported due to:

A800-A809 G700-G709

B91 G800-G809
G111 M414
I (a) Respiratory failure J969
(b) Severe scoliosis years M414
(c) Polio years B91

Code I(b) neuromuscular scoliosis, M414, since reported due to polio (B91).
b. Code M415 (secondary scoliosis):

When reported due to:

A1690 G09 M415-M489
A180 G20-G2000 M800-M949
B902 G360-G379 M960-M969
C400-C419 G540-G549 Q050-Q059
C490-C499 G600-G64 Q760-Q799
C795 G950-G959 Q850
D166 G970-G979 Q870-Q878
D480 MO000-M120 Q893-Q999
E200-E215 M150-M1990 S000-Y899
E550-E559 M320-M351
E890-E899 M359-M413
I (a) Pneumonia J189
(b) Scoliosis M415
(c) Progressive systemic sclerosis M340

Code I(b) secondary scoliosis, M415, since reported due to progressive
systemic sclerosis.
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43. Osteonecrosis (M879)

Code M873 (Secondary osteonecrosis):

When reported due to:

A000-A399 D480 M463-M479
A400-A419 D550-D589 M600
A420-B889 H650-H669 M860-M870
B89 J00-J399 M873
B900-B949 L00-L089 M878-M889
B99 M000-M1990 M894
C400-C419 M320-M351 M910-M939
C763 M359 N340-N343
C795 M420-M429 N390
C810-C969 M45-M461 N700-N768
D160-D169 M462 R75
| (a) Septicemia A419
(b) Osteonecrosis hip M873
(c) Infective myositis M600

Code I(b) secondary osteonecrosis, M873, since reported due to infective
myositis (M600).
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44. Dysmenorrhea (N946)

Code N945 (Secondary dysmenorrhea):

When reported due to:

C530-C55 N800-N809

C798 N840-N841

D060-D069 N850-N889

D073 N945

D250-D269 Q510-Q519

D390 Q528

N710-N739

I (a) Anemia and gastric ulcer D649 K259

(b) Menorrhagia with dysmenorrhea N920 N945
(c) Cancer of endocervix C530

Code I(b) secondary dysmenorrhea, N945, since reported due to cancer of
endocervix (C530).
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45. Cesarean Delivery for Inertia Uterus (0622)
Cervical Dystocia (0622):
Hypotonic Labor (0622):
Hypotonic Uterus Dysfunction (0622):
Inadequate Uterus Contraction (0622).
Uterine Inertia During Labor (0622):

Code 0621 (Secondary uterine inertia):
When reported due to:

0100-0209 0440-0469
0230-0249 0621
0260-0264 0670-0679
0266-0269 095

0310 0980-0998
0330-0349
I (a) Cardiac arrest 0754
(b) Uterine inertia 0621
(c) Diabetes mellitus of pregnancy 0249

Code I(b) secondary uterine inertia, 0621, since reported due to diabetes
mellitus of pregnancy (0249).
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46. Intracranial Nontraumatic Hemorrhage of Fetus and Newborn (P52)

Code P10 (Intracranial laceration and hemorrhage due to birth injury) with the
appropriate fourth character:

When reported due to:

P030-P039
P100-P112
P119
P130-P131
P159

Male, 9 hours
I (a) Cerebral hemorrhage P101
(b) Fractured skull during birth P130

(©)

Code I(a) cerebral hemorrhage due to birth injury, P101, since reported due to a
fracture skull occurring during birth.

Female, 2 weeks

I (a) Cerebral hemorrhage P101
(b) Birth injury P159
(©)

Code I(a) cerebral hemorrhage due to birth injury, P101.
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47. Septal Defect, (atrial), (auricular), (heart), (ventricular), (0210, 0211, 0212, 0219)

Code 1510 (Acquired septal defect) providing there is no indication the defect is
congenital:

a. When reported due to:

A000-A09 1400-1519 N990-N999 R500-R509
Al81 1700-J80 P000-P049 R53-R54
A200-B89 J82-J989 P100-Q079 R560-R609
B908-E899 K20-K929 Q240-Q249 R634-R635
F100-F199 L89 Q260-Q349 R64
G000-G419 L97 Q380-Q459 R688-R799
G450-G459 L984 Q600-Q799 R826
G500-G729 M000-M1990 Q850-R098 R893
G900-G98 M300-M549 R11 S000-Y899
H650-H839 M800-M959 R160-R18
100-1029 N000-N399 R222
110-1339 N600-N96 R300-R398
b. When reported on the same line with:
1110-1119
1130-1139
1200-1339
1400-1519
I (a) Cardiac arrest 1469
(b) Ventricular septal defect 1510
(c) Myocardial infarction 1219
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48. Hypoplasia or Dysplasia of Lung NOS (Q336)

Code P280 (Primary atelectasis of newborn):

When reported anywhere on the record with the following codes and not reported due
to diaphragmatic hernia in K44.- or in Q790, and there is no indication that the
condition was congenital.

AS500-A509
B200-B24
P0O00-PO09
P011-P013
P050-P073
P220-P229
P280
P350-P399
P612

R75

I (a) Hypoplasia lung P280
(b)
(c)

Il Prematurity P0O73

Female, 5 hrs.

I (a) Dysplasia of lung 5 hrs Q336
(b)
(c)

Il Hyaline membrane disease P220

Code Q336, since the duration and age are the same indicating the condition was
congenital.
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49. Injury (S000-T149)

Code P10-P15 (Birth trauma):

a. When the age of decedent is less than 28 days
AND

b. There is no mention of external cause
AND

c. Reported due to a condition in PO00-P969

Male, 5 days
I (a) Femur fracture P132
(b) Breech delivery P030

Code femur fracture as indexed under Birth, injury, fracture, femur.
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50. Fracture (any site) (T142)

Code M844 (Pathological fracture):

a. When reported due to:

A180
A500-A509
A527-A539
A666
C000-C97
D160-D169
D480

b. When reported

C40-C41
C795

D489
E210-E215
E550-E559
E896-E899
MO000-M1990
M320-M351
M35

on the same line with:

M80-M81
M83

M420-M429
M45-M519
M600
M800-M839
M843-M851
M854-M889
M893-M895

M88

M898-M939
M941-M949
M960
M966-M969
Q770-Q789
Q799

R54

T810-T819
T840-T849
T870-T889

NOTE 1: If accident box is checked, do not enter an external cause code.

NOTE 2: If a fracture qualifies as pathological, all fractures reported of the same
site will be coded pathological as well.

MOD I

(@) Fracture hip
(b) Osteoarthritis

(@) Myocardial infarcti

(b) ASHD

(c)

Fracture of spine due to
arthritis causing fall

(a)
(b)

(a)
(b)
(©

Pneumonia

Pneumonitis
Arteriosclerosis
Fracture femur

on

Osteoporosis ¢ fracture spine

A Accident

Spontaneous in bed

M844
M199

1219
1251

M844 M139 W19

J189

M819 M844

J189
1709
M844

Code fracture of femur as pathological, M844, since the certifier
indicated it was spontaneous. Do not enter code for “accident” in
checkbox.
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| (a) Aspiration pneumonia J690
(b) Left hip fracture M844
(c)

Il Hip fracture, anemia, osteoporosis M844 D649 M819

Code the hip fracture on (b) and in Part Il as pathological, applying
instruction b and note 2.
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51. Starvation NOS (T730)

Code E46 (Malnutrition NOS):

When reported due to:

A000-E649 L89 R75 T360-T659
E670-F509 L97 S010-S099 T800-T889
F530-F539 L984 S110-S199 V010-Y899
F608-F609 MO000-M1990 S210-S299
F680-F73 M300-N459 S310-S399
F920 N700-N768 T019-T021
F982-F983 0000-Q079 T029
F989-G98 Q200-Q824 T041
100-J80 Q850-Q999 T058
J82-J989 R11 T065-T08
K020-K029 R13 T091-T099
K040-K069 R54 T141
K080-K929 R600-R609 T148-T149
L100-L129 R630 T170-T217
L510-L539 R633-R634 T270-T329
I (a) Anemia D649
(b) Starvation E46
(c) Cancer of esophagus C159

Code I(b) E46, malnutrition, since reported due to a neoplasm.

I (a) Starvation E46
(b) Crushed abdomen S381
Il Auto accident &V499

Code I(a) E46, malnutrition, since reported due to an internal injury.
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Part A Neoplasms (C00-D48)

General information

Separate categories are provided in ICD-10 for coding malignant primary and secondary
neoplasms (C00-C96), carcinoma in situ (D00-D09), benign neoplasms (D10-D36), and
neoplasms of uncertain or unknown behavior (D37-D48). Categories and subcategories within
these groups identify sites and/or morphological types.

Morphology describes the difference in type and structure of cells or tissues (histology) as seen
under the microscope and behavior. The ICD classification of neoplasms consists of several
major morphological groups (types) of neoplasms including the following:

Carcinomas including squamous cell carcinoma and adenocarcinoma

Sarcomas and other soft tissue tumors including mesotheliomas

Lymphomas including Hodgkin’s lymphoma and non-Hodgkin’s
lymphoma

Site specific types (types that indicate the site of the primary
neoplasm)

Leukemias

Other specified morphological groups

The morphological types of neoplasms are listed in ICD-10 following Chapter XX in
Volume 1 and also appear in Volume 3. Morphology, behavior, and site must all be
considered when coding neoplasms. This may take the form of a reference to the appropriate
column in the “Neoplasm” listing in the Index when the morphological type could occur in
several organs. For example:

Adenoma, villous (M8261/1) - see Neoplasm, uncertain behavior

Or to a particular part of that listing when the morphological type originates in a particular type
of tissue. For example:

Fibromyxoma (M8811/0) - see Neoplasm, connective tissue, benign

The Index may give the code for the site assumed to be most likely when no site is reported in
a morphological type. For example:

Adenocarcinoma

- pseudomucinous (M8470/3)

- - specified site - see Neoplasm, malignant
- - unspecified site C56
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Or the Index may give a code to be used regardless of the reported site when the vast majority
of neoplasms of that particular morphological type occur in a particular site. For example:

Nephroma (M8960/3) C64

Always look up the morphological description in the Index before referring to the listing under
“Neoplasm” for the site.

The morphological code numbers consist of five characters: the first four identify the
histological type of the neoplasm and the fifth, following a slash, indicates its behavior. These
morphological codes (M codes) are not used by NCHS for coding purposes.

The behavior of a neoplasm is an indication of how it will act. The following terms describe
the behavior of neoplasms:

Malignant, primary site (capable of rapid growth C00-C76,
and of spreading to nearby and distant sites) C80-C96
Malignant secondary (spread from another C77-C79
site; metastases)

In-situ (confined to one site) D00-D09
Benign (non-malignant) D10-D36
Uncertain or unknown behavior (undetermined D37-D48

whether benign or malignant)

Unless it is specifically indexed, code a morphological term ending in “osis” in the same way
as the tumor name to which “osis” has been added is coded. For example, code
neuroblastomatosis in the same way as neuroblastoma. However, do not code
hemangiomatosis that is specifically indexed to a different category in the same way as
hemangioma.

All combinations of the order of prefixes in compound morphological terms are not indexed.
For example, the term “chondrofibrosarcoma” does not appear in the Index, but
“fibrochondrosarcoma” does. Since the two terms have the same prefixes (in a different
order), code the chondrofibrosarcoma the same as fibrochondrosarcoma.
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Classification of Certain ICD Categories

Neoplasms (C00-D48)

A. Malignant neoplasms (C00-C96)

The categories that have been provided for the classification of malignant neoplasms
distinguish between those that are stated or presumed to be primary (originate in) of the
particular site or types of tissue involved, those that are stated or presumed to be secondary
(deposits, metastases, or spread from a primary elsewhere) of specified sites, and malignant
neoplasms without specification of site. These categories are the following:

C00-C75

C76

C77-C79

C80

C81-C96

Malignant neoplasms, stated or presumed to be primary, of specified sites and
different types of tissue, except lymphoid, hematopoietic, and related tissue

Malignant neoplasms of other and ill-defined sites

Malignant secondary neoplasm, stated or presumed to be spread from another
site, metastases of sites, regardless of morphological type of neoplasm

Malignant neoplasm of unspecified site (primary) (secondary)

Malignant neoplasms, stated or presumed to be primary, of lymphoid,
hematopoietic, and related tissue

In order to determine the appropriate code for each reported neoplasm, a number of factors
must be taken into account including the morphological type of neoplasm and qualifying
terms. Assign all malignant neoplasms to the appropriate category for the morphological
type of neoplasm, e.g., to the code shown in the Index for the reported term.
Morphological types of neoplasm include categories C40-C41, C43, C44, C45, C46, C47,
C49, C70-C72, and C80. Specific morphological types include:

C40-C41

Malignant neoplasm of bone and articular cartilage of other and unspecified
sites

Osteosarcoma

Osteochondrosarcoma

Osteofibrosarcoma

Any neoplasm cross-referenced as “See also Neoplasm bone,
malignant”

I (a) Osteosarcoma of leg C402

Code the morphological type “Osteosarcoma” to Neoplasm, malignant, bone of
the specified site as cross-referenced.
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C43 Malignant melanoma of skin
Melanosarcoma
Melanoblastoma
Any neoplasm cross-referenced as “See also Melanoma”

I (a) Melanoma of arm C436

Based on the note in the Index, code melanoma of arm as indexed under
Melanoma, site classification.

I (a) Melanoma of stomach C169

Melanoma of stomach is not found under Melanoma in the Index. The term
should be coded by site under Neoplasm, malignant.

C44 Other malignant neoplasm of skin

Basal cell carcinoma
Sebaceous cell carcinoma
Any neoplasm cross-referenced as “See also Neoplasm skin, malignant”

I (a) Sebaceous cell carcinoma nose C443

Code the morphological type “Sebaceous cell carcinoma” to Neoplasm,
malignant, skin of the specified site as cross-referenced.

C49 Malignant neoplasm of other connective and soft tissue

Liposarcoma

Rhabdomyosarcoma

Any neoplasm cross-referenced as “See also Neoplasm, connective
tissue, malignant”

| (a) Rhabdomyosarcoma abdomen C494

Code the morphological type “Rhabdomyosarcoma” to Neoplasm, malignant,
connective tissue of the specified site as cross-referenced.

| (a) Sarcoma pancreas C259
Code the morphological type “Sarcoma” to Neoplasm, malignant, connective
tissue of the specified site as cross-referenced. Refer to the “Note” under

Neoplasm, malignant, connective tissue concerning sites that do not appear in
this list.
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C80 Malignant neoplasm without specification of site
Cancer
Carcinoma
Malignancy
Malignant tumor or neoplasm
Any neoplasm cross-referenced as “See also Neoplasm, malignant”
| (a) Carcinoma of stomach C169
Code the morphological type “Carcinoma” to Neoplasm, malignant, stomach as
indexed.
| (a) Cancer prostate C61
Code the morphological type “Cancer” to Neoplasm, malignant, prostate as
indexed.
I (a) Adenosarcoma breast C509
Code the morphological type “Adenosarcoma” to Neoplasm, malignant, of the
specified site as cross-referenced.
C81-C96 Malignant neoplasms of lymphoid, hematopoietic, and related tissue

Leukemia
Lymphoma

I (a) Lymphoma of brain C859

Code Lymphoma NOS, C859, as indexed. Neoplasms in C81-C96 are coded
by morphological type and not by site.
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Neoplasms (C00-D48)

1. Neoplasms stated to be secondary

Categories C77-C79 include secondary neoplasms of specified sites regardless of the
morphological type of the neoplasm. The Index contains a listing of secondary
neoplasms of specified sites under “Neoplasm.” Secondary neoplasms of specified
sites without indication of the primary site require an additional code to identify the
morphological type of neoplasm if the morphological type is classifiable to one of the
following categories: C40, C41, C43, C44, C45, C46, C49, C70, C71, and C72.

I (a) Secondary melanoma of lung C439 C780

Melanoma is classified to C43; therefore, when stated secondary of a site, code
Melanoma, unspecified site and secondary neoplasm of the reported site.

I (a) Secondary carcinoma of intestine C785

The morphological type of the term “carcinoma” is C80; therefore, code a
secondary neoplasm code only.

2.  Malignant neoplasms with primary site indicated

NOTE: If two or more malignant neoplasms are indicated as primary, refer to
instructions under 5. Independent (primary) sites.

a. If a particular site is indicated as primary, it should be coded as primary and other
neoplasms coded as secondary whether in Part | or Part Il. The primary site may be
indicated in one of the following ways:

(1) If two or more sites with the same morphology are reported, and one site is
specified as primary in either Part | or 1l

I (a) Carcinoma of bladder C791
Il Primary in kidney C64

Code carcinoma of bladder as secondary and code primary malignant
neoplasm of kidney.

I (a) Primary cancer of lung C349
(b) Cancer of breast C798

Code primary malignant neoplasm of lung and code cancer of breast as
secondary.
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(2) The specification of other sites as “secondary,” “metastases,”

“metastasis,” “spread,” or a statement of “metastasis NOS” or
“metastases NOS”

I (a) Carcinoma of breast C509
(b) Secondaries in brain C793

Code I(a) primary malignant neoplasm of breast, and I(b) to secondary
malignant neoplasm of brain.

I (a) Stomach metastases C788
(b) Lung cancer C349

Code I(a) secondary neoplasm of stomach and I(b) primary malignant
neoplasm of lung.

I (a) Brain metastases C793
(b) Liver cancer C229

Code I(a) secondary neoplasm of brain and I(b) primary malignant
neoplasm of liver.

I (a) Lung cancer with metastases C349 C80

Code I(a) primary cancer of lung followed by the NOS code for metastases.

(3) Morphology indicates a primary malignant neoplasm

If a morphological type implies a primary site, such as hepatoma, consider this
as if the word “primary” had been included.

I (a) Hepatoma C220

Code hepatoma as a primary neoplasm.

I (a) Carcinoma C80
(b) Pseudomucinous C56
adenocarcinoma

Code I(a) Carcinoma as neoplasm malignant, unspecified site. Code I(b) to

primary malignant neoplasm of ovary, since pseudomucinous
adenocarcinoma of unspecified site is assigned to the ovary in the Index.
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b. If a morphological type of malignant neoplasm indicating primary is reported in
Part | or Part 1l with a different morphological type of malignant neoplasm that is

stated primary, consider both neoplasms to be primary.

C492

I (a) Sarcoma of thigh
C229

Il Primary liver carcinoma

Code each neoplasm as indexed. Both I(a) Sarcoma of thigh and Part Il Primary
liver carcinoma are primary malignant neoplasms.

3. Site specific neoplasms

a. Certain neoplasms are classified or indexed directly to a specific site. Classify
morphological types of neoplasms that appear in the Index with specific codes (site
specific neoplasms) e.g. “Hepatocarcinoma (M8170/3) C220,” as indexed.

I (a) Renal cell carcinoma C64

Code renal cell carcinoma as indexed.

b. If there is a conflict between the code for a site specific neoplasm and the stated
site, code the site specific neoplasm as indexed and code the stated site as
secondary. Enter the code for the secondary neoplasm on the same line with and
immediately following the code for the site specific neoplasm.

I (a) Hepatocarcinoma of brain C220 C793

Code hepatocarcinoma as indexed and code secondary malignant neoplasm of
brain as the second entry on I(a).

c. When a site specific neoplasm is reported due to the same site specific neoplasm,
code each as indexed.

C349

I (a) Bronchogenic carcinoma
C349

(b) Bronchogenic carcinoma

Code I(a) and I(b) to bronchogenic carcinoma, as indexed.
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Other morphological types of neoplasms

If adenocarcinoma, cancer, carcinoma, neoplasm (malignant) or tumor (malignant) of
a site, except neoplasms classifiable to C81-C96, are reported due to a morphological
type of neoplasm of unspecified site, code the neoplasm on the upper line qualified by
the morphological type, and do not enter a code for the morphological type of
unspecified site on the lower line if:

a. The morphological type of neoplasm reported on the lower line is C80.

I (@) Tumor of upper lung C341
(b) Carcinoma

Code the tumor on I(a) modified by the morphological type (C80) on I(b).
Leave line I(b) blank.

I (a) Cancer of bladder C679
(b) Papillary carcinoma

Code the cancer on I(a) modified by the morphological type (C80) on I(b).
Leave line I(b) blank.

b. The morphological type of neoplasm of unspecified site on the lower line is
classified to the same site as the neoplasm on the upper line.

I (a) Cancer of brain C719
(b) Astrocytoma

Code the specified site on I(a) modified by the morphological type of

unspecified site on I(b) since they are classified to the same site. Leave I(b)
blank.

I (a) Adenocarcinoma of stomach C169
(b) Linitis plastica

Code the specified site on I(a) modified by the morphological type of

unspecified site on I(b) since they are classified to the same site. Leave I(b)
blank.

c. The morphological type of neoplasm of unspecified site on the lower line is
classified according to the site affected, e.g., the malignant neoplasms classifiable
to the following categories: C40, C41, C43, C44, C47, C49, C70, C71, and C72.
Code the neoplasm on the upper line qualified by the morphological type on the
lower line, and do not enter a code for the morphological type of unspecified site
on the lower line.
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I (a) Adenocarcinoma of face C433
(b) Melanoma

Code melanoma of face on I(a) and leave I(b) blank.

I (a) Carcinoma of leg C492
(b) Fibroliposarcoma

Code fibroliposarcoma of leg on I(a) and leave I(b) blank.

5. Independent (primary) sites

The presence of more than one primary neoplasm could be indicated in one of the
following ways:

e mention of two different anatomical sites

e or two distinct morphological types (e.g., hypernephroma and intraductal
carcinoma)

e or by a mix of a morphological type that implies a specific site, plus a second site.
It is highly unlikely that one primary would be due to another primary malignant
neoplasm except for a group of malignant neoplasms of lymphoid, hematopoietic, and
related tissue (C81-C96), within which, one form of malignancy may terminate in
another (e.g., leukemia may follow non-Hodgkin’s lymphoma).

a. If two or more sites are mentioned in Part | and there is no indication that either site
IS primary or secondary, code each site as indexed.

I (a) Cancer of stomach 3 months C169
(b) Cancer of breast 1 year C509

Code to primary malignant neoplasm of each site mentioned, since it is unlikely
that one primary malignant neoplasm would be due to another.

I (a) Carcinoma of colon and rectum C189 C20

Code both sites as primary and enter both on I(a).
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b. If two or more morphological types of malignant neoplasm occur, one reported due
to the other or reported anywhere on the record, code each as indexed.

| (a) Lymphosarcoma of mesentery C850
Il Adenocarcinoma of cecum C180

Code each as though the other had not been reported since there are two different
morphological types of malignant neoplasms.

I (a) Cancer of esophagus C159
(b) Hodgkin’s sarcoma C817

Code the cancer of the esophagus as primary and code the Hodgkin’s sarcoma as
indexed. They are different morphological types.

I (a) Leukemia C959
Il Carcinoma of breast C509

Code each neoplasm as indexed. Two different morphological types are
mentioned.

c. If two or more morphological types of malignant neoplasm occur in lymphoid,
hematopoietic, or related tissue (C81-C96), code each as indexed. When acute
exacerbation of, or blastic crisis (acute) in, chronic leukemia is reported, code both
the acute form and chronic form. If stated acute and chronic, code both as indexed.

I (a) Acute lymphocytic leukemia C910
(b) Non-Hodgkin’s lymphoma C859

Code each as indexed since both are morphological types classified within the
categories C81-C96.

I (a) Chronic lymphocytic C911 C910
leukemia with blastic crisis
Code both chronic lymphocytic leukemia and acute lymphocytic leukemia.

| (a) Acute exacerbation of chronic C910 C911
(b)  lymphocytic leukemia

Code to the acute and chronic form when reported as acute exacerbation of a
chronic form of leukemia and code both on the same line.

151 2b  January 2006



SECTION IV Classification of Certain ICD Categories

Part A Neoplasms (C00-D48)

d. Do not use a neoplasm in a due to position to determine secondary and primary.

I (a) Carcinoma of head of pancreas C250
(b) Carcinoma of tail of pancreas C252

Code primary malignant neoplasm of head of pancreas for I(a) and code
primary malignant neoplasm of tail of pancreas for I(b).

I (a) Cancer of stomach C169
(b) Cancer of gallbladder C23

Code each site primary.

I (a) Cancer of breast C509
(b) Cancer of endometrium C541

Code each site primary.
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Metastases

Metastases is the spread of a primary malignant neoplasm to another site; therefore,
metastases of a site is always secondary.

a. When malignancy NOS or any morphological type classifiable to C80 is reported
with metastases of a site on a line, code C80 and the secondary neoplasm.

| (a) Malignancy with metastases C80 C791
of bladder

Code malignancy as first entry on I(a) and code secondary bladder
neoplasm as the second neoplasm on I(a).

b. Although malignant cells can metastasize anywhere in the body, certain sites are
more common than others and must be treated differently. If one of the common
sites of metastases (excluding lung) is qualified by the word “metastatic,” it should
be coded as secondary (see other neoplasm instructions). However, if one of these
sites appears alone on a death certificate and is not qualified by the word
“metastatic,” it should be considered primary.

Common sites of metastases:

Bone Lymph nodes
Brain Mediastinum
Central nervous system Meninges
Diaphragm Peritoneum
Heart Pleura

Liver Retroperitoneum
Lung Spinal cord

I11-defined sites (sites classifiable to C76)
I (a) Cancer of brain C719

Code primary cancer of brain since it is reported alone on the
certificate.
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® (1) Special Instruction: Lung
The lung poses special problems in that it is a common site for both metastases
and primary malignant neoplasms. Lung should be considered as a common site
of metastases whenever it appears in Part | with sites not on this list. If lung is
mentioned anywhere on the certificate and the only other sites are on the list of
common sites of metastases, consider lung primary. However, when the
bronchus or bronchogenic cancer is mentioned, this neoplasm should be
considered primary.

I (a) Carcinoma of lung C349
Code primary malignant neoplasm of lung since it is reported alone on the
certificate.
I (a) Cancer of bone C795
(b) Carcinoma of lung C349

Code primary malignant neoplasm of lung on I(b) since bone is on the list of
common sites of metastases and lung can, therefore, be assumed to be

primary.
I (@) Carcinoma of bronchus C349
(b) Carcinoma of breast C509

Code primary malignant neoplasm of bronchus on I(a) and primary malignant
neoplasm of breast on I(b). Do not code I(a) as secondary malignant
neoplasm, because bronchus is excluded from the list of common sites.

®  (2) Special Instruction: Lymph Node
Malignant neoplasm of lymph nodes not specified as primary should be assumed
to be secondary.

I (a) Cancer of cervical lymph nodes C770

Code secondary malignant neoplasm of cervical lymph nodes.
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7. Multiple sites

a. If all sites reported (anywhere on certificate) are on the list of common sites of
metastases, code to secondary neoplasm of each site of the morphological type
involved, unless lung is mentioned, in which case code to (C349) primary
malignant neoplasm of lung.

I (a) Cancer of liver C787
(b) Cancer of abdomen C798

Code to secondary neoplasm of both sites since both are on the list of common
sites of metastases. Abdomen is one of the ill-defined sites included in the C76.-
category.

I (a) Malignant carcinoma of pleura C782 C781
and mediastinum

Code secondary malignant neoplasm of pleura and secondary malignant
neoplasm of mediastinum on I(a).

| (a) Peritoneal carcinoma C786
Il Liver carcinoma C787

Code secondary malignant neoplasm of peritoneum on I(a) and secondary
malignant neoplasm of liver in Part 11.

I (a) Cancer of brain C793
(b) Cancer of lung C349

Code I(a) secondary cancer of brain since brain is on the list of common sites.
Code I(b) primary cancer of lung because the only other site mentioned is on the
list of common sites.

b. If one or more of the common sites of metastases, excluding lung, is reported and
one or more site(s) or one or more morphological type(s) is mentioned on the
certificate, none specified as primary, code the common site(s) secondary and the
other site(s) or morphological type(s) primary.

I (a) Cancer of stomach C169
(b) Cancer of liver Ccr787

Code I(a) primary cancer of stomach and code I(b) secondary cancer of liver
since liver is on the list of common sites and stomach is not.
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I (a) Liver cancer Ccr87
(b) Bladder cancer C679
(c) Colon cancer C189

Code I(a) secondary neoplasm of liver since liver is on the list of common sites
of metastases. Code I(b) and I(c) as primary.

I (a) Peritoneal cancer C786
I Mammary carcinoma C509

Code I(a) secondary peritoneal cancer since peritoneum is on the list of
common sites. Code Part Il primary carcinoma of breast.

| (a) Brain carcinoma C793
Il Melanoma of scalp C434

Code I(a) secondary brain carcinoma since brain is on the list of common
sites. Code Part 11 melanoma of scalp.

NOTE: If a malignant neoplasm of lymphatic, hematopoietic, or related tissue
(C81-C96) is reported in one part and one of the common sites is
mentioned in the other part, code the common site primary.

I (a) Brain cancer C793
(b) Lymphoma C859

Code I(a) secondary brain cancer since brain is on the list of common
sites and is reported in the same part with a neoplasm indexed to C859.

I (a) Brain cancer C719
Il Lymphoma C859

Code I(a) primary brain cancer. Brain is on the list of common sites
of metastases, but it is reported in one part and a neoplasm indexed to
C859 is reported in the other part.

c. If lung is mentioned in the same part with another site(s), not on the list of
common sites, or one or more morphological type(s), code the lung as
secondary and the other site(s) primary.

I (a) Lung cancer C780
(b) Stomach cancer C169

Code secondary lung cancer on I(a) and code primary stomach cancer on I(b)
since both are in the same part.
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I (a) Lung cancer C780
(b) Leukemia C959

Code secondary lung cancer on I(a) and code leukemia on I(b) since both
are in the same part.

I (a) Bladder carcinoma C679
Il Lung cancer, breast cancer C780 C509

Code I(a) primary bladder carcinoma and code primary breast cancer in
Part Il. Code secondary lung cancer in Part Il. Lung is in the same part with
another site.

d. If lung is mentioned in one part, and one or more site(s), not on the list of
common sites, or one or more morphological type(s) is mentioned in the other part,
code the lung as primary and the other site(s) or other morphological type primary.

| (a) Stomach cancer C169
Il Lung cancer C349

Code primary stomach cancer on I(a) and code primary lung cancer in Part II.
Lung is mentioned in one part and the other site is mentioned in the other part.

| (a) Leukemia C959
Il Lung cancer C349

Code leukemia on I(a) and code primary lung cancer in Part Il. Lung is

mentioned in one part and the other morphological type is mentioned in the
other part.
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8. Metastatic neoplasms

The adjective “metastatic” is used in two ways—sometimes meaning a secondary
neoplasm from a primary elsewhere and sometimes denoting a primary that has given
rise to metastases. Neoplasms qualified as metastatic are always malignant, either
primary or secondary. In order to avoid confusion, use the following to determine
whether to code a metastatic neoplasm as primary or secondary.

a. Malignant neoplasm described as “from” or “metastatic from” a specified site
should be interpreted as primary of that site and all other sites should be coded as
secondary unless stated as primary whether in Part | or Part II.

I (a) Metastatic teratoma from ovary C80
(b) C56

Interpretas: | (a) Metastatic teratoma
(b) Primary ovary teratoma

Then, code I(b) to primary malignant neoplasm of ovary since it states metastatic
from ovary. Code I(a) to C80, malignant neoplasm, unspecified site.

I (a) Metastatic cancer from kidney C80
(b) C64

Interpretas: | (a) Metastatic cancer
(b) Primary kidney cancer

Then, code I(b) to primary malignant neoplasm of kidney since it states metastatic
from kidney. Code I(a) to C80, malignant neoplasm, unspecified site.

I (a) Carcinomatosis C80
(b) Metastatic from bowel C260
Il Carcinoma of rectum C785

Code I(b) primary neoplasm of bowel. Code the site in Part Il as secondary.

b. Malignant neoplasms of morphological type C80 of unspecified site described “to a
site” or “metastatic to a site” should be interpreted as secondary of that site(s).

I (a) Metastatic carcinoma to the rectum C785

Code to secondary malignant neoplasm of rectum. The word “to” indicates that
the rectum is secondary.
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I (a) Metastatic carcinoma to lungs and liver ~ C780 C787

Code I(a) secondary neoplasm of lungs and liver since the record states
“metastatic to.”

I (a) Metastatic carcinoma to lungs and liver  C780 C787
(b) Bladder carcinoma C679

Code I(a) secondary neoplasm of lungs and liver since it states “metastatic
to” and code I(b) primary malignant bladder carcinoma.

c. Malignant neoplasms described as “from a site to a site” should be
interpreted as primary of the site stated “from” and secondary of all other sites
unless stated primary whether in Part | or Part Il

I (a) Metastatic cancer from bowel to liver cr87
(b) C260

Code I(a) secondary liver neoplasm. Interpret metastatic cancer from bowel to
be a statement of primary and code I(b) primary cancer of bowel.

I (a) Metastatic cancer from liver to abdomen C798
(b) C229

Code secondary malignant neoplasm of abdomen on I(a) and primary malignant
neoplasm of liver on I(b).

I (a) Malignant neoplasm of bone from leg C795
(b) C765

Code I(a) secondary bone neoplasm. Interpret metastatic neoplasm of bone from
leg to be a statement of primary and code I(b) primary malignant neoplasm of
leg.

d. Malignant neoplasm described as (of) a site to a site should be interpreted as
primary of the site preceding “to a site” and all other sites should be coded as
secondary unless stated as primary, whether in Part | or Part I1.

I (a) Cancer of breast C509
(b) Metastatic to mediastinum C781

Code I(a) to primary malignant neoplasm of breast and 1(b) to secondary

malignant neoplasm of mediastinum since it is reported as “metastatic to.” Enter
the codes on the lines where reported.
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| (a) Metastatic liver cancer to the brain C229 C793
Il Esophageal cancer C788

Code liver cancer as primary since it is the site preceding “to a site” and code
other sites as secondary.

e. If the morphological type of neoplasm classifiable to one of the following
categories: C40, C41, C43, C44, C45, C46, C49, C70, C71, and C72 is described as
“to a site” or “metastatic to a site,” code the site that follows as secondary.

| (a) Metastatic osteosarcoma to brain C419 C793

Code to malignant neoplasm of bone since this is the unspecified site of
osteosarcoma. Code secondary brain neoplasm.

f. Consider any form of the following terms as synonymous with “metastases or
metastatic to” when these terms follow or are reported as due to a malignant
neoplasm classifiable to C00-C76, C80, C81-C96.

Extension T
Infiltration in,
Invasion into, of,
Involvement or to another site
Metastatic
Secondaries
Spread 7
| (a) Ca of stomach with invasion C169 C780
of lung

Code cancer of stomach primary and invasion of lung as secondary.

| (a) Carcinoma of bladder with C679 C791
(b) infiltration into the ureter

Code carcinoma of bladder as primary and code secondary carcinoma of
ureter since it is the site following “infiltration into.”
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g. The terms “metastatic” and “metastatic of” should be interpreted as follows:

(1) If one site is mentioned and this is qualified as metastatic, code to malignant
primary of that particular site if the morphological type is C80 and the site is
not a common site of metastases, excluding lung.

I (a) Metastatic carcinoma of C259
pancreas

Code primary malignant neoplasm of pancreas since one site is reported and
it is not a common site.

I (@) Metastatic cancer of lung C349

Code to primary malignant neoplasm of lung since no other site is
mentioned.

(2) If no site is reported but the morphological type is qualified as metastatic, code
to primary site unspecified of the particular morphological type involved. Do
not use “metastatic” to qualify a malignant neoplasm, stated or presumed to be
primary, of lymphoid, hematopoietic, and related tissue, classifiable to C81-
C96 as secondary.

I (a) Metastatic melanoma C439

Code as indexed. Melanoma is a morphological type of neoplasm and is
indexed to C4309.

I (@) Metastatic Hodgkin’s Disease C819

Code a morphological type of neoplasm that is classified to C81-C96 as
indexed regardless of whether qualified as metastatic.

(3) Site-specific neoplasms reported as metastatic

(&) When a site specific neoplasm is qualified as metastatic code as indexed.

I (a) Metastatic hypernephroma C64

Code as indexed. Hypernephroma is a site specific neoplasm and is
indexed to C64.

I (a) Metastatic meningioma C709

Metastatic meningioma is a malignant site specific morphological
type of neoplasm. Code as indexed under Meningioma, malignant.
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(b) If there is a conflict between the code for a site specific neoplasm and the

stated site, code the site specific neoplasm as indexed and consider the
stated site to be qualified as secondary and code accordingly. Enter the
code for the secondary site on the same line with and immediately
following the code for the site specific neoplasm.

I (a) Metastatic renal cell carcinoma c64 C780
(b) of lung

Code the site specific neoplasm, renal cell carcinoma followed by the
code for secondary neoplasm of lung.

I (a) Metastatic hepatoma of brain C220 C793

Code the site specific neoplasm, hepatoma as indexed followed by the
code for secondary brain neoplasm.

(4) If asingle morphological type and a site, other than a common site of

metastases are qualified as metastatic, code to the specific category for the
morphological type and site involved.

I (a) Metastatic melanoma of arm C436

Code to malignant melanoma of skin of arm (C436), since in this case the
ill-defined site of arm is a specific site for melanoma, not a common site of
metastases classifiable to C76.

I (a) Metastatic sarcoma of stomach C169

Code as indexed.

(5) Ifasingle C80 morphological type is qualified as metastatic and the site

mentioned is one of the common sites of metastases except lung, code to
secondary malignant neoplasm of the site mentioned. If the single site is lung,
qualified as metastatic, code to primary of lung.

I (a) Metastatic cancer of peritoneum C786
Code to secondary cancer of peritoneum since peritoneum is on the list of

common sites of metastases and the morphological type of neoplasm is
classified to C80.
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I (a) Metastatic cancer of lung C349

Code to primary malignant neoplasm of lung, C349, since no other site is
mentioned.

(6) If a single morphological type, other than C80 type, is qualified as metastatic
and the site mentioned is one of the common sites of metastases except lung,

code the unspecified site for the morphological type. Code the common site as
secondary and as a second entry on the same line.

I (a) Metastatic rhabdomyosarcoma of C499 C771
(b) hilar lymph nodes

Code to unspecified site for rhabdomyosarcoma and code the lymph nodes
as secondary.

I (a) Metastatic sarcoma of lung C349

Code to malignant neoplasm of lung since lung is not considered a common
site for this instruction.

Exception: Metastatic mesothelioma or Kaposi’s sarcoma.

1. If site IS indexed under “Mesothelioma or Kaposi’s sarcoma,” assign
that code.

I (a) Metastatic mesothelioma of liver C457
Code site as indexed under mesothelioma.
I (a) Metastatic mesothelioma of mesentery C451
Code as indexed under mesothelioma.
2. If site is NOT indexed under “Mesothelioma or Kaposi’s sarcoma”
and site reported is NOT a common site of metastases - assign code
for specified site NEC.

I (a) Metastatic mesothelioma of kidney C457

Code mesothelioma specified site NEC. Kidney is not a common
site of metastases.
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3. If site is NOT indexed under “Mesothelioma or Kaposi’s sarcoma”
and site reported IS a common site of metastases - assign code for
unspecified site and secondary code for common site.

I (a) Metastatic mesothelioma of C459 C779
(b) lymph nodes

Code the morphological type as the first entry followed by the code
for the site not indexed under mesothelioma.

I (a) Metastatic Kaposi’s of brain C469 C793

Code the morphological type and code brain as secondary. Brain is
on the list of common sites of metastases.

I (a) Kaposi’s sarcoma of brain C467

This instruction does not apply since Kaposi’s sarcoma is not
qualified as metastatic. Code Kaposi’s sarcoma, specified site,
since not qualified as metastatic.

(7) When morphological types of neoplasms classifiable to C40, C41, C43, C44,
C45, C46, C47, C49, C70, C71, and C72 without mention of a site are jointly
reported with the same morphological type of neoplasm with mention of a site,
code the morphological type of unspecified site as indexed.

I (a) Metastatic rhabdomyosarcoma C499
(b) Rhabdomyosarcoma kidney C64

Code to unspecified site of rhabdomyosarcoma on I(a) and code
rhabdomyosarcoma kidney as indexed.
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h. More than one malignant neoplasm qualified as metastatic.

(1) If two or more sites with a morphology of C80, not on the list of common
sites of metastases, are reported and all are qualified as “metastatic” code as
follows:

(@) If the sites are in the same anatomical system code each site as primary.
Use the list below to determine if the sites are in the same organ system.

C150-C269 Digestive system

C300-C399 Respiratory system

C400-C419 Bone and articular cartilage of limbs, other, and
unspecified sites

C490-C499  Connective and soft tissue

C510-C579  Female genital organ

C600-C639  Male genital organ

C64-C689 Urinary organ

C690-C699 Eye and adnexa

C700-C729 Central nervous system

C73-C759  Thyroid and other endocrine glands

I (a) Metastatic stomach carcinoma C169
(b) Metastatic pancreas carcinoma C259

Code both sites primary since they are a C80 morphological type, are
in the same organ system, and neither is on the list of common sites of
metastases.

(b) If the sites are in different anatomical systems, code each as secondary.

I (a) Metastatic carcinoma of stomach C788
(b) Metastatic carcinoma of bladder C791

Code secondary neoplasm of each site listed. Stomach and bladder
are in two different anatomical systems.

(2) If two or more morphological types are qualified as metastatic, code to
malignant neoplasms, each independent of the other.

I (a) Metastatic adenocarcinoma of bowel C260
(b) Metastatic sarcoma of uterus C55

Code to primary neoplasm of each site since adenocarcinoma and sarcoma
are of different morphological types.
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I (a) Metastatic cancer of pleura C782
(b) Metastatic melanoma of back C435

Code I(a) to secondary neoplasm of pleura since pleura is on the list of
common sites of metastases. Code I(b) to melanoma of back (C435) from
the site list under melanoma.

(3) If a morphology implying site and an independent anatomical site are both
qualified as metastatic, code to secondary malignant neoplasm of each site.

I (a) Metastatic colonic and renal cell C785 C790
carcinoma

Code both sites as secondary.
(4) If more than one site with a morphology of C80 is mentioned code as
follows:

(@) If all but one site is qualified as metastatic and/or appear on the list of
common sites of metastases, including lung, code to primary neoplasm of
the site that is not qualified as metastatic or not on the list of common sites
of metastases, irrespective of the order of entry or whether it is in Part | or
Part Il. Code all other sites as secondary.

I (a) Metastatic carcinoma of stomach C788
(b) Carcinoma of gallbladder C23
(c) Metastatic carcinoma of colon C785

Code primary carcinoma of gallbladder since it is the only site not
specified as metastatic. Assign a primary code on I(b) and secondary
codes on I(a) and I(c).

I (a) Metastatic carcinoma of stomach C788
(b) Metastatic carcinoma of lung C780
Il Carcinoma of colon C189

Code I(a) and I(b) secondary and code primary carcinoma of colon in
Part 11 since this is the only malignant neoplasm not qualified as
metastatic, even though it is in Part I1.
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I (a) Cancer of kidney C64
(b) Metastatic cancer of prostate C798

Code I(a) primary cancer of kidney since the only other site on the
record is qualified as metastatic. Code I(b) secondary cancer of
prostate since it is qualified as metastatic.

I (a) Metastatic cancer of ovary C796
Il Cancer of colon C189

Code I(a) secondary and code part Il primary. There are two sites
reported and one is qualified as metastatic while the second site is not
reported metastatic.

(b) If all sites are qualified as metastatic and/or are on the list of common sites
of metastases, including lung, code to secondary malignant neoplasm of all
reported sites.

I (a) Metastatic cancer of stomach C788
(b) Metastatic cancer of breast C798
(c) Metastatic cancer of lung C780

Code secondary neoplasm of each site listed. All sites are reported as
metastatic.

I (a) Metastatic carcinoma of ovary C796
(b) Carcinoma of lung C780
(c) Metastatic pancreatic carcinoma C788

Code to secondary malignant neoplasm of each site. Lung is on the list
of common sites of metastases and ovary and pancreas are both
reported as metastatic.

I (a) Metastatic stomach cancer C788
(b) Lung cancer C780

Code to secondary malignant neoplasm of each site. Lung is on the list
of common sites of metastases and stomach cancer is reported as
metastatic.

I (a) Carcinoma of spine C795
(b) Metastatic lung cancer C780

Code to secondary malignant neoplasm of each site. Spine is on the list
of common sites of metastases and lung is reported as metastatic.
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I (a) Metastatic carcinoma of abdomen C798
(b) Metastatic carcinoma of colon C785

Code hoth sites as secondary since both are qualified as metastatic.

I (a) Metastatic brain carcinoma C793
(b) Metastatic lung carcinoma C780

Code both sites as secondary malignant neoplasm since both are
qualified as metastatic.

(5 When a metastatic malignant neoplasm is reported on a record with a

(6)

malignant neoplasm of the same site whether stated as metastatic or not, code
both primary.

I (a) Metastatic gastric carcinoma C169
(b) Gastric carcinoma C169

Code primary gastric carcinoma on I(a) and code primary gastric carcinoma on I(b).

If two or more sites with a morphology of C40, C41, C43, C44, C45, C46,
C47, C49, C70, C71, and C72 are reported and all sites are qualified as
metastatic, add an additional code to identify the morphological type of
neoplasm. Code the morphological type of neoplasm to the unspecified site
category, i.e., to “9.” Enter this code on the same line with and preceding the
code for the first mentioned secondary site.

I (a) Metastatic leilomyosarcoma arm, C499 C798 C788 C793
stomach and brain

Code leiomyosarcoma, the morphological type of neoplasm, to C499 and
code the reported sites as secondary neoplasms since all three sites are
qualified as metastatic.

I (a) Metastatic sarcoma of stomachand C499 C788 C784
small intestine

Code the sarcoma, the morphological type of neoplasm, to C499 and code
the reported sites as secondary neoplasms.

I (a) Metastatic squamous cell carcinoma of head and neck  C449 C798
Since the reported sites are marked with a # sign in the Index, code the
morphological type to malignant neoplasm of skin, C449, and code the

reported sites as secondary neoplasms.
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I (a) Metastatic squamous cell carcinoma of head C449 C798
(b) Metastatic squamous cell carcinoma of neck C798

Since the reported sites are marked with a # sign in the Index, code the morphological
type to malignant neoplasm of skin, C449, and code the reported sites as secondary
neoplasms. Enter C449 for the morphological type as first code on | (a) preceding the
first secondary site. Enter only the secondary code on line b.

9. Primary site unknown

Consider the following terms as equivalent to “primary site unknown:”

? Origin (Questionable origin)
? Primary (Questionable primary)
? Site (Questionable site)

? Source (Questionable source)
Undetermined origin
Undetermined primary
Undetermined site
Undetermined source
Unknown origin

Unknown primary

Unknown site

Unknown source

a. When the statement, “primary site unknown,” or its equivalent, appears anywhere
on the certificate with a site specific neoplasm or a neoplasm classifiable to C81-
C96, code the neoplasm as though the statement did not appear on the certificate.

I (a) Renal cell carcinoma Co64
(b) Primary site unknown

Code renal cell carcinoma (C64) as though the statement “primary site
unknown” was not on the certificate.

I (a) Reticulum cell sarcoma C833
Il Undetermined source

Code reticulum cell sarcoma (C833) as though the statement “undetermined
source” was not on the certificate.
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b. When primary site unknown or its equivalent appears on the certificate with a
morphological type of neoplasm classifiable to C40, C41, C43, C44, C45, C46,
C47, C49, C70, C71, and C72, add an additional code to identify the morphological
type of neoplasm. Code the morphological type of neoplasm to the unspecified site
category. This additional code should be entered on the same line with and
preceding the code for the first mentioned secondary site.

| (a) Generalized metastases C80
(b) Melanoma of back C439 C798
(c) Primary site unknown

Code I(b) melanoma, unspecified site, followed by the code for the secondary
site reported.

c. When “primary site unknown,” or its equivalent, appears on the certificate with
neoplasms classified to morphological type C80, (classifiable to C00-C76), code all
reported sites as secondary and precede the first neoplasm code with C80.

I (a) Secondary carcinoma of liver C80 C787
(b) Primary site unknown

Code secondary liver carcinoma preceded with C80.

| (a) Carcinoma of stomach C80 C788
(b) Primary site unknown

Code secondary stomach carcinoma preceded with C80.

I (a) Carcinoma of stomach C80 (788
(b) Primary site of carcinoma unknown C80

Code I(a) secondary carcinoma of stomach preceded with C80. Code I(b)
C80 for carcinoma since the term carcinoma is repeated.

I (a) Cancer of intestines, stomach, C80 C785 (788 C798
(b) and abdomen
(c) Unknown primary

Code all sites as secondary; precede the first code with C80.
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10. Implication of malignancy

Mention on the certificate that a neoplasm has produced metastases (secondaries)
means it must be coded as malignant, even though this neoplasm without mention of
metastases would be classified to some other section of Chapter I1.

Code neoplasms indexed to D00-DO09 (in situ neoplasms), D10-D36
(benign neoplasms), or D37-D48 (neoplasms of uncertain or unknown behavior) to a

primary malignant neoplasm category in C00-C76 if reported on the record with the
following conditions:

a. Metastases NOS and metastases of a site
I (a) Breast tumor with metastases C509 C80
Code I(a) to primary malignant neoplasm of breast and code metastases
NOS. Code breast tumor as malignant neoplasm of breast since it is

reported with metastases NOS.

I (a) Brain metastasis C793
(b) Lung tumor C349

Code I(a) secondary neoplasm of brain and I(b) primary malignant neoplasm of
lung since the lung tumor is reported with metastases of a site.

b. Any neoplasm indexed to C77-C79 in Volume Il1

I (a) Lymph node cancer C779
(b) Carcinoma in situ of breast C509

Code the carcinoma in situ of breast as primary malignant neoplasm of
breast since it is reported with a neoplasm that is indexed to C779.
Malignant neoplasm of lymph node is indexed to secondary neoplasm.

c. A common site of metastases (excluding lung) qualified by the word

“metastatic”
I (a) Metastatic liver cancer C787
(b) Small intestine tumor C179

Code I(a) as secondary neoplasm of liver and code primary malignant
neoplasm of small intestine on 1(b), since the small intestine tumor is
reported with a common site of metastases qualified by the word
“metastatic.”
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d. Ifa, b, or c do not apply, code the neoplasm in D00-D09, D10-D36, D37-D48 as
indexed.

11. Sites with prefixes or imprecise definitions

Neoplasms of sites prefixed by “peri,” “para,” “supra,” “infra,” etc. or described as in
the “area” or “region” of a site, unless these terms are specifically indexed, should be
coded as follows: for morphological types classifiable to one of the categories C40,
C41, C43, C44, C45, C46, C47, C49, C70, C71, and C72, code to the appropriate
subdivision of that category; otherwise, code to the appropriate subdivision of C76
(other and ill-defined sites).

I (a) Fibrosarcoma in the region of the leg C492

Code I(a) fibrosarcoma in the region of the leg to the appropriate subdivision of the
category, malignant neoplasm of connective and soft tissue of lower limb.

I (a) Carcinoma in lung area C761

Since the morphological type of the term “carcinoma” is C80, code I(a), carcinoma
in lung area, to the appropriate subdivision of C76 (other and ill-defined sites).

12. Malignant neoplasms described with “either/or”

Malignant neoplasms of more than one site described as “or” and both sites are
classified to the same anatomical system, code the residual category for the system. If
the sites are in different systems, and are in the same morphological category, code to
the residual category for the morphological type.

I (@) Cancer of kidney or bladder C689
Code C689, malignant neoplasm of other and unspecified urinary organs.
I (@) Cancer of gallbladder or kidney C80

Code to C80, malignant neoplasm without specification of site since there is more
than one site qualified by the statement “or” and the sites are in different systems.

I (@) Osteosarcoma of lumbar vertebrae C419
(b) orsacrum

Code to malignant neoplasm of bone unspecified (C419). Both sites separated by
the “or” are indexed to bone.
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13. Mass or lesion with malignant neoplasms

When mass or lesion is reported with malignant neoplasms, code mass or lesion as

indexed.
| (a) Lung mass R91
(b) Carcinomatosis C80

Code mass as indexed. Do not consider as malignant mass.

| (a) Metastatic lung carcinoma C349
Il Lung lesion J984

Code lung lesion as indexed.
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B. Rheumatic heart diseases

1. Heart diseases considered to be described as rheumatic

a. When rheumatic fever (100) or any heart disease that is specified as rheumatic is
reported anywhere on the death certificate, consider conditions listed in categories
1300-1319, 1339, 1340-138, 1400-1409, 1429, and 1514-1519 to be described as
rheumatic unless there is indication they were due to a nonrheumatic cause.

I (a) Myocarditis 1090
(b) Rheumatic heart disease 1099

Consider “myocarditis” to be described as “rheumatic” since reported with a
heart disease specified as rheumatic.

I (a) Cardiac tamponade 1092
(b) Rheumatic endocarditis 1091
(c)

Consider “cardiac tamponade” to be described as “rheumatic” since reported
with a heart disease specified as rheumatic.

b. When rheumatic fever and a heart disease are jointly reported, enter a separate code
for the rheumatic fever only when it is not used to qualify a heart disease as

rheumatic. This applies whether or not the heart disease is stated or classified as
rheumatic.

I (a) Heart disease 1099
(b) Rheumatic fever

Consider “heart disease” to be described as “rheumatic.” Do not enter a separate
code for rheumatic fever since it is used to qualify the heart disease as rheumatic.

I (@) Rheumatic heart disease 1099
(b) Rheumatic fever

Code “rheumatic heart disease” as indexed. Do not enter a separate code for
rheumatic fever since the heart disease is qualified as rheumatic.

I (a) Cardiac arrest 1469
(b) Rheumatic fever 100

Cardiac arrest is not one of the conditions considered to be described as
rheumatic when reported with rheumatic fever. Code each condition as indexed.
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c. When a condition listed in category 150.- is indicated to be due to rheumatic fever
and there is no mention of another heart disease that is classifiable as rheumatic,
consider the condition in 150.- to be described as rheumatic.

I (a) Heart failure 1099
(b) Rheumatic fever

Since there is no other heart disease classified as rheumatic, use the rheumatic
fever to qualify the heart disease on I(a) as rheumatic.

I (a) Heart failure 1509
(b) Rheumatic heart disease 1099

Since there is a heart disease qualified as rheumatic reported on the record, code
heart failure, 1509.

2. Distinguishing between active and chronic rheumatic heart disease

Rheumatic heart diseases are classifiable to 1010-1019, Rheumatic fever with heart
involvement, or to 1050-1099, Chronic rheumatic heart diseases, depending upon
whether the rheumatic process was active or inactive at the time of death.

a. When rheumatic fever or any rheumatic heart disease is stated to be active,
recurrent, or recrudescent, code all rheumatic heart diseases as active. Conversely,
code all rheumatic heart diseases as inactive if rheumatic fever or any rheumatic
heart disease is stated to be inactive.

I (@) Endocarditis 1011
(b) Active rheumatic fever

Code I(a), active rheumatic endocarditis since the rheumatic fever is stated as
active. Leave I(b) blank.

I (a) Heart failure 1509
(b) Inactive rheumatic heart disease 1099
(c)

Code I(a) as indexed since another heart disease classified as rheumatic is
reported. Code I(b) as indexed since stated as inactive.
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b. When there is no statement of active, recurrent, recrudescent, or inactive, code all
heart diseases that are stated to be rheumatic or that are considered to be described
as rheumatic as active if any of the following instructions apply:

(1) The interval between onset of rheumatic fever and death was less than one
year.

I (@) Endocarditis - 6 months 1011
(b) Rheumatic fever - 9 months

(2) One or more of these heart diseases (listed in Section IV, Part B, 1, a) is stated
to be acute or subacute.

NOTE: This does not mean rheumatic fever stated to be acute or subacute.

I (@) Acute myocarditis 1012
(b) Rheumatic heart disease 1019
I (a) Rheumatic heart disease 1099

(b) Acute rheumatic fever
(3) One of these heart diseases is pericarditis.

I (a) Pericarditis 1010
(b) Rheumatic heart disease 1019

(4) At least one of these heart diseases is “carditis,” “endocarditis” (any valve),
“heart disease,” “myocarditis,” or “pancarditis” with a stated duration of less
than one year.

I (a) Endocarditis - 9 months 1011
(b) Rheumatic heart disease 1019

(5) At least one of these heart diseases is “carditis,” “endocarditis” (any valve),
“heart disease,” “myocarditis,” or “pancarditis” without a duration and the age
of the decedent was less than 15 years.

Age: 10 years

I (a) Rheumatic heart disease 1019
(b) Rheumatic fever
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Part B

Rheumatic Heart Diseases

c. Inthe absence of the previous mentioned indications of an active rheumatic
process, consider all heart diseases that are stated to be rheumatic or
that are considered to be described as rheumatic as inactive and code to
categories 1050-1099.

Age: 75 years
I (a) Rheumatic heart disease 1099
(b) Rheumatic fever

Code I(a) as indexed, there is no indication the rheumatic process was active.
Leave line I(b) blank.

3. Valvular diseases jointly reported

a. When diseases of the mitral, aortic, and tricuspid valves, not qualified as
rheumatic, are jointly reported, whether on the same line or on separate lines, code
the disease of all valves as rheumatic unless there is indication to the contrary.

I (a) Mitral insufficiency and aortic stenosis 1051 1060

(b)
Code both valvular diseases as rheumatic since there is no indication to the
contrary.
I (a) Aortic insufficiency 1061

(b) Mitral endocarditis with 1059 1051

(c) mitral insufficiency

Code the diseases of both valves as rheumatic since there is no indication to the

contrary.
I (a) Mitral endocarditis T 1059 1051 1050
(b) insufficiency and stenosis
(c) Aortic endocarditis 1069
Code the diseases of both valves as rheumatic since there is no indication to the
contrary.
I (a) Mitral valve disease 1059 1051 148

(b)  with insufficiency and
(©) atrial fibrillation
Il Aortic stenosis 1060

Code the diseases of both valves as rheumatic since there is no indication to the
contrary.
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b. When mitral insufficiency, incompetence, or regurgitation is jointly reported with
mitral stenosis NOS (or synonym), code all these conditions as rheumatic unless
there are indications to the contrary.

I (a) Mitral insufficiency with mitral stenosis 1051 1050

Code the mitral insufficiency as rheumatic since it is reported with mitral stenosis
and there is no indication to the contrary.

4. Valvular diseases not indicated to be rheumatic

In the Classification, certain valvular diseases, i.e., disease of mitral valve (except
insufficiency, incompetence, and regurgitation without stenosis) and disease of
tricuspid valve are included in the rheumatic categories even though not indicated to
be rheumatic. This classification is based on the assumption that the vast majority of
such diseases are rheumatic in origin. Do not use these diseases to qualify other heart
diseases as rheumatic. Code these diseases as nonrheumatic if reported due to one of
the nonrheumatic causes on the following list.

| (a) Pericarditis 1319
(b) Mitral stenosis 1050

Although mitral stenosis is classified to a rheumatic category, do not use it to
qualify the pericarditis as rheumatic.

178 2b  January 2006



SECTION IV

Classification of Certain ICD Categories

Rheumatic Heart Diseases

a. When valvular heart disease (1050-1079, 1089 and 1090) not stated to be rheumatic

is reported due to:

A1690
Al188

A38

A399
AS500-A549
B200-B24
B376

B379
B560-B575
B908

B909

B948
C64-C65

C73-C759
C790-C791
C797-C798
C889
D300-D301
D309
D34-D359
D440-D45
E02-E0390
E050-E349
E65-E678
E760-E769
E790-E799

E802
E804-E806
E840-E859
E880-E889
F110-F169
F180-F199
110-1139
1250-1259
1330-138
1424

1511
1514-15150
1700-1710

J00

3020

3030
J040-J042
J069
MZ100-M109
M300-M359
N000-N289
N340-N399
Q200-Q289
Q870-Q999
R75

Code nonrheumatic valvular disease (1340-138) with appropriate fourth character.

I (a) Mitral stenosis and aortic stenosis
(b) Hypertension

1350

Code I(a) as separate one-term entities to nonrheumatic mitral and aortic
stenosis since they are reported “due to” a nonrheumatic condition.

I (a) Mitral insufficiency

(b) Goodpasture’s syndrome & RHD

1340
M310

1099

Code I(a) to nonrheumatic mitral insufficiency since it is reported “due to” a
nonrheumatic condition. Apply this instruction even though rheumatic heart
disease is entered as the second entry on I(b).
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Part B Rheumatic Heart Diseases

b. Consider diseases of the aortic, mitral, and tricuspid valves to be nonrheumatic if
they are reported on the same line due to a nonrheumatic cause in the previous list.
Similarly, consider diseases of these three valves to be nonrheumatic if any of them
are reported due to the other and that one, in turn, is reported due to a nonrheumatic
cause in the previous list.

| (a) Mitral disease 1349
(b) Aortic stenosis 1350
(c) Arteriosclerosis 1709

Classify both valvular diseases as nonrheumatic. The mitral disease is reported
due to the aortic disease which is, in turn, reported due to a
nonrheumatic cause.

I (a) Congestive heart failure 1500
(b) Mitral stenosis 1342
(c) Arteriosclerosis 1709

Code the mitral stenosis as nonrheumatic since the certifier indicated it was
due to a nonrheumatic cause.

I (a) Aortic and mitral insufficiency 1351 1340
(b) Subacute bacterial endocarditis 1330

Code the valvular diseases as nonrheumatic since they are reported due to a
nonrheumatic cause.
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SECTION IV Classification of Certain ICD Categories

Part C

Pregnancy, Childbirth, and the Puerperium (O00-099)

C. Pregnancy, childbirth, and the puerperium (O00-099)

1.

General information

Conditions classifiable to categories O00-099 are limited to deaths of females of
childbearing age. Some of the maternal conditions are also the cause of death in
newborn infants. Always refer to the age and sex of the decedent before coding a
condition to O00-099.

Obstetric deaths are classified according to time elapsed between the obstetric event
and the death of the woman:

095 Obstetric death of unspecified cause

096 Death from any obstetric cause occurring more than 42 days but less than
one year after delivery

097 Death from sequela of direct obstetric causes (death occurring one year
or more after delivery)

The standard certificate of death contains a separate item regarding pregnancy. Any
positive response to one of the following items should be taken into consideration
when coding pregnancy related deaths:

[1 Pregnant at time of death

[ 1 Not pregnant, but pregnant within 42 days of death

[ 1 Not pregnant, but pregnant 43 days to 1 year before death
Consider the pregnancy to have terminated 42 days or less prior to death unless a
specific length of time is written in by the certifier. Take into consideration the length
of time elapsed between pregnancy and death if reported as more than 42 days.
Maternal deaths are subdivided into two groups:
Direct obstetric deaths (O00-097): those resulting from obstetric complications of the

pregnant state (pregnancy, labor and puerperium), from interventions, omissions,
incorrect treatment, or from a chain of events resulting from any of the above.

Indirect obstetric deaths (098-099): those resulting from previous existing disease or
disease that developed during pregnancy and which was not due to direct obstetric
causes, but which was aggravated by physiologic effects of pregnancy.

When coding pregnancies, code any direct obstetric cause to O00-O97 and any indirect
obstetric cause to 098-099.
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Part C Pregnancy, Childbirth, and the Puerperium (O00-099)

2. Pregnancy or childbirth without mention of complication

a. Do not assign a separate code for “pregnancy” or “delivery” if any other
condition is reported other than HIV infection (B200-B24) and/or nature of injuries
and external causes (S000-Y899).

Female, 39 years

Place | (a) Asphyxia by hanging T71 &X70
9 (b)

MOD Il 1st trimester pregnancy 095

S Suicide

Code I(a) to nature of injury and external cause. Code pregnancy in Part |1
to Pregnancy, death from (O95) since the only other reported condition is
classified to a nature of injury and external cause.

b. When pregnancy or delivery is the only entry on the certificate, apply the following
instructions:

(1) Code to category 095 if death occurred 42 days or less after termination
of pregnancy or when there is no indication of when the pregnancy
terminated.

Female, 28 years
I (a) Pregnancy 095

Code “pregnancy” to Pregnancy, death from (095) since it is the only entry
on the certificate.

(2) Code to category 096 if death resulted from direct or indirect obstetric
causes that occurred more than 42 days but less than one year after termination
of the pregnancy.

Female, 28 years
I (a) Childbirth 3 months 096

Code childbirth to death from any obstetric cause occurring more than 42
days but less than one year after delivery.
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(3) Code to category O97 if death occurred 1 year or more after termination of
pregnancy.

Female, 28 years
I (a) Pregnancy 1 year 097

Code to death from sequela of a direct obstetric cause.

3. Pregnancy with abortive outcome (O000-O089)

a. Code all complications of conditions listed in categories O000-O029 to the
appropriate subcategory of O08 and also code O000-0029 as indexed. To
determine the appropriate subcategory for O08, refer to the Index under Abortion,
complicated by and select appropriate fourth character from last column.

Female, 28 years
I (a) Septicemia 0080
(b) Tubal pregnancy 0001

Code I(a) Abortion, complicated by, septicemia (O080) and I(b) Pregnancy,
tubal (O001).

Female, 20 years
I (a) Shock 0083
(b) Ectopic pregnancy 0009

Code I(a) Abortion, complicated by, shock (0083) and I(b) Ectopic,
pregnancy (O009).

b. Code all complications of conditions listed in categories O03-O07 to the
appropriate subcategory of O08 and also code O03-O07 with fourth character “9.”
To determine the appropriate subcategory for O08, refer to the Index under
Abortion, complicated by and select appropriate fourth character from last column.

Female, 22 years
I (a) Pulmonary embolism 0082
(b) Spontaneous abortion 0039

Code I(a) Abortion, complicated by, pulmonary embolism (0082) and I(b)
Abortion, spontaneous (0039).
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Pregnancy, Childbirth, and the Puerperium (O00-099)

c. When conditions in categories O00-O07 are reported in Part | or Part Il of the
death certificate with:

1)

(2)

©)

a direct obstetric complication classifiable to category 008, code the
complication to category O08 with the appropriate fourth character. Also code
000-002 as indexed or O03-007 with fourth character “9.”

Female, 31 years
I (a) Cardiac arrest 0088
(b) Abortion 0069

Code I(a) Abortion, complicated by, cardiac arrest, a direct obstetric
complication and I(b) Abortion NOS.

an indirect obstetric complication classifiable to categories 098-099, code the
098-099. Also code the O00-0O02 as indexed or O03-O07 with fourth
character “9.”

Female, 25 years
I (a) Abortion 0069
Il Rheumatic heart disease 0994
